SafetyLink
CATALOGUE

2024

,:..Kvooo%o,
221 )

MY Y
ootffo\-"”

'... -\ Y\

/nnovative
Fall Protection

SafetyLink’

o




FastFit ;l

Access Systems ‘

WARNINGS

MAINTENANCE

LADDERS

LLadder Sections

Ladder Caps

Ladder Brackets
LLadder Handrails

Ladder Landings

Ladder Cages

Ladder Gates

GG 68L 00€L

Version: 02

oe)g tents

LADDER TECHNICAL

Ladder Foot & Section Splice Joints

Ladder Entry Inspection Sign

Ladder Base Support Angles & Ladder Stiffeners
Ladder Retractable Stiles

Ladder Platforms - Folding

Ladder Platforms - Midway

Ladder Platforms - Top Side Entry/Walkway Entry
Ladder Platforms - Parapet

Ladder Platforms - Top/Base/Footing

Ladder Platforms - Tile Roof

Ladder Door & Ladder Head Safety Bar

Ladder V-Line Vertical Lifeline for FastFit Ladders only



sBuluaepp

4
g'
]
@
o
0
LADDER KITS 8
75° Ladder - Top Platform 30 ¢
75° Ladder - Parapet Platform 31 x
75° Ladder - Top Platform with Cage 32 g_
75° Ladder - Parapet Platform with Cage 34 §.
75° Ladder - Internal Access 36 ®
75° Ladder - Internal Access with Cage 37 5
75° Ladder - Midway Rest Internal Access 38 =4
75° Ladder - Midway Rest with Top Landing Platform 39 g
75° Ladder - Adjustable Platform with Cage 40 g
90° Ladder - Top Platform 42
90° Ladder - Parapet Platform 43 9
90° Ladder - Top Platform with Cage 45 ‘8
90° Ladder - Parapet Platform with Cage 46 ¢
90° Ladder - Adjustable Platform with Cage 48
90° Ladder - Internal Access with Cage 50 9 oU
90° Ladder - Internal Access with Midway Platform 51 g9
90° Ladder - Midway Platform with Top Landing Platform 52 RS
LADDER KITS ,E
90° Ladder - Top Platform 54 H
90° Ladder - Parapet Platform 55
90° Ladder - Top Platform with Midway Platform 56 Y
90° Ladder - Parapet Platform with Midway Platform 57 &
90° Ladder - Adjustable Platform 58 ; o
90° Ladder - Adjustable Platform with Midway Platform 59 o 9
Q
0
GUARDRAIL & WALKWAY e
Hatch Guardrail 60 E
LLadder Support Docks & Ladder Grabrails 61 &
Guardrail - Surface Mount & Concrete - 2 metres 62 ; ]
Guardrail - Folding Concrete Base Mount 63 o IE
Guardrail - Folding Surface Mount 64 g'
Guardrail - Surface Mount 65
Guardrail - Concrete Base Mount 66 o
Guardrail - Concrete Side Mount 67 5
Walkway - No Guardrail 68 g
Walkway - Single Guardrail 70 2
Walkway - Double Guardrail 72 E
Walkway Roof Stairs 74 %
Steps 75 3
Skylight Crossover Walkway & Platform 76 =
Skylight Mesh Protection 7 Y
Walkway & Guardrail Spare Parts for Kits 78
APPENDIX
Training 87

woaurgiiajes



WARNINGS A

A READ CAREFULLY - SOMEONE'S LIFE DEPENDS ON IT

= Read Installation Handbook thoroughly before use.

= Ensure all ladder warnings are complied with at all times.

= Never use a Permanent Ladder to support more than one person.

= Never use a damaged Permanent Ladder.

= Visually inspect Permanent Ladder for any signs of deterioration before each use.

= When using a Permanent Ladder all safety procedures must be complied with in accordance to the correct
safety code/s of practice/s for safe work at heights.

= Rivets and bolts should be present and secure before the Permanent Ladder is used.
= Under no circumstances shall any temporary repairs be made to any Permanent Ladder.

= When a Permanent Ladder is to be exposed to a corrosive or an extreme environment which could
significantly reduce the working load of the Permanent Ladder, the manufacturer or a competent height
safety installer shall be consulted prior to such exposure.

= Ladder should be only used for access. If it is intended to work from a ladder, the work should be light duty
and short duration.

= One person is to be on the ladder at any one time (except in emergency situations).

= Three points of contact with the ladder should be maintained on the ladder at all times. For example two
feet and one hand, one foot and two hands, two feet and the frontal D ring on a fall arrest harness attached
to the fall arrest line.

= When going up or down a ladder you should always face the ladder.
= All rungs are ergonomically designed for maximum grip at all angles.
= Heavy gauge aluminium for superior strength.

= Manufactured to AS 1657:2018 Standard.

MAINTENANCE

Visually inspect the components of the Permanent Ladder for corrosion. Superficial surface marking is
permitted while deeper corrosion or pitting would require attention.

= Materials should not be placed on the Permanent Ladder while in storage.
= Permanent Ladder should be checked prior to every use and maintained in good condition.

= Under no circumstances shall any temporary repairs be made to any Permanent Ladder.

YOUR LIFE DEPENDS UPON THE CONTINUED EFFICIENCY AND DURABILITY OF THE EQUIPMENT, SO,
A PROPER INSPECTION IS REQUIRED TO AVOID MISHAPS. IN ADDITION TO SAFETYLINK’S EQUIPMENT,
ALL ANCILLARY EQUIPMENT MUST BE INSPECTED IN ACCORDANCE WITH APPLICABLE REGULATORY

REQUIREMENTS AND THE MANUFACTURER’S INSTRUCTIONS.

FOR MAINTENANCE ADVICE AND SERVICES PLEASE CONTACT SAFETYLINK
ON +61 249 641068 OR 1300 789545 FOR YOUR NEAREST SAFETYLINK INSPECTION SERVICE
CENTRE OR EMAIL: info@safetylink.com

-
w
(=]
o
N
o0
©
o1
ey
(3}




sBuluaepp

LADDER TECHNICAL SPECIFICATIONS

7]
®
:
MATERIALS e
All components and accessories of SafetyLink FastFit Ladder System are manufactured from structural ¢
aluminium. ©
3
0
WEIGHT 8
Ladder head 2400mm, 5 Rung 1324mm: 6.8kg @
Ladder section 2400mm: 7.8kg T
Ladder section 1200mm: 3.9kg fé.
One set of Splice Joints: 1kg 5
7
DIMENSIONS T
Ladder width-603mm ?"..
Stiles distance in between-525mm 0
Rung spacing-300mm é
FIXING TO SUPPORT STRUCTURE (NOT SUPPLIED BY SAFETYLINK) 0
STRUCTURE SURFACE FASTENERS <
Timber: 3 x 14-Gauge Roofing Screws (to penetrate at least 35mm into structure). 2
Steel: 2 x M10 Bolts fixed through the structure.
Concrete: 2 x M10 Masonry Bolts or equivalent. 09
Steel Purlin: 3 x M10 Bolts/Toggle Bolts/Tri-fold Rivets. % 9
LA
SAFE WORKING LOAD
SafetyLink FastFit Ladder System is designed for single person use and rated for maximum 150kg. <
The building or structure for the anchorage should be assessed by an Engineer, unless it is clear to a |
competent height safety installer that the structure is adequate. ?
TESTING L
The SafetyLink FastFit Ladder System has been tested and manufactured in accordance with Australian &
Standard AS1657:2018. a8
o 0
9
Q
)
o
r
]
-3
)
29
@<
[
E
SCAN ME SCAN ME SCAN ME SCAN ME
Ladder FastFit V-Line V-Line (Retro) Walkway g
Handbook Handbook Handbook Handbook 2
)
5
:
<

SCAN ME SCAN ME SCAN ME SCAN ME

Catalogue Online Training Terms & Conditions SafetyLink Website

(72)
2
(1]
=Y
<
g
3
r
(2]
o
3




-
w
(=]
(=}
N
o0
©
ol
oY
(3}

FastFit/T1 PERMANENT LADDER SECTIONS

‘

LADDER FOOT KIT - 90 DEGREE

=  Ladder Foot Kits are beneficial for maximising the length of a ladder and
provide an equal spacing between the ground and first rung without the need
to cut the ladder or use an adjustable entry platform.

PRODUCT CODE: LADER002.FOOT.90.K

Components Description Material Qty
LADER002.FOQT.90.01 Foot: 90° Foot Aluminium 2
Screw 12-14x20mm Screw: 12-14 x 20mm Self Tapping Aluminium 4

LADDER FOOT KIT - 75 DEGREE

= Ladder Foot Kits are beneficial for maximising the length of a ladder and
provide an equal spacing between the ground and first rung without the need
to cut the ladder or use an adjustable entry platform.

PRODUCT CODE: LADER002.FOOT.75.K

Components Description Material Qty
L ADER002.FOOT.75.01 Foot: 75° Foot Aluminium 2
Screw 12-14x20mm Screw: 12-14 x 20mm Self Tapping Aluminium 4
LADDER SPLICE JOINT KIT
S = Set of Splice Joints 600mm long.
= Must be installed to connect both sides of the ladder stile.
\ = Four (4) self tapping screws to be used each side to install splice joint when
- ) joining ladder sections together.
1] PRODUCT CODE: LADER002.SPL.K
Components Description Material Qty
P LADER002.SPL.01-CUT: Splice Joint: 600mm Aluminium 2
'\ | SCREW 12-14x20mm Screw: 12-14x20mm Self Tapping Galvanised 8
A L d



LADDER HEAD SECTION

= All rungs are ergonomically designed for maximum grip at all angles.
= Heavy gauge aluminium for superior strength.

PRODUCT CODE: LADER002.LHD

= Each Ladder Head Section is 2400mm overall with a 1324mm 5 Rung section.

Product Code Description

Material

Qty

LADER002.LHD Ladder Head: 2400mm (5 Rung 1324mm)

LADDER SECTION - 2400mm

Aluminium

1

= Ladder Section is 2400mm overall with 8 rungs.
= All rungs are ergonomically designed for maximum grip at all angles.
= Heavy gauge aluminium for superior strength.

PRODUCT CODE: LADER002.SEC.8

Components Description

Material

Qty

LADER002.SEC.8 Ladder Section: 2400mm (8 rung)

sy

LADDER SECTION - 1200mm

Aluminium

1

= Ladder Section is 1200mm overall with 4 rungs.
= All rungs are ergonomically designed for maximum grip at all angles.
= Heavy gauge aluminium for superior strength.

PRODUCT CODE: LADER002.SEC.4

Components Description

Material

Qty

iy

LADER002.SEC.4 Ladder Section: 1200mm (4 rung)

Aluminium

1

sBuluiepp

swiojjeld S|iedpuelH sjaoeag

S saben
/s4i00Qq

suri-n

sy
pebe) ueppe

sy
suri-\ Jeppe

Aenvjjep/lieapiens)

woaurgiiajes



-
w
(=]
(=}
N
00
©
ol
oY
(3}

i

FastFitfi] PERMANENT LADDERS

FASTFIT ENTRY INSPECTION SIGN

=  Essential entry point information for FastFit safety system.
o = Notes installer information, safe use and inspection details.
= Size 150mm x 50mm x 1mm.

Fa StFit =  Supplied with 2 Rivets to install on ladder stile.

Access Systems

SafotyLink's FestFit Access
Systoms are compliant with
AS1057-2018, when inatalled

n sccordance with the PRODUCT CODE: LADER002.SIGN

manuiacturer’s reguirements.

instalied By Product Code Description Material Qty
Centified By. LADER002.SIGN.01 FastFit Entry Inspection Sign Aluminium 1
instoll Date RIVET_4.8x11.5mm Rivet: 4.8x11.5mm Aluminium 2

Location 1D:

Next Inspection

Safety Link*

L 4




sBuluaepp

LADDER BASE SUPPORT ANGLE SET

7]
o
=  Ladder Base Support Angle used to fasten base of ladder to structure/ g.
flooring. -
®
o
<> o
PRODUCT CODE: LADER002.BASE.ANGLE_2x350 %
o
<> Components Description Material Qty ]
LADER002.BASE.ANGLE_1x350 Angle 50x50x3mm Length 350mm Aluminium T
SCREW 12-14x20mm Screw: 12-14x20mm Self Tapping Galvanised g
FOAM-TAPE-SQUARE Foam Tape: 40x40x1.6mm EPDM 4 %
=
3
o
g
LADDER STIFFENERS §
7]
=  Ladder Stiffeners should be used on your installation if a building has very
I large eaves or a facade has a large overhang that brings the ladder out 9
.\ away from any structure to fix to. For example, hatch ladders with no fixing E
' brackets.
o0
S 3 8
PRODUCT CODE: LADER002.STF.1200 3 Q
Components Description Material Qty
1 LADER002.STF.1200.01 Ladder Stile Strengthening Bars: 1200mm Aluminium 2 <
S BOLT-M8x60mm Cup HD Bolt: M8x60mm Cup HD 316SS 316SS 14 -
NUT M8 Flanged_316 Nut: M8 Flanged 316SS 316SS 14 g
/ PRODUCT CODE: LADER002.STF.1800 5
3 Components Description Material  Qty &
. LADER002.STF.1800.01 Ladder Stile Strengthening Bars: 1800mm Aluminium 2 ]
. -
W,  BOLT-M8x60mm Cup HD Bolt: M8x60mm Cup HD 316SS 316SS 18 o g
. NUT M8 Flanged_316 Nut: M8 Flanged 316SS 316SS 18 ‘g
o
. PRODUCT CODE: LADER002.STF.2400 -
o
Components Description Material Qty &
. LADER002.STF.2400.01 Ladder Stile Strengthening Bars: 2400mm Aluminium 2 2 g
BOLT-M8x60mm Cup HD Bolt: M8x60mm Cup HD 316SS 316SS 18 ry I<
e NUT M8 Flanged_316 Nut: M8 Flanged 316SS 316SS 18 g
‘ o
7]
<
g
Qo
=
2
LADDER CAP SET E
2
=  Place Ladder Caps into the open section at the top of the stiles to seal. ;
= Use a rubber mallet, gently tap it into stiles. 3
( J

PRODUCT CODE: LADER002.CAP.K

Components Description Material Qty
LADER002.CAP Ladder Stile Cap - Plastic Plastic MDPE 2

woaurgiiajes



-
w
(=]
(=}
N
o0
©
ol
oY
(3}

bastile LADDER FIXING BRACKETS

=  Side Fix Ladder Bracket to be mounted to structure, allows ladder to be
mounted across rather than directly up structure.

= Must be used in conjunction with a Ladder Fixing Bracket.

PRODUCT CODE: LADER002.BRK.SIDE

Product Code Description Material Qty
LADER002.BRK.SIDE.01 Ladder Side Fixing Bracket 1100x795mm  Aluminium 1
BOLT-M8x25mm Cup HD Bolt: M8 x 25mm Cup Head 316SS 2
NUT M8 Flanged_316 Flanged Nut: M8 316SS 2

LADDER FIXING BRACKET - SUSPENDED 250mm

=  Suspended Ladder Bracket is used when a ladder is suspended off the
ground.

PRODUCT CODE: LADER002.BRK.SPND

Product Code Description Material Qty
L ADER002.BRK.SPND.01 Suspended Ladder Bracket 250mm Aluminium 1
BOLT-M8x60mm Cup HD Bolt: M8 x 60mm Cup Head 316SS 4
NUT M8 Flanged_316 Flanged Nut: M8 316SS 4

LADDER FIXING BRACKET - 200mm

= Mounts ladder 200mm off structure.

= Continuous piece of flatbar with no sharp bends to prevent stressing of
aluminium, heavy gauge aluminium for superior strength.

PRODUCT CODE: LADER002.BRK200

B
Components Description Material Qty
LADER002.BRK200.01 Ladder Fixing Bracket: 200mm Aluminium 1
Sy BOLT-M8x60mm Cup HD Bolt: M8 x 60mm Cup Head 316SS 2

NUT M8 Flanged_316 Flanged Nut: M8 316SS 2



LADDER FIXING BRACKET - 250mm

=  Mounts ladder 250mm off structure.
= Continuous piece of flatbar with no sharp bends to prevent stressing of

/ 5 aluminium, heavy gauge aluminium for superior strength.

PRODUCT CODE: LADER002.BRK250

/ Components Description Material  Qty
’ . LADER002.BRK250.01 Ladder Fixing Bracket: 250mm Aluminium 1
’ BOLT-M8x60mm Cup HD Bolt: M8 x 60mm Cup Head 316SS 2

NUT M8 Flanged_316 Flanged Nut: M8 316SS 2

LADDER FIXING BRACKET - EXTENDED 500mm

=  Extended Brackets to be used when extending ladders past large gutters or
eaves, mounts ladder 500mm off structure.

= Continuous piece of flatbar with no sharp bends to prevent stressing of

‘ aluminium.

/ — = Heavy gauge aluminium for superior strength.

PRODUCT CODE: LADER002.BRK500

s Components Description Material Qty
) LADER002.BRK500.01 Ladder Fixing Bracket: 500mm Aluminium 1
BOLT-M8x60mm Cup HD Bolt: M8 x 60mm Cup Head 316SS
NUT M8 Flanged_316 Flanged Nut: M8 316SS

LADDER FIXING BRACKET - EXTENDED 600 to 1000mm

=  Extended Brackets to be used when extending ladders past large gutters or
eaves, easily adjustable between 600-1000mm off structure.

L = Heavy gauge aluminium for superior strength.
) PRODUCT CODE: LADER002.BRKADJ.600-1000
) Components Description Material Qty

LADER002.BRKADJ.600-1000.01  Ladder Fixing Bracket: Adjustable 600-1000mm  Aluminium 1

i SCREW 12-14x20mm Screw: 12-14x20mm Self Tapping Galvanised 4
, BOLT-M8x60mm Cup HD Bolt: M8 x 60mm Cup Head 316SS 2

NUT M8 Flanged_316 Flanged Nut: M8 316SS 2

LADDER FIXING BRACKET - EXTENDED 800 to 1200mm

=  Extended Brackets to be used when extending ladders past large gutters or
eaves, easily adjustable between 800-1200mm off structure.

) ; = Heavy gauge aluminium for superior strength.
PRODUCT CODE: LADER002.BRKADJ.800-1200
a Components Description Material Qty
4 LADER002.BRKADJ.800-1200.01  Ladder Fixing Bracket: Adjustable 800-1200mm

Aluminium 1
SCREW 12-14x20mm Screw: 12-14x20mm Self Tapping Galvanised 4
BOLT-M8x60mm Cup HD Bolt: M8 x 60mm Cup Head 316SS 2
NUT M8 Flanged_316 Flanged Nut: M8 316SS 2

1

sBuluaepp

swiojield S|iedpueH @ S3a@yoedg Suod9s

S saben
/s4i00Qq

suri-n

sy
pebeg ispper

ST
sur-A 1eppen

Aenvjjep/lieapiens)

(72)
Q
—ry
1]
=3
<
o
3
A
(2]
o
3




-
w
(=]
(=}
N
o0
©
ol
Y
(3}

LADDER HANDRAILS

LADDER PARAPET PLATFORM HANDRAIL KIT - 1000mm

12

= To suit 1000mm parapet platform.

. _ PRODUCT CODE: LADER002.HR.PRPT.1M.K
. Components Description Material Qty
* GUARD_KR Kneerail 1150mm Aluminium 4
. S GUARD_KR.CAP Kneerail Caps 316SS 8
* SCREW 12-14x50mm Screw: 12-14x50mm Self Tapping 316SS 16
L J
LADDER PARAPET PLATFORM HANDRAIL KIT - 2000mm
< . = To suit 2000mm parapet platform.
) L]
) ¢ S PRODUCT CODE: LADER002.HR.PRPT.2M.K
. Components Description Material Qty
: GUARD_KR Kneerail 2150mm Aluminium 4
) GUARD_KR.CAP Kneerail Caps 316SS 8
* SCREW 12-14x50mm Screw: 12-14x50mm Self Tapping 316SS 16
.- . .
L d
. -



sBuluaepp

HANDRAIL KIT - 75 DEGREES

7]

o

= Handrail modules for angled ladder - 75 Degrees. Q

= Heavy gauge aluminium for superior strength. %

w

9

PRODUCT CODE: LADER002.HR.75.K %

Components Description Material Qty %
LADER002.HR.75.01 75 Degree Handrail Aluminium 2
BOLT-M8x90mm Cup HD Bolt: M8 x 90mm Cup Head 316SS 4
NUT M8 Flanged_316 Flanged Nut: M8 316SS 4

3
)
%
0
3
HANDRAIL KIT - 90 DEGREES o
= Handrail modules for vertical ladder - 90 Degrees. 0
)
= Heavy gauge aluminium for superior strength. tg
o
~ \ PRODUCT CODE: LADER002.HR.90.K 00U
<]
- Components Description Material Qty % 9
LADER002.HR.90.01 90 Degree Handrail Aluminium 2 o &
“ BOLT-M8x90mm Cup HD Bolt: M8 x 90mm Cup Head 316SS 4
NUT M8 Flanged_316 Flanged Nut: M8 316SS 4 <
3
o
b
o
o
LADDER RETRACTABLE STILE KIT g a
)
= Retractable Stile Set with automatic closing latch. ‘3
o
= Used for extending stiles through roof hatches.
= Once ladder section has been installed up to underside of hatch. Fit E
stanchions on the front side of ladder flush with top. = %
= Bolt stanchion brackets to ladder with two (2) M8 bolts each side. ﬁ' 2
1
= Heavy gauge aluminium for superior strength. g
o
0]
PRODUCT CODE: LADER002.HR.RET.K g
N
Components Description Material Qty Q-
LADER002.HR.RET.01 Stiles Aluminium %
BOLT-M8x90mm Cup HD Bolt: M8 x 90mm Cup Head 316SS 4 §
NUT M8 Flanged_316 Flanged Nut: M8 316SS 4 g_'
9
<

woaurgiiajes

13



+
(=7}
-
N
Y
<
(-
Y
-
(=
(=2}
=]

14

Fasthit LADDER PLATFORMS

LADDER PLATFORM - FOLDING

= |adder Folding Platform should only be used where it is not reasonably
practicable to use a platform meeting the requirements of Section 3.2.5
of the Ladder Handbook.

= For use on 90 degree ladders with vertical lifelines only.

= The Fold Down Rest Platform should be stored in the up position when
not in use.

= Heavy gauge aluminium for superior strength.

PRODUCT CODE: LADER002.PLT.FD

Components Description Material Qty
LADER002.PLT.FD Ladder Folding Platform Aluminium 1
BOLT-M8x60mm Cup HD Bolt: M8 x 60mm Cup Head 316SS 2
NUT M8 Flanged_316 Flanged Nut: M8 316SS 2
WASHER M8_316_24x2 Washer: M8 x 24 0.D. 316SS 4



LADDER MIDWAY REST PLATFORM - THROUGH ENTRY

sBuluaepp

= Through Entry Midway Rest Platform with angle supports, suitable for use

with vertical ladders only. o
= Recommended for single person use rated for maximum 150kg. %.
= Heavy gauge aluminium for superior strength. ?
PRODUCT CODE: LADER002.PLT.MID 5
Components Description Material Qty %
Angle Bar 50mm Angle Bar 50mm Aluminium 1 )
Frame A Frame A Aluminium 1 T
Frame B Frame B Aluminium 1 g
Bolts: M10 x 70mm Bolts: M10 x 70mm 316SS 18 %
Bolts: M10 x 80mm Bolts: M10 x 80mm 316SS 2 %
Washer: M10 Washer: M10 316SS 20
Nyloc Nut: M10 Nyloc Nut: M10 316SS 20
Screw 10gx25mm Screw: 10G x 25mm Galvanised 10
Horizontal Handrails Horizontal Handrails Aluminium 8
Vertical Handrails Vertical Handrails Aluminium 4
Junction Coupling Pieces Junction Coupling Pieces Aluminium 8 0
Toe Boards Toe Boards Aluminium 3 3
t
LADDER MIDWAY REST PLATFORM - SIDE ENTRY Q 80
(=g
= Midway Rest Platform with angle supports and self closing gate, suitable b Q
for use with 75 degree and 90 degree ladders.
= Recommended for single person use rated for maximum 150kg. <
= Heavy gauge aluminium for superior strength. g
]
PRODUCT CODE: LADER002.PLT.MID.S
Components Description Material Qty g
LADER0OO2.PLT.MID.01 Platform: Midway Side Entry Aluminium 1 2 2
GUARDOO01.GATE_700 Gate: 700mm Aluminium 1 e 8
NUT M8 Flanged_316 Flanged Nut: M8 316SS 20 ‘g
BOLT-M8x30mm Cup HD Bolt: M8x30mm Cup Head 316SS 16 o
SCREW 12-14x20mm Screw: 12-14x20mm Self Tapping Galvanised 16
SCREW 12-14x50mm Screw: 12-14x50mm Self Tapping Galvanised 8 E
BOLT-M8X20mm Cup HD Bolt: M8x20mm Cup Head 316SS 4 A g
GUARD_HR.ELBW Handrail Elbow Joint Kit Aluminium 2 a I<
GUARD_KR.ELBW Kneerail Elbow Joint Kit Aluminium 2 c
5
2
LADDER MIDWAY REST PLATFORM - STILE MOUNT 2
Qo
’ = Stile Mount Midway Rest Platform should only be used where it is not g
reasonably practicable to use a platform meeting the requirements of E
| Section 3.2.5 of the Ladder Handbook. )
! = Stile Mount for 90 degree ladders with vertical lifelines only. g
| = Heavy gauge aluminium for superior strength. <
L

PRODUCT CODE: LADER002.PLT.MID.90

| Components Description Material Qty Q
p LADER002.PLT.MID.90.01 Platform Kit: Stile Mount Midway Aluminium 1 5"'
(=

1 BOLT-M8x25mm Cup HD Bolt: M8 x 25mm Cup Head 316SS 1 f_

' s BOLT-M8x60mm Cup HD Bolt: M8 x 60mm Cup Head 316SS 3 5-
NUT M8 Flanged_316 Flanged Nut: M8 316SS 4 Z'

| ' o
A o

15 3



FastFit/T1 LADDER PLATFORMS

LADDER HEAD TOP PLATFORM - SIDE ENTRY 3200mm

A
/‘/ ’J =  Ladder Head Side Entry Platform Kit.
// = For use on roof pitches 0 to 8 degrees.
A P .
P - / = Recommended for single person use rated for
/ P L maximum 150kg.
// l - & = Heavy gauge aluminium for superior strength.
> PRODUCT CODE: LADER002.PLT.TOP.3200

Components Description Material Qty

LADER002.PLT.TOP.3200.01  Platform: Ladder Head Top Side Entry 3200mm  Aluminium 1

: NUT M8 Flanged_316 Flanged Nut; M8 316SS 26

BOLT-M8x30mm Cup HD Bolt: M8x30mm Cup Head 316SS 20

: J SCREW 12-14x20mm Screw: 12-14x20mm Self Tapping Galvanised 28

+ SCREW 12-14x50mm Screw: 12-14x50mm Self Tapping Galvanised 14
g BOLT-M8X20mm Cup HD Bolt: M8x20mm Cup Head 316SS 6
N RIVET_5x22mm Rivet: 05 x 22mm Aluminium 6
g FOAM-TAPE-SQUARE Foam Tape: 40x40x1.6mm EPDM 6

g GUARD_HR.ELBW Handrail Elbow Joint Kit Aluminium 1

3 GUARD_KR.ELBW Kneerail Elbow Joint Kit Aluminium 1

&

16




LADDER HEAD TOP PLATFORM - WALKWAY ENTRY 2400mm/3000mm
= |adder Head Top Walkway Platform Kit.

sBuluiepp

= Available in two sizes - 2400mm & 3000mm. g
= Suitable for roof pitches O to 3 degrees only. g'
= Heavy gauge aluminium for superior strength. T
PRODUCT CODE: LADER002.PLT.WW.2400 & LADER002.PLT.WW.3000 5
Components Description Material Qty %
LADER002.PLT.WW.2400.01  Walkway Kit Aluminium 1 @
SCREW 12-14x20mm Screw: 12-14x20mm Self Tapping Galvanised 56 T
SCREW 12-14x35mm Screw: 12-14x35mm Self Tapping Galvanised 10 g
SCREW 12-14x50mm Screw: 12-14x50mm Self Tapping Galvanised 8 %
AL_GRATING DISC Walkway Grating Washer Aluminium 10 %
RIVET_5x22mm Rivet: 5 x 22mm Aluminium 14

FOAM-TAPE-SQUARE Foam Tape: 40x40x1.6mm EPDM 14

LADDER HEAD TOP PLATFORM - ADJUSTABLE WALKWAY ENTRY 2400mm/3000mm

= |adder Head Top Entry Adjustable Walkway Platform Kit. 9
= Available in two sizes - 2400mm & 3000mm. ‘g
= Suitable for roof pitches 0 to 15 degrees only. @
= Heavy gauge aluminium for superior strength.
PRODUCT CODE: LADER002.PLT.ADJ.2400 & LADER002.PLT.ADJ.3000 g g
Components Description Material Qty 8 i
LADER002.PLT.ADJ.2400.01  Adjustable Walkway Kit Aluminium 1
SCREW 12-14x20mm Screw: 12-14x20mm Self Tapping Galvanised 34 I<
SCREW 12-14x35mm Screw: 12-14x35mm Self Tapping Galvanised 16 g
SCREW 12-14x50mm Screw: 12-14x50mm Self Tapping Galvanised 8 (1}
BOLT-M8x50mm Cup HD Bolt: M8 x 50mm Cup Head 316SS
BOLT-M8x60mm Cup HD Bolt: M8 x 60mm Cup Head 316SS 5
NUT M8 Flanged_316 Flanged Nut: M8 316SS 10 &
RIVET_5x22mm Rivet: 5 x 22mm Aluminium E g
FOAM-TAPE-SQUARE Foam Tape: 40x40x1.6mm EPDM 8 o 8
LADDER LANDING 250mm - 75 DEGREES e
= |adder Landing Bracket for 75 degree ladder. &
=  Ladder landing brackets to be used when top platform is not requiredto & @
enter flat concrete roof/steel deck. @ <
[
PRODUCT CODE: LADER002.BRK.LND75 a
Components Description Material Qty 0
LADER002.BRK.LND75.01 Ladder Fixing Bracket Landing for 75° Aluminium 1 5
BOLT-M8x60mm Cup HD Bolt: M8 x 60mm Cup Head 316SS 2 §
NUT M8 Flanged_316 Flanged Nut: M8 31683 2 e
S
LADDER LANDING 250mm - 90 DEGREES g
=  Ladder Landing Bracket for 90 degree ladder. =
= Ladder landing brackets to be used when top platform is not required to @

enter flat concrete roof/steel deck.

PRODUCT CODE: LADER002.BRK.LND90 Q
Components Description Material Qty §:
LADER002.BRK.LND90.01 Ladder Fixing Bracket Landing for 90° Aluminium 1 f.
BOLT-M8x60mm Cup HD Bolt: M8 x 60mm Cup Head 316SS 2 5'
NUT M8 Flanged_316 Flanged Nut: M8 316SS 2 :

(=]

3

17



+
(=7}
-
N
Y
<
(-
Y
-
(=}
(=2}
0

18

FastFit

Access Systems

LADDER PLATFORMS

LADDER PLATFORM KIT - PARAPET 1000mm/2000mm

PRODUCT CODE: LADER002.PLT.1M.K

= Ladder Parapet Platform Landing Base Kit with
Handrails.

= Available in two sizes, 1000mm and 2000mmm.

= Heavy gauge aluminium for superior strength.

PRODUCT CODE: LADER002.PLT.2M.K

Components
LADEROO2.PLT.1M.01
BOLT-M8x60mm Cup HD
NUT M8 Flanged_316
CUT: GUARD_KR
GUARD_KR.CAP

SCREW 12-14x50mm

Description

Platform Kit 1000mm

Bolt: M8x60mm Cup Head
Flanged Nut: M8

Kneerail 1150mm

Kneerail Caps

Screw: 12-14x50mm Self Tapping

Material
Aluminium
316SS
316SS
Aluminium
316SS
316SS

Qty

(e

Components Description Material
LADER002.PLT.2M.01 Platform Kit 2000mm Aluminium
BOLT-M8x60mm Cup HD  Bolt: M8x60mm Cup Head 316SS
NUT M8 Flanged_316 Flanged Nut: M8 316SS
CUT: GUARD_KR Kneerail 2150mm Aluminium
GUARD_KR.CAP Kneerail Caps 316SS

SCREW 12-14x50mm Screw: 12-14x50mm Self Tapping 316SS

Qty



M

)
3
LADDER PLATFORM - TOP 1000mm 2
)

= Top Platform must be level with top of ladder rung (within 3 degrees).
=  Adjustable, suitable for roof pitches 0 to 15 degrees only. §
= Step down to roof must not exceed 300mm. g.
= Heavy gauge aluminium for superior strength. a
v
PRODUCT CODE: LADER002.PLT.TOP o
0
Components Description Material Qty >
LADERQ02.PLT.TOP.01 Top Platform Kit 1000mm Aluminium 1 o
SCREW 12-14x20mm Screw: 12-14x20mm Self Tapping Galvanised 12 T
BOLT-M8x60mm Cup HD Bolt: M8x60mm Cup Head 316SS 2 %
NUT M8 Flanged_316 Flanged Nut: M8 316SS 2 5
RIVET_5x22mm Rivet: 5 x 22mm Aluminium 3 =

FOAM-TAPE-SQUARE Foam Tape: 40x40x1.6mm EPDM 3

LADDER PLATFORM - FOOTING 1200mm

= Footing Platform must be level within 3 degrees.

= Platforms required if exit/entry not level. g
= Heavy gauge aluminium for superior strength. ‘g
7]
PRODUCT CODE: LADER002.PLT.FOOT g? g
+ O
Components Description Material Qty 3 @
~
LADER0O2.PLT.FOQT.01 Footing Platform Kit 1200mm Aluminium 1
SCREW 12-14x20mm Screw: 12-14x20mm Self Tapping Galvanised 6
RIVET_5x22mm Rivet: 5 x 22mm Aluminium 4 IE
FOAM-TAPE-SQUARE Foam Tape: 40x40x1.6mm EPDM 4 g
LADDER PLATFORM - STANDARD FOOTING 1200mm E
[}
= Ladder Platform must be level within 3 degrees. ; ]
= Platforms required if exit/entry not level. @ 9
= Heavy gauge aluminium for superior strength. ‘g
o
PRODUCT CODE: LADER002.PLT.WW E
Components Description Material Qty A 5
LADER0O2.PLT.WW.01 Footing Platform Kit 1200mm Aluminium 1 @ I<
AL_GRATING DISC Washer: Grating Disc Aluminium 6 g
SCREW 12-14x20mm Screw: 12-14x20mm Self Tapping Galvanised 64 o
RIVET_5x22mm Rivet: 5 x 22mm Aluminium
FOAM-TAPE-SQUARE Foam Tape: 40x40x1.6mm EPDM E’
SCREW 12-14x35mm Screw: 12-14x35mm Self Tapping Galvanised %
)
LADDER PLATFORM - BASE 1000mm ?
= Base Platform must be level within 3 degrees. ;
= Platforms required if exit/entry not level. 3

= Adjustable for roof pitches O to 15 degrees only.
= Step down to roof/ground must not exceed 300mm.
= Heavy gauge aluminium for superior strength.

4
PRODUCT CODE: LADERO002.PLT.BASE f}:
<
Components Description Material Qty -~
y
LADER002.PLT.TOP.01 Top Platform Kit 1000mm Aluminium 1 35
LADER0O2.PLT.BASE_EXT Base Platform Infill Section Kit Aluminium 1 5
o
=)

19



Casthst LADDER PLATFORMS

TILE ROOF MOUNTING KIT FOR TOP PLATFORM

= Tile Hooks are installed to rafters for mounting ladder top platforms to a tile

< roof.

! = Heavy gauge aluminium for superior strength.

y ‘ PRODUCT CODE: LADERO02.TILE.K.TOP

0 Components Description Material Qty
| SCREW 12GX50mm Screw 12g X 50mm CI3 Timber Screw Galvanised 8
N I ‘ ! LADER0O2.TILE Tile Hook 316SS 2
I i '] BOLT-M8x20mm Cup HD M8 X 20 Cup HD Bolt 316SS 2
2

y ' NUT M8 Flanged_316 Flanged Nut: M8 31633

TOP PLATFORM KIT FOR 15-30 DEGREES

= Top Platform Kit to be installed on tile roof mounting kit when installing to a
tile roof.

= Suitable for tile or metal roof with pitch 15 to 30 degrees.
= Heavy gauge aluminium for superior strength.

PRODUCT CODE: LADER002.PLT.TOP-15

Components Description Material Qty
CUT:LADER002.STL.4820 Stile Profile, Ladder, 450mm Aluminium 2
FOAM-TAPE-SQUARE Foam Seal 40x40x1.6mm EPDM 8
CUT: LADER002.CHL.6100 Channel Profile, Ladder, 900mm Aluminium 1
LADER002.PLT.ADJBRK Platform Support Bracket Weldment Aluminium 2
RIVET_5x22mm 5.2x22mm Bulbtite Rivet Aluminium 8
SCREW 12-14X20mm Screw 12g-14 X 20mm CI3 Steel H/H Tek Galvanised 12
LADEROO2.PLT_WELD Entry Exit Platform Weldment Aluminium 1
LADER002.CAP Endcap, Ladder Stile, Ladders Plastic MDPE 2
NUT M8 Flanged_316 Flanged Nut: M8 316SS 2
BOLT-M8x60mm Cup HD M8 X 60 Cup HD Bolt 316SS 2
LADER002.CAP_R Insert Rectangle 50.8mm X 25.4 Plastic MDPE 4

TILE ROOF MOUNTING KIT FOR BASE PLATFORM

=  Tile Hooks are installed to rafters for mounting ladder base platforms to a tile
roof.

= Heavy gauge aluminium for superior strength.

PRODUCT CODE: LADERO02.TILE.K.BASE

Components Description Material Qty

CUT:AL_ANGLE 50x50x3 A50503MI6.5L Angle Size: 5050x3mm 950mm  Aluminium 1

CUT:AL_RHS RAD 50.8x25.4x2.5  Radius Corner 50.8 x 25.4 x 2.5mm 1100mm Aluminium 2

SCREW 12GX50mm Screw 12g X 50mm CI3 Timber Screw Galvanised 16
'.f, LADER0OO2.TILE Tile Hook Aluminium 4
; BOLT-M8x50mm Cup HD M8 X 50 Cup HD Bolt 316SS 4
3 SCREW 12-14X20mm Screw 12g-14 X 20mm CI3 Steel H/H Tek Galvanised 6
g NUT M8 Flanged_316 Flanged Nut: M8 316SS 4
- LADER002.CAP_R Insert Rectangle 50.8mm X 25.4 Plastic MDPE 4
2

20




sBuluaepp

BASE PLATFORM WITH GUARDRAILS - CROSS SLOPE

21

(7]
= Cross Slope Base Platform Kit. &
= Install on a tile roof mounting kit when a platform is required on a tile roof g
at base of ladder. 7]
= Heavy gauge aluminium for superior strength. o
PRODUCT CODE: LADER002.PLT.BASE-15-CS E
Components Description Material Qty o
CUT:GUARD_KR Kneerail Profile, Guardrails, Length 300mm Aluminium 1 %
CUT:GUARD_HR Handrail Profile, Guardrails, Length 300mm Aluminium 1 g_
CUT:GUARD_KR Kneerail Profile, Guardrails, Length 545mm Aluminium 1 E'
CUT:GUARD_HR Handrail Profile, Guardrails, Length 600mm Aluminium 1 7
CUT:AL_FLAT BAR 32x6 Flatbar:32mm X 6mm Length:120mm Aluminium 1
CUT:GUARD_KR Kneerail Profile, Guardrails, Length 1140mm Aluminium 1
CUT:GUARD_HR Handrail Profile, Guardrails, Length 1350mm Aluminium 1
GUARD_HR.ELBW Handrail Elbow Joint Kit, Guardrails Aluminium 2
GUARD_KR.ELBW Kneerail Elbow Joint Kit, Guardrails Aluminium 2
GUARDOO1.HR_CNCT Handrail Connecting Bracket Kit Aluminium 1 9
GUARDOO1.WW.POST.10 Double Guardrail with Levelled Walkway Post Kit ~ Aluminium 1 ‘g
AL_GRATING DISC Walkway Grating Washer Aluminium 2 &
LADER002.PLT.BASE.02 Base Platform Infill Section Aluminium 1
LADER002.PLT.ADJBRK Platform Support Bracket Weldment Aluminium 2 o0
SCREW 12-14X35mm Screw 12g-14 X 35mm CI3 Steel H/H Tek Galvanised 2 % 8,
SCREW 12-14X20mm Screw 12g-14 X 20mm CI3 Steel H/H Tek Galvanised 12 0 9
LADER002.PLT_WELD Entry Exit Platform Weldment Aluminium 1
GUARD_KR.CAP Kneerail Endcap, Guardrails Aluminium 2 <
GUARD_HR.CAP Handrail Endcap, Guardrails Aluminium 2 :r
NUT M8 Flanged_316 Flanged Nut: M8 316SS 2 3
BOLT-M8x60mm Cup HD M8 X 60 Cup HD Bolt 316SS 2
L ADER002.CAP_R Insert Rectangle 50.8mm X 25.4 Plastic MDPE 4 5
&
%9
&g
BASE PLATFORM WITH GUARDRAILS - DOWN SLOPE E
= Down Slope Base Platform Kit. n
= [nstall on a tile roof mounting kit when a platform is required on a tile roof at o
base of ladder. — %
= Heavy gauge aluminium for superior strength. ﬁ' ':<
L
3
PRODUCT CODE: LADER002.PLT.BASE-15-DS o
Components Description Material Qty [0}
LADER002.PLT.BASE-15-DS.01  Guardrail Kit For Downslope Base Platform Aluminium 1 5
CUT:GUARD_KR Kneerail Profile, Guardrails, Length 1140mm  Aluminium 2 é
CUT:GUARD_HR Handrail Profile, Guardrails, Length 1350mm  Aluminium 2 2
CUT:AL_FLAT BAR 32x6 Flatbar:32mm X 6mm Length:120mm Aluminium 2 E
GUARDOO1.HR_CNCT Handrail Connecting Bracket Kit Aluminium 2 )
LADER002.PLT.ADJBRK Platform Support Bracket Weldment Aluminium 2 g
SCREW 12-14X20mm Screw 12g-14 X 20mm CI3 Steel H/H Tek Galvanised 16 <
LADER002.PLT_WELD Entry Exit Platform Weldment Aluminium 1
GUARD_KR.CAP Kneerail Endcap, Guardrails Aluminium 4
GUARD_HR.CAP Handrail Endcap, Guardrails Aluminium 4
NUT M8 Flanged_316 Flanged Nut: M8 316SS 2
BOLT-M8x60mm Cup HD M8 X 60 Cup HD Bolt 316SS 2
LADER002.CAP_R Insert Rectangle 50.8mm X 25.4 Plastic MDPE 4

2]
]
=9
@
~*
<
F
-y
S
r
[x]
o
3




-
w
(=]
(=}
N
o0
©
ol
oY
(3}

FastFit

Access Systems

LADDER HALF CAGE - 1300mm

LADDER CAGES

-

(

ot

e

= 1300mm half cage should be used to side exit a ladder onto a platform.

= Should be positioned at the top of a ladder.

PRODUCT CODE: LADER002.CAGE.1.3 (0 to 1.3m)

Components Description Material Qty
LADER002.CAGE.HOOP.01 Quarter Ladder Hoop Aluminium 1
LADER002.CAGE.HOOP.03 Half Ladder Hoops Aluminium 8
CAGE.BARS.1300 1300mm Cage Bars Aluminium 8
BOLT-M8x60mm Cup HD Bolt: M8x60mm Cup HD 316SS 3
BOLT-M8x20mm Cup HD Bolt: M8x20mm Cup HD 316SS 20
NUT M8 Flanged_316 Flanged Nut: M8 316SS 23
LADER002.CAGE.CAP Ladder Cage Bar End Caps Plastic MDPE 16

LADDER CAGE EXTENSION - 1000mm

22

=  Ladder Cage Extension should be used at the bottom of a ladder where there is a

fall risk.

PRODUCT CODE: LADER002.CAGE.EXTN

Components Description Material Qty
LADER002.CAGE.JOIN.01 Ladder Cage Join Plate Aluminium 1
LADER002.CAGE.EXTN.O1 Side Extension Ladder Hoops Aluminium 2
CAGE.BARS.1000 1000mm Cage Bars Aluminium 3
BOLT-M8x60mm Cup HD Bolt: M8x60mm Cup HD 316SS 2
BOLT-M8x30mm Cup HD Bolt: M8x30mm Cup HD 316SS 2
BOLT-M8x20mm Cup HD Bolt: M8x20mm Cup HD 316SS ®
NUT M8 Flanged_316 Flanged Nut: M8 316SS 9
LADER002.CAGE.CAP Ladder Cage Bar End Caps Plastic MDPE 6



LADDER CAGE JOIN KIT

Tq

= Ladder Join Kit is used to join ladder cage sections together.

PRODUCT CODE: LADER002.CAGE.JOIN

Components Description Material Qty
9 LADER002.CAGE.JOIN.0O1  Ladder Cage Join Aluminium 1
9 BOLT-M8x30mm Cup HD  Bolt: M8x30mm Cup HD 316SS 2
NUT M8 Flanged_316 Nut: M8 Flanged 316SS 2
LADDER CAGES
) PRODUCT CODE: LADER002.CAGE.2 (0 to 2.
= Ladder cages are highly recommended for ODUCT co 002.CAGE.2 (0 to 2.0m)
t: D ipti Material
ladders over 3.5 metres. Components escription a ?r'a Qty
LADER002.CAGE.HOOP.02 Ladder Cage Hoops Aluminium 2
= Cage must start between 2000 to 2200mm LADER002.CAGE.2000 Ladder Cage Bars: 2000mm Aluminium 10
above base of ladder. LADER002.CAGE.CAP Ladder Cage Bar End Caps Plastic MDPE 20
BOLT-M8x20mm Cup HD  Bolt: M8 x 20mm Cup Head 316SS 22
* Atthe top of ladder, the cage shall extend not BOLT-M8x60mm Cup D Bolt: M8 x 60mm Cup Head 3165 4
less than 1 metre above platform or to the top NUT M8 Flanged_316 Flanged Nut: M8 31655 26
of the guard railing if installed.
) PRODUCT CODE: LADER002.CAGE.3 (2.01m to 3.0m)
= | adder cage bars can be cut to achieve — -
red | th of th Components Description Material Qty
required length ot the cage. LADER002.CAGE.HOOP.02  Ladder Cage Hoops Muminium 3
= Heavy gauge aluminium for superior strength. LADER002.CAGE.3000 Ladder Cage Bars: 3000mm Aluminium 10
LADER0O02.CAGE.CAP Ladder Cage Bar End Caps Plastic MDPE 20
BOLT-M8x20mm Cup HD  Bolt: M8 x 20mm Cup Head 316SS 88
BOLT-M8x60mm Cup HD  Bolt: M8 x 60mm Cup Head 316SS 6
NUT M8 Flanged_316 Flanged Nut: M8 316SS 39
PRODUCT CODE: LADER002.CAGE.4 (3.01 to 4m)
Components Description Material Qty
LADER002.CAGE.HOOP.02 Ladder Cage Hoops Aluminium 8
LADER002.CAGE.4000 Ladder Cage Bars: 4000mm Aluminium 10
/,d» LADER002.CAGE.CAP Ladder Cage Bar End Caps Plastic MDPE 20
/ BOLT-M8x20mm Cup HD ~ Bolt: M8 x 20mm Cup Head 316SS &
J »
‘,‘ /; BOLT-M8x60mm Cup HD  Bolt: M8 x 60mm Cup Head 316SS 6
— o NUT M8 Flanged_316 Flanged Nut: M8 316SS 39
PRODUCT CODE: LADER002.CAGE.5 (4.01m to 5.0m)
Components Description Material Qty
LADER002.CAGE.HOOP.02  Ladder Cage Hoops Aluminium 4
LADER002.CAGE.5000 Ladder Cage Bars: 5000mm Aluminium 10
| A
» 4 / LADER002.CAGE.CAP Ladder Cage Bar End Caps Plastic MDPE 20
f ’;; ‘«\ j A i BOLT-M8x20mm Cup HD  Bolt: M8 x 20mm Cup Head 316SS 44
- /” - BOLT-M8x60mm Cup HD  Bolt: M8 x 60mm Cup Head 316SS 8
NUT M8 Flanged_316 Flanged Nut: M8 316SS 52
!
1
'd .
) J
B -
: —
- =
! o d 'd ) "
) /’;’ 1 9 / g(r »
o L A
—y 1 - |4 = ——
|
! J
’
1
.
o (= = -
y q{ - I'q - ’'s v/
/ y ’ , q r’-’
_— e - _,../" - o

sBuluaepp

swiojield SliedpueH S3a8doedg SuoOI}O9S

S saben
/s4i00Qq

suri-n

sy
pebeg ispper

ST
sur-A 1eppen

Aenvjjep/lieapiens)

(72)
Q
—ry
1]
=3
<
~
—y
3
r
[z
o
3




-
w
(=]
(=}
N
o0
©
ol
oY
(3}

FastFit

LADDER DOOR/GATES

.. _ ]\ A\

=  Ladder door prevents access to ladder when not in use.
= 2400mm high and 500mm wide.

= Designed to simply lock into place with padlock (not provided).

= Heavy gauge aluminium for superior strength.

PRODUCT CODE: LADER002.DOOR

Components Description Material Qty
LADER002.DOOR.01 Ladder Access Lockable Door with handles Aluminium 1
REC.RAPIDO06 Quick Link (8mm) Oval 316SS 1
LADER002.DOOR_LOCK Ladder Door Lock Aluminium 1
EZYSTAT.CABLE_1.6mm Door Tether Wire 316SS 1
LADDER HEAD SAFETY BAR

= Ladder Head Safety Bar to be mounted on a ladder head.

PRODUCT CODE: LADER002.LHD.BAR

Components Description Material Qty
LADER002.LHD.BAR Ladder Head Safety Bar Aluminium 1
BOLT-M8x90mm Cup HD Bolts: M8 x 90mm Cup Head 316SS 1
NUT NYLOC M8_316 Nyloc Nut: M8 316SS 1



sBuluaepp

LADDER ACCESS CAGE GATE

= Heavy gauge aluminium for superior strength.
= Prevents access to ladder when not in use.

suonoasg

= Designed to simply lock into place with padlock (not provided).

PRODUCT CODE: LADER002.CAGE.GATE

Components Description Material Qty
LADER002.CAGE.GATE.O1 Gate Aluminium 1
LADER002.CAGE.GATE_LOCK Lock Plate Aluminium 1
BOLT-M8x30mm Cup HD Bolts: M8 x 30mm Cup Head 316SS 1
NUT M8 Flanged_316 Flanged Nut: M8 316SS 1

swiojjeld S|iedpuelH sjaoeag

0
)
9
LADDER GATE - 485mm 0
= FastFit Self Closing Gate - 485mm.
=  To be used between stiles on ladder head. g’ g
-,
§ e
PRODUCT CODE: GUARDO001.GATE_485
Components Description Material Qty I<
GUARDOO1.GATE_485.01 Ladderhead Self Closing Gate - 485mm Aluminium 1 g
RIVET_5x22mm Tri-fold Rivets 5x22mm 316SS 8 o
b
[<}
[}
%9
&g
GUARDRAIL GATE - 600mm %
[}
=  FastFit Self Closing Gate - 600mm.
= To be used with guardrail. Y
= To be used with GUARDOO1.HATCH.CON & GUARDOO1.HATCH.SM = §
-
@ <
PRODUCT CODE: GUARDO001.GATE_600 g
o
Components Description Material Qty
GUARDO01.GATE_600.01 Guardrail Self Closing Gate - 600mm Aluminium 1 (1)
RIVET_5x22mm Tri-fold Rivets 5x22mm 316SS 8 5
e
A
LADDER GATE - 7Z00mm )
= FastFit Self Closing Gate -700mm. g
<

=  To be used on ladder platforms.

2 PRODUCT CODE: GUARDO001.GATE_700
’ > Components Description Material Qty
GUARDOO1.GATE_700.01 Platform Self Closing Gate - 700mm Aluminium 1
RIVET_5x22mm Tri-fold Rivets 5x22mm 316SS 8

2]
]
=9
@
P
<
F
-y
S
r
[x]
o
3

25




V §Line FASTFIT VERTICAL LIFELINE

V-LINE CABLE WITH SWAGED TERMINATION

= V-Line Cable with Swaged Termination.
= Advise Cable length required - rung + stiles.

PRODUCT CODE: VLINE.CABLE.XXX

|
)

_ ( Components Description Material Qty
s ( ‘_‘3)\ VLINE.SWAGE V-LINE Swaged Termination 31655 1
N 4 STAT.CABLEQO1 Cable: 8mm diameter, 7 x 7 wire rope 316SS 1

V-LINE CABLE GUIDE FASTFIT BOLT ON KIT - 90 DEGREES

= Vertical lifeline 90 degree cable guide bolt on kit.
= Cable guides are used to stop cable from swaying, required every 8 metres.

PRODUCT CODE: VLINEGDEOO5

Components Description Material Qty
VLINE.PLT.CG.FF FastFit Cable Guide Bracket Aluminium 1
VLINEGDEQOO1 Cable Guide 90 Degree Mono Kit Galvanized 1

V-LINE CABLE GUIDE FASTFIT BOLT ON KIT - STRAIGHT

= Vertical lifeline straight cable guide bolt on kit.
= Cable guides are used to stop cable from swaying, required every 8 metres.

PRODUCT CODE: VLINEGDEO006

Components Description Material Qty
VLINE.PLT.CG.FF FastFit Cable Guide Bracket Aluminium 1
VLINEGDE002 Cable Guide Straight Mono Kit Galvanized 1

-
w
(=]
(=}
N
o0
©
ol
oY
(3}

26




The SafetyLink V-Line is a Vertical Lifeline suitable for use as part of a personal fall protection system. The V-Line offers a Vertical
Lifeline with one or multiple shuttles for users to attach to. The V-Line allows users to climb a FastFit ladder along a permanently
mounted cable system. Systems shall be designed to limit free fall, swing fall and maximise fall clearance. Where possible,
systems should be installed as close to the centre of the ladder or climbing zone as possible.

Standards: The V-Line Vertical Lifeline System is compliant with AS/NZS 1891.3 and EN353.1.

User Rating: The V-Line Vertical Lifeline is rated for up to 2 users per system with a maximum user weight of 150kg and a
minimum of 50kg.

V-LINE KIT: FASTFIT LADDER VERTICAL LIFELINE TOP BRACKET

= V-Line vertical lifeline top bracket 2400mm for installation to FastFit ladder
stiles.

= V-Line bottom bracket supplied with bolt for fixing to ladder stile.

= For use with SafetyLink FastFit Ladders only.

\

= The V-Line Vertical Lifeline shall be installed on an angle no greater than 15
degrees off vertical.

PRODUCT CODE: VLINE_FF_SUB

Components Description Material Qty
VLINE006.01 V-LINE Top Bracket Kit 316SS 1
VLINE.BTM.PM V-LINE Bottom Bracket Kit 316SS 1

V-LINE SHUTTLE

= V-Line Shuttle to be connected to harness.
= Single user Shuttle.

PRODUCT CODE: VLINESHUTO001

Components Description Material Qty
VLINESHUT001.01 V-LINE Vertical Shuttle Stainless Steel 1
KARBNR0O36 Karabiner: Steel, Dual Action, Gate 20mm, Rated 41kn Steel 1

27

sBuluaepp

swiojield SliedpueH S3a8doedg SuoOI}O9S

S saben
/s4i00Qq

suri-n

sy
pebeg ispper

ST
sur-A 1eppen

Aenvjjep/lieapiens)

(72)
Q
—ry
1]
=3
<
~
—y
3
r
[z
o
3




V HLine FASTFIT VERTICAL LIFELINE KITS

i
VLINEOO6 VLINEOO7

PRODUCT CODE: VLINE006

Components Description Material Qty
VLINE_FF_SUB V-LINE Kit 316SS 1
LADER002.BRK.SPND Suspended Ladder Fixing Bracket 250mm MGA 2
PRODUCT CODE: VLINE0O7

Components Description Material Qty
VLINE_FF_SUB V-LINE Kit 316SS 1
LADER0OO2_VLINE_CHN FastFit V-Line Base Support Aluminium 1
LADER002.BRK.250 250mm Ladder Fixing Bracket Aluminium 2

-
w
(=]
(=}
N
o0
©
ol
oY
(3}

28




! et — _ —_—
1 ' 1
-
s, 28 }\ ‘:
il 1 ]
[ C
[ 1 ;
o * o v
~ ~
\’Q‘ \
VLINEOO8 VLINEOO9 VLINEO10
PRODUCT CODE: VLINE008
Components Description Material Qty
VLINE_FF_SUB V-LINE Kit 316SS 1
LADER0O02_VLINE_CHN FastFit V-Line Base Support Aluminium 1
LADER002.BRK.500 500mm Ladder Fixing Bracket Aluminium 2
PRODUCT CODE: VLINE009
Components Description Material Qty
VLINE_FF_SUB V-LINE Kit 316SS 1
LADER002_VLINE_CHN FastFit V-Line Base Support Aluminium 1
LADER002.BRKADJ.600-1000 600-1000mm Adjustable Fixing Bracket MGA 2
PRODUCT CODE: VLINEO10
Components Description Material Qty
VLINE_FF_SUB V-LINE Kit 316SS 1
LADER002_VLINE_CHN FastFit V-Line Base Support Aluminium 1
LADER002.BRKADJ.800-1200 800-1200mm Adjustable Fixing Bracket MGA 2

sBuluaepp

swiojield SliedpueH S3a8doedg SuoOI}O9S

) saben
/s4i00Qq

suri-n

sy
pebeg ispper

ST
sur-A 1eppen

Aemvdjiepn/peapiens

woaurgiiajes

29



FastFit LADDER KITS WITH CAGES

Access Systems

75 DEGREE LADDER WITH TOP PLATFORM & HANDRAILS

FLAT SURFACE TO ROOF SHEETING PUHSET ()T ITHSNET ()R ITHSRE ()"
Product Code Description 1050mm 2200mm 3360mm
LADER002.LHD Ladder Head: 2400mm (5 Rung 1324mm) 1 1 1
LADER002.SEC.4 Ladder Section: 1200mm (4 rung) 0 1 0
LADER002.SEC.8 Ladder Section: 2400mm (8 rung) 0 0 1
LADER002.SPL.K Kit: 2 x Splice Joint 600mm and 8 Screws 0 1 1
LADER002.BASE.ANGLE_2x350 Ladder Base Support Angle: 2x350mm 1 1 1
LLADER002.BRK250 Ladder Fixing Bracket: 250mm 1 1 1
LADER002.BRKADJ.600-1000 Ladder Fixing Bracket: 600-1000mm 0 0 1
LADER002.HR.75.K Handrail Set: 75 degrees (2 arms) 1 1 1
LADER002.PLT.TOP Platform: Adjustable Top (Required if exit area not level) 1 1 1
LADER002.CAP.K Ladder Stile Cap Set 1 1 1
LADER002.SIGN FastFit Entry Compliance Sign 1 1 1

I"HSHIO&' () %o + 068, &S-(&YB(HE)'." " (#&(1/%0,

FLAT SURFACE TO ROOF SHEETING WITH EXTENSION FOOT KIT S Y R I
1320mm 2470mm 3630mm

LADER002.FOQT.75.K Kit: 2 x Ladder Foot: 75 degrees with 4 Screws 1 1 1

ROOF SHEETING TO ROOF SHEETING (Platform installed in front of ladder) St 9 Ut Y B 8
1170mm 2330mm 3490mm

LADER002.PLT.BASE Platform: Adjustable Base (Required if entry area not level) 1 1 1

ROOF SHEETING TO ROOF SHEETING (Ladder installed on top of platform) lf$“/}8;01£)5** |¢f$0/}g/(01£)5*( '#f$ﬂ/}8}01£)5*+
1110mm 2270mm 3430mm

LADER002.PLT.FOOT Platform: Footing Landing (Required if entry area not level) 1 1 1

UHSRETT (TR, IHSHRT (T,

FLAT SURFACE TO ROOF SHEETING WITH LOCKABLE DOOR iy "y,
LADER002.DOOR Ladder Access Lockable Door Kit 1 1
FLAT SURFACE TO ROOF SHEETING ROOF SHEETING TO ROOF SHEETING
I"#$%&'()%*+,-&./'0123345364 I"#$%8&' ()%*+,-&./'01233453647!/80

3
+:
N4
>
R
&
S
~

30




EastFit LADDER KITS WITH CAGES

75 DEGREE PARAPET LADDER WITH PLATFORM & HANDRAILS

FLAT SURFACE TO ROOF SHEETING A& ()T 1ESNETT(T(( | TES%ET ()" (+
Product Code Description 1050mm 2200mm 3360mm
LADER002.LHD Ladder Head: 2400mm (5 Rung 1324mm) 2 2 2
LADER002.SEC.4 Ladder Section: 1200mm (4 rung) 0 1 0
LADER002.SEC.8 Ladder Section: 2400mm (8 rung) 0 0 1
LADER002.SPL.K Kit: 2 x Splice Joint 600mm and 8 Screws 0 1 1
LADER002.BASE. ANGLE_2x350 Ladder Base Support Angle: 2x350mm 2 2 2
LADER002.BRK250 Ladder Fixing Bracket: 250mm 1 1 1
LADER002.BRKADJ.600-1000 Ladder Fixing Bracket: 600-1000mm 0 0 1
LADER002.PLT.TM.K Platform: Parapet Landing 1000mm with Handrails 1 1 1
LADER002.PLT.BASE Platform: Adjustable Base 1 1 1
LADER002.CAP.K Ladder Stile Cap Set 2 2 2
LADER002.SIGN FastFit Entry Compliance Sign 1 1 1
I"#$#%&!'()%*+%E&,&$-(&%B(H&)'."," (#&(1/%0,
FLAT SURFACE TO ROOF SHEETING WITH EXTENSION FOOT KIT Y T S
1320mm 2470mm 3630mm
LADER002.FOOT.75.K Kit: 2 x Ladder Foot: 75 degrees with 4 Screws 1 1 1
ROOF SHEETING TO ROOF SHEETING (Platform installed in front of ladder) i W AN W O - W S
1170mm 2330mm 3490mm
LADER002.PLT.BASE Platform: Adjustable Base (Required if entry area not level) 1 1 1
ROOF SHEETING TO ROOF SHEETING (Ladder installed on top of platform) g AL IS C W S
1110mm 2270mm 3430mm
LADER0O2.PLT.FOOT Platform: Footing Landing (Required if entry area not level) 1 1 1
FLAT SURFACE TO ROOF SHEETING WITH LOCKABLE DOOR b O

LADER002.DOOR Ladder Access Lockable Door Kit

FLAT SURFACE TO ROOF SHEETING
I"#$%68& ()%*+,-&./'0123345344

1

1

ROOF SHEETING TO ROOF SHEETING
I"#$%&'()%*+,-&./'012334534471/80

31

(+.8 . . . )
e (9.5 YHE+H.TC T%.#0$./ A et $'%+x() BEYPBH

($%'6

+%
>0(9.5>#(00..-

+%
>($%::6>#(00..:

@, TuiLT%.#0#.<8

%
2
2
&
=
+




FastFitf-{ LADDER KITS WITH CAGES

75 DEGREE LADDER WITH TOP PLATFORM & CAGE

FLAT SURFACE TO ROOF SHEETING 1H$%&" " ()" 6* 1#$%&" " ()"6( 1#$%&" " ()"6+
Product Code Description 2200mm 3360mm 4510mm
LADER002.LHD Ladder Head: 2400mm (5 Rung 1324mm) 1 1 1
LADER002.SEC.4 Ladder Section: 1200mm (4 rung) 1 0 1
LADER002.SEC.8 Ladder Section: 2400mm (8 rung) 0 1 1
LADER002.SPL.K Kit: 2 x Splice Joint 600mm and 8 Screws 1 1 2
LADER002.BASE.ANGLE_2x350  Ladder Base Support Angle: 2x350mm 1 1 1
LADER002.BRK250 Ladder Fixing Bracket: 250mm 1 1 1
LADER002.BRKADJ.600-1000 Ladder Fixing Bracket: 600-1000mm 0 1 1
LADER002.BRKADJ.800-1200 Ladder Fixing Bracket: 800-1200mm 0 0 0
LADER002.CAGE.2 Ladder Cage: (0.01m to 2.0m) 1 0 0
LADER002.CAGE.3 Ladder Cage: (2.01m to 3.0m) 0 1 0
LADER002.CAGE.3.1+2 Ladder Cage: (2.01m to 3.0m) Kit (1m-+2m-+Joiner) 0 0 0
LADER002.CAGE.4 Ladder Cage: (3.01m to 4.0m) 0 0 1
LADER002.CAGE.4.2+2 Ladder Cage: (3.01m to 4.0m) Kit (2m+2m-+Joiner) 0 0 0
LADER002.CAGE.5 Ladder Cage: (4.01m to 5.0m) 0 0 0
LADER002.CAGE.5.2+3 Ladder Cage: (4.01m to 5.0m) Kit (2m+3m-Joiner) 0 0 0
LADER002.CAGE.GATE Lockable Ladder Cage Gate 1 1 1
LADER002.HR.75.K Handrail Set: 75 degrees (2 arms) 1 1 1
LADER002.PLT.TOP Platform: Top (Required if exit area not level) 1 1 1
LADER002.CAP.K Ladder Stile Cap Set 1 1 1
LADER002.SIGN FastFit Entry Compliance Sign 1 1 1
"#$H%&!'()%*+%E&,&$-(&%B(H&)"."," (#&(1/%0,
HE%&™ " ()"6%,,,  1"HIN&""()"6(,, 1"#W&""()"6+,,,

FLAT SURFACE TO ROOF SHEETING WITH EXTENSION FOOT KIT /70810 /7080 2770810

2470mm 3630mm 4790mm
LADER002.FOOT.75.K Kit: 2 x Ladder Foot: 75 degrees with 4 Screws 1 1 1
ROOF SHEETING TO ROOF SHEETING (Platform installed in front of ladder) P U IR Gm IS O

2330mm 3490mm 4640mm
LADER002.PLT.BASE Platform: Adjustable Base (Required if entry area not level) 1 1 N/A
ROOF SHEETING TO ROOF SHEETING (Ladder installed on top of platform) 7 P gy G I U

2270mm 3430mm 4580mm
LADER002.PLT.FOOT Platform: Footing Landing (Required if entry area not level) 1 1 1

3
+:
N4
>
R
&
S
~

32




8%t

EastFit LADDER KITS WITH CAGES

fe]
*
K
75 DEGREE LADDER WITH TOP PLATFORM & CAGE 2\:
1#3%&" " ()"67 1#3%&" " ()"6 1 #3%&" " ()" 6=
e gres o O R e FLAT SURFACE TO ROOF SHEETING .
8(,91$:%,:"'5%; 8(,91$:%,:"'5%; 8(,91$:$,:"'5%; %
I"#$%&'()%*+,-&./'0123345394 <
5670mm 3360mm 4510mm 5670mm °
1 1 1 1
0 0 1 0 ;;
o
2 1 1 2 #
X
2 1 2 2 =
1 1 1 1
N
1 1 1 1 =
&
1 1 1 1 e
B
0 0 0 1
0 0 0 0
0 0 0 0 9
&
0 1 0 0 -
0 0 0 0
0 0 1 0
o &
1 0 0 0 £ ®
0 0 0 1 -
1 1 1 1
1 1 1 1
©
1 1 1 1 @
&
1 1 1 1 =~
1 1 1 1
g
=
3+
1"HE%&" " ()"66,,, 1"H#IN&""()"67,, 1"H&""()"6<,,, !"#$U&""()"6=,,, é‘li t’}g
-.//0,&10 -.//0,&10 -.//04&10 -.//04&10 T 32
- o
5950mm 3630mm 4790mm 5950mm ROOF SHEETING TO ROOF SHEETING 4
] ] ] ] I"#$9%&'()%*+,-&./'01233453947!/80
s
=
3
UUHSUR™ " ()766,,,,  1"HEUR""()"67,, 1"HEH&""()"6<,, 1"#S%&"*()"6=,. s
238 238 238 238 X3
i
5800mm 3490mm 4640mm 5800mm ~
N/A 1 N/A N/A
(0]
v
3+
1"HE%& " ()"66,,, 1"H#IN&""()"67,, 1"HN&""()"6<,,, !"#$U&""()"6=,,, g
-.//0145 -.//0145 -.//0145 -.//0145 o\é
X
5740mm 3430mm 4580mm 5740mm E
N
1 1 1 1 s

%
2
2
&
<
+

33




3
+:
N4
>
R
&
S
~

34

FastFit

Access Systems

LADDER KITS WITH CAGES

75 DEGREE PARAPET LADDER WITH PLATFORM & CAGE

FLAT SURFACE TO ROOF SHEETING 1A ()" 7* 1 H#8%8" " ()" 7( 1" HE%8" " ()" 7+
Product Code Description 2200mm 3360mm 4510mm
LADER002.LHD Ladder Head: 2400mm (5 Rung 1324mm) 2 2 2
LADER002.SEC.4 Ladder Section: 1200mm (4 rung) 1 0 1
LADER002.SEC.8 Ladder Section: 2400mm (8 rung) 0 1 1
LADER002.SPL.K Kit: 2 x Splice Joint 600mm and 8 Screws 1 1 2
LADER002.BASE.ANGLE_2x350  Ladder Base Support Angle: 2x350mm 2 2 2
LADER002.BRK250 Ladder Fixing Bracket: 250mm 1 1 1
LADER002.BRKADJ.600-1000 Ladder Fixing Bracket: 600-1000mm 0 1 1
LADER002.PLT.1M.K Platform: Parapet Landing 1000mm with Handrails 1 1 1
LADER002.PLT.BASE Platform: Base (Required if exit area not level) 1 1 1
LADER002.CAGE.2 Ladder Cage: (0.01m to 2.0m) 1 0 0
LADER002.CAGE.3 Ladder Cage: (2.01m to 3.0m) 0 1 0
LLADER002.CAGE.3.1+2 Ladder Cage: (2.01m to 3.0m) Kit (1m-+2m-+Joiner) 0 0 0
LADER002.CAGE .4 Ladder Cage: (3.01m to 4.0m) 0 0 1
LLADER002.CAGE.4.2+2 Ladder Cage: (3.01m to 4.0m) Kit (2m-+2m-+Joiner) 0 0 0
LADER002.CAGE.5 Ladder Cage: (4.01m to 5.0m) 0 0 0
LADER002.CAGE.5.2+3 Ladder Cage: (4.01m to 5.0m) Kit (2m+3m-+Joiner) 0 0 0
LADER002.CAGE.GATE Lockable Ladder Cage Gate 1 1 1
LADER002.CAP K Ladder Stile Cap Set 2 2 2
LADER002.SIGN FastFit Entry Compliance Sign 1 1 1
"#$H#%&!"()%*+%&,&$-(&%B(#&)'."," (#&(1/%0,
PUHS&T"()7*,,,,  1HSU&TT()T(,, 1THSRE" ()T,
FLAT SURFACE TO ROOF SHEETING WITH EXTENSION FOOT KIT Z7/0810 Z7/0810 Z//0810
2470mm 3630mm 4790mm
LADER002.FOQT.75.K Kit: 2 x Ladder Foot: 75 degrees with 4 Screws 1 1 1
ROOF SHEETING TO ROOF SHEETING (Platform installed in front of ladder) e SO IR S O
2330mm 3490mm 4640mm
LADER002.PLT.BASE Platform: Adjustable Base (Required if entry area not level) 1 1 N/A
. RSN () 7%,  VHSN&T (7., VHSNET ()T,
ROOF SHEETING TO ROOF SHEETING (Ladder installed on top of platform) o 7% S Wiy )
2270mm 3430mm 4580mm

LADER002.PLT.FOOT

Platform: Footing Landing (Required if entry area not level)

1

1

1



8%t

EastFit LADDER KITS WITH CAGES

fe]
*
K
75 DEGREE PARAPET LADDER WITH PLATFORM & CAGE '2\:
e (76 1UHSHETT()TT ITHSMETT(TTS IHSNET () 7= .
e 8(91$:8,:"5%; | 8(91$:$,:"5%;  8(,91$:8,:"53; FLAT SURFACE TO ROOF SHEETING =
IS0 2 YOkt & [ . kS
5670mm 3360mm 4510mm 5670mm I#$%E&()%*+,-&./01233453:4
2 2 2 2
0 0 1 0 ¥ &
M *
2 1 1 2 | <
2 1 2 2 =
2 2 2 2 o
(=9
1 1 1 1 +=
w
1 1 1 1 S
1 1 1 1
1 1 1 1
0 0 0 0 -
0 0 0 0 i
0 1 0 0
0 0 0 0 -
0 0 1 0 %%
~ g
1 0 0 0
0 0 0 1
1 1 1 1 ©
2 2 2 2 3\‘:
1 1 1 1 =
1UHSNET ()76, IHSWET ()T, 1UHSUE () T<,  1HSUET () 7= ‘:;\.:
-.//0,&10 -.//0&10 -.//0&10 -.//0&10 ROOF SHEETING To ROOF SHEETING é‘li g
+ £
5950mm 3630mm 4790mm 5950mm I"#$9%&"()%*+,-&./'01233453:471/80 =
1 1 1 1
UHSNE" () 76, IHSWET () T, VHSUE () T<,  1HSNET () 75,0 e R g
-2"3% -2"3% -2"3% -2"3% (7 1 3
5800mm 3490mm 4640mm 5800mm T §
/A 1 /A N/A R
UHEIEG " ()76, THSHET () T, VHSUE ()T, 1HSNET () 7= ®
—.//0145 -.//0145 -.//0145 -.//0145 b
o
H*
5740mm 3430mm 4580mm 5740mm o\°
X
1 1 1 1 E
N
®

%
2
2
&
<
+

35




3
+:
N4
>
R
&
S
~

FastFit LADDER KITS WITH CAGES

Access Systems

75 DEGREE INTERNAL ACCESS

FLAT SURFACE TO ROOF SHEETING 1UHENE " " ()" PrHENe" " ()" +(
Product Code Description 2180mm 3340mm
LADER002.SEC.4 Ladder Section: 1200mm (4 rung) 0 1
LADER002.SEC.8 Ladder Section: 2400mm (8 rung) 1 1
LADER002.SPL.K Kit: 2 x Splice Joint 600mm and 8 Screws 0 1
LADER002.BASE.ANGLE_2x350 Ladder Base Support Angle: 2x350mm 1 1
LADER002.BRK250 Ladder Fixing Bracket: 250mm 1 1
LADER002.BRKADJ.600-1000 Ladder Fixing Bracket: 600-1000mm 0 1
GUARDOO1.HATCH_SM Hatch: Roof Mount Guardrail Kit 1 1
LADER002.CAP.K Ladder Stile Cap Set 1 1
LADER002.SIGN FastFit Entry Compliance Sign 1 1

I HSHIO&Y () %0+ 008, &S-(&Y6S(H&)"" " (#&(I%0,

FLAT SURFACE TO ROOF SHEETING WITH EXTENSION FOOT KIT AR A
2450mm 3610mm

LADER002.FOQT.75.K Kit: 2 x Ladder Foot: 75 degrees with 4 Screws 1 1

FLAT SURFACE TO ROOF SHEETING WITH LOCKABLE DOOR R | e 0

LADER002.D00R Ladder Door 1 1

FLAT SURFACE TO ROOF SHEETING
"#$%&'()%*+,-801233453;4&7&</=><?8@

36



8%t

EastFit LADDER KITS WITH CAGES

=
*
I
75 DEGREE LADDER WITH CAGE FOR INTERNAL ACCESS X
©®
VA& T ()7=6, 1HSUR ™" ()"=T,
(TR A= | g 0oAP=? | [ oo/ ,
FLAT SURFACE TO ROOF SHEETING 1 HENE" " () IUHEHeT T ()T=( 1HSNE () =+ B(9I8:8,:"58:  8(.91$:,:"5; :tt’(:-
x
Product Code Description 3340mm 4500mm 5660mm 4500mm 5660mm
LADER002.SEC.4 Ladder Section: 1200mm (4 rung) 1 0 1 0 1
LADER002.SEC.8 Ladder Section: 2400mm (8 rung) 1 2 2 2 2 é
+*
LADER002.SPL.K Kit: 2 x Splice Joint 600mm and 8 Screws 1 1 2 1 2 o\°
2
LADER002.BASE.ANGLE_2x350 Ladder Base Support Angle: 2x350mm 1 1 1 1 1 :
LADER002.BRK250 Ladder Fixing Bracket: 250mm 1 1 1 1 1 NS
LADER002.BRKADJ.600-1000  Ladder Fixing Bracket: 600-1000mm 1 1 1 1 1 ':
w
GUARDOO1.HATCH_SM Hatch: Roof Mount Guardrail Kit 1 1 1 1 1 3§
LADER002.CAGE.2 Ladder Cage: (1.01 to 2.0 metres) 1 0 0 0 0
LADER002.CAGE.3 Ladder Cage: (2.01 to 3.0 metres) 0 1 0 0 0
LADER0O02.CAGE.3.1+2 Ladder Cage: (2.01 to 3.0 metres) (1m+2m) 0 0 0 1 0 ;E
LADER002.CAGE .4 Ladder Cage: (3.01 to 4.0 metres) 0 0 1 0 0 )
LADER002.CAGE.4.2+2 Ladder Cage: (3.01 to 4.0 metres) (2m+2m) 0 0 0 0 1
LADER002.CAGE.GATE Lockable Ladder Cage Gate 1 1 1 1 1 o
o -
LADER0O2.CAP.K Ladder Stile Cap Set 1 1 1 1 1 £ %
~=
LADER002.SIGN FastFit Entry Compliance Sign 1 1 1 1 1
"#$H%&!'()%*+%E&,&$-(&%B(H&)'."," (#&(1/%0,
©
0% coAP=r.| (PR AR 9
FLAT SURFACE TO ROOF SHEETING WITH EXTENSION FOOT KIT !"#8#8"*("=*, 1"#8%&""("=(, 1"#$4e"* "=+, é(ﬁ’% Rl é(gfﬁss e 5
-,.//0,810 -,.//0,810 -,.//0,810 s a0 e s &
3610mm 4770mm 5930mm 4770mm 5930mm
LADER002.FOOT.75.K Kit: 2 x Ladder Foot: 75 degrees with 4 Screws 1 1 1 1 1 é
S
L o
Te
e}
A
S
FLAT SURFACE TO ROOF SHEETING <
A
"#$%&'()%*+,2801233453A4&7&</=><?8@ § :
&
N
o
V.
3
o
i
=
=
X
N
N
®

%
2
2
&
<
+

37




FastFit LADDER KITS WITH CAGES

75 DEGREE LADDER WITH MIDWAY REST PLATFORM FOR INTERNAL ACCESS

FLAT SURFACE TO ROOF SHEETING TUHN&" T ()T>*  1THSR&T T ()T>( ) THIR&TT()T>+ | 1THER&TT()T>6  THSN& " ()">T
Product Code Description 6800mm 7960mm 9120mm 10280mm 11430mm
LADER002.LHD Ladder Head: 2400mm (5 rung 1324mm) 1 1 1 1 1
LADER002.SEC.4 Ladder Section: 1200mm (4 rung) 1 2 1 0 1
LADER002.SEC.8 Ladder Section: 2400mm (8 rung) 2 2 3 4 4
LADER002.SPL.K Kit: 2 x Splice Joint 600mm and 8 Screws 2 3 4 4 4

L ADER002.BASE.ANGLE_2x350 Ladder Base Support Angle: 2x350mm 2 2 2 2 2
LADER002.BRK250 Ladder Fixing Bracket: 250mm 3 4 4 4 5
LADER002.BRK.SIDE Ladder Fixing Bracket: Side Mount 1100x795mm 2 3 3 3 4
LADER002.BRK.LND75 Ladder Fixing Bracket Landing for 75 degress 1 1 1 1 1

L ADER0O02.PLT.MID.S Platform: Midway Rest Side Entry 1 1 1 1 1
GUARDOO1.HATCH_SM Hatch: Roof Mount Guardrail Kit 1 1 1 1 1
LADER002.CAGE.2 Ladder Cage: (1.01 to 2.0 metres) 1 1 1 0 0
LADER002.CAGE.3 Ladder Cage: (2.01 to 3.0 metres) 1 0 0 1 0
LADER002.CAGE.4 Ladder Cage: (3.01 to 4.0 metres) 0 1 0 0 1
LADER002.CAGE.5 Ladder Cage: (4.01 to 5.0 metres) 0 0 1 1 1
LADER002.CAGE.GATE Lockable Ladder Cage Gate 1 1 1 1 1
LADER002.CAGE.EXTN Side Protection Extension 1 1 1 1 1
LADER002.CAP.K Ladder Stile Cap Set 2 2 2 2 2
LADER002.SIGN FastFit Entry Compliance Sign 1 1 1 1 1

" H#SH%N&! ()% +%0&,&$-(&%B(#&)'."," (#&(1/%0,

FLAT SURFACE TO ROOF SHEETING WITH EXTENSION FOOT KIT | #8977 (7>%, 1"#$%&"" (">, 1"#8%&""()">+, 1"#$%&""()">6, 1"#$%&"*()">7,

-,.//0,&10 -,.//0,810 -,.//0,&10 -,.//0,&10 -,.//0,810
7070mm 8230mm 9390mm 10550mm 11700mm

LADER002.FOOT.75.K Kit: 2 x Ladder Foot: 75 degrees with 4 Screws 1 1 1 1 1

FLAT SURFACE TO ROOF SHEETING
I"H$%& ()%*+,-&./'01233453B4

3
+:
N4
>
R
&
S
~

38




B5%$H.i

EastFit LADDER KITS WITH CAGES

=
75 DEGREE LADDER WITH MIDWAY REST PLATFORM & TOP LANDING PLATFORM é
FLAT SURFACE TO ROOF SHEETING TUHSN&" T () 7% 1UHSNE ()T 2( HSNE™ ()17 1THSN&"T()T76 1THSN&" T ()77 .
Product Code Description 6800mm 7960mm 9120mm  10280mm  11430mm jtt
LADER002.LHD Ladder Head: 2400mm (5 Rung 1324mm) 2 2 2 2 2 "
LADER002.SEC.4 Ladder Section: 1200mm (4 rung) 0 1 2 1 0
LADER002.SEC.8 Ladder Section: 2400mm (8 rung) 2 2 2 3 4 ;
LADER002.SPL.K Kit: 2 x Splice Joint 600mm and 8 Screws 2 3 4 4 4 %
L ADER002.BASE.ANGLE_2x350 Ladder Base Support Angle: 2x350mm 2 2 2 2 2 E
LADER002.BRK250 Ladder Fixing Bracket: 250mm 2 2 2 2 2
LADER002.BRK.SIDE Ladder Fixing Bracket: Side Mount 1100x795mm 2 2 2 2 2 3
LADER002.BRK.LND75 Ladder Fixing Bracket Landing for 75 degrees 2 2 2 2 2 %
LADER0O2.PLT.MID.S Platform: 2000x1200mm Midway Rest 1 1 1 1 1 =
LADER0O02.PLT.TOP.3200 Platform: 3200x900mm Ladder Head Landing 1 1 1 1 1
LADER002.CAGE.3 Ladder Cage: (2.01 to 3.0 metres) 2 1 0 0 0 o
LADER002.CAGE.4 Ladder Cage: (3.01 to 4.0 metres) 0 1 2 1 0 &
LADER002.CAGE.5 Ladder Cage: (4.01 to 5.0 metres) 0 0 0 1 2
LADER002.CAGE.GATE Lockable Ladder Cage Gate 1 1 1 1 1
LADER002.CAGE.EXTN Side Protection Extension 1 1 1 1 1 3_2 ::
LADER002.CAP.K Ladder Stile Cap Set 2 2 2 2 2 =
LADER002.SIGN FastFit Entry Compliance Sign 1 1 1 1 1
" H#SH%&! () %* +%0&,&$-(&%B(#&)'."," (#&(1/%0, ©
FLAT SURFACE TO ROOF SHEETING WITH EXTENSION FOOT KIT 'f$°/}8}080°* '_#$°/;8;0§0’( 'f”ﬁ%g;* !"#_:tf‘)/}&}'o']é)“')?G, '_#$°/;8;0§0’7 é
7070mm 8230mm 9390mm 10550mm  11700mm
LADER002.FOOT.75.K Kit: 2 x Ladder Foot: 75 degrees with 4 Screws 1 1 1 1 1 o
=)
Jis
ROOF SHEETING TO ROOF SHEETING e R S S SR SA -
(Platform installed in front of Ladder) 6930mm 8090mm 9250mm N/A N/A - \/\6
LADER0OO2.PLT.BASE Platform: Adjustable Base (Required if entry area not level) 1 1 1 N/A N/A
ROOF SHEETING TO ROOF SHEETING e R i Iy i IS Il \é
(Ladder installed on top of Platform) 6870mm 8030mm 9190mm  10350mm  11500mm c',&" g
LADER002.PLT.FOQT Platform: Footing Landing (Required if entry area not level) 1 1 1 1 1 * ‘%
2
3
ROOFSHEETING TO ROOF SHEETING ;5
"#3$%8&'()%*+,-&./'01233453C67!/80 E
®

%
2
2
&
<
+

39




FastFitf-{ LADDER KITS WITH CAGES

75 DEGREE LADDER WITH 2.4m ADJUSTABLE PLATFORM & CAGE

FLAT SURFACE TO ROOF SHEETING 1 HEN8" " ()" <* 1 H#8%8" " ()" <( 1" HEN8" " ()" <+
Product Code Description 2200mm 3360mm 4510mm
LADER002.LHD Ladder Head: 2400mm (5 Rung 1324mm) 1 1 1
LADER002.SEC.4 Ladder Section: 1200mm (4 rung) 1 0 1
LADER002.SEC.8 Ladder Section: 2400mm (8 rung) 0 1 1
LADER002.SPL.K Kit: 2 x Splice Joint 600mm and 8 Screws 1 1 2
LADER002.BASE.ANGLE_2x350 Ladder Base Support Angle: 2x350mm 1 1 1
LADER002.BRK250 Ladder Fixing Bracket: 250mm 1 1 1
LADER002.BRKADJ.600-1000 Ladder Fixing Bracket: 600-1000mm 0 1 1
LADER002.CAGE.2 Ladder Cage: (1.01 to 2.0 metres) 1 0 0
LADER002.CAGE.3 Ladder Cage: (2.01 to 3.0 metres) 0 1 0
LADER002.CAGE.3.1+2 Ladder Cage: (2.01 to 3.0 metres) (1m+2m) 0 0 0
LADER002.CAGE .4 Ladder Cage: (3.01 to 4.0 metres) 0 0 1
LADER0O02.CAGE.4.2+2 Ladder Cage: (3.01 to 4.0 metres) (2m+2m) 0 0 0
LADER002.CAGE.5 Ladder Cage: (4.01 to 5.0 metres) 0 0 0
LADER002.CAGE.5.2+3 Ladder Cage: (4.01 to 5.0 metres) (2m+3m) 0 0 0
LADER002.CAGE.GATE Lockable Ladder Cage Gate 1 1 1
LADER002.PLT.ADJ.2400 Platform: 2400mm Adjustable Landing 1 1 1
LADER002.CAP K Ladder Stile Cap Set 1 1 1
LADER002.SIGN FastFit Entry Compliance Sign 1 1 1
"#$#% &' ()%*+%E&,&$-(&%B(#&)'."," (#&(1/%0,
4% " ()" <*,, HS%&" " ()" <(,, 4% " () <+,

FLAT SURFACE TO ROOF SHEETING WITH EXTENSION FOOT KIT 770810 770810 170810

2470mm 3630mm 4790mm
LADER002.FOQT.75.K Kit: 2 x Ladder Foot: 75 degrees with 4 Screws 1 1 1
ROOF SHEETING TO ROOF SHEETING (Platform installed in front of ladder) i SRR D T

2330mm 3490mm N/A
LADER002.PLT.BASE Platform: Adjustable Base (Required if entry area not level) 1 1 N/A
ROOF SHEETING TO ROOF SHEETING (Ladder installed on top of platform) iy A B 0 O B oS

2270mm 3430mm 4580mm
LADER002.PLT.FOOT Platform: Footing Landing (Required if entry area not level) 1 1 1

3
+:
N4
>
R
&
S
~

40




8%t

EastFit LADDER KITS WITH CAGES

fe]
*
7
75 DEGREE LADDER WITH 2.4m ADJUSTABLE PLATFORM & CAGE _z\:
O VSN ()"<T o VTHOUE" T ()7<< 0 VUG " ()< .
- 00 g(oms:s:m58;  B(018:9:75%; | (9181558 FLAT SURFACE TO ROOF SHEETING *
PG0r 2 \Uks @, [ ¥
5670mm 3360mm 4510mm 5670mm I"#$%& ()%*+,-&./01233453D4
1 1 1 1
0 0 1 0 :?:
2 1 1 2 E
H
2 1 2 2 -
1 1 1 1 N
1 1 1 1 £
1 1 1 1 g
0 0 0 0
0 0 0 0
(3]
0 1 0 0 &
0 0 0 0 i
0 0 1 0
1 0 0 0
x @
0 0 0 1 £
~
1 1 1 1
1 1 1 1
1 1 1 1 ©
1 1 1 1 2
&
PHEHET ()76, 1HSWET (7T, IUHSHET ()T, 1HSET ()<=, =
-,.//0,810 -,.//0,&10 -,.//0,810 -,.//0,&10 S
3+
5950mm 3630mm 4790mm 5950mm é‘li g
1 1 1 1 ROOF SHEETING TO ROOF SHEETING K S
"#$%&'()%*+,-&./'01233453D47!/80
UHSHET ()T, 1UHSHETT(T<T,  IUHSHETT(<<S, 1UHSHETT()'<s, ap
-2"38 -2"3$ -2"38 -2"3% =
s
N/A 3490mm N/A N/A L s
N/A 1 N/A N/A 2
~
PHEHET ()76, 1HSWET (7T, IHSHETT(Ts,  1HSHET ()<=,
-,.//0145 -,.//0145 -,.//0145 -,.//0145 (\3/0
5740mm 3430mm 4580mm 5740mm §-
1 1 1 1 s
N
Q

%
2
2
&
<
+

41




FastFit LADDER KITS WITH CAGES

90 DEGREE LADDER WITH TOP PLATFORM & HANDRAILS

FLAT SURFACE TO ROOF SHEETING 1 HENE " " ()" * 1 H$%8 " " ()% ( 1UHSN&" " ()* "+
Product Code Description 1080mm 2280mm 3480mm
LADER002.LHD Ladder Head: 2400mm (5 Rung 1324mm) 1 1 1
LADER002.SEC.4 Ladder Section: 1200mm (4 rung) 0 1 0

L ADER002.SEC.8 Ladder Section: 2400mm (8 rung) 0 0 1

L ADER002.SPL.K Kit: 2 x Splice Joint 600mm and 8 Screws 0 1 1

L ADER002.BASE.ANGLE_2x350 Ladder Base Support Angle: 2x350mm 1 1 1
LADER002.BRK250 Ladder Fixing Bracket: 250mm 1 1 2
LADER002.HR.90.K Handrail Set: 90 degrees (2 arms) 1 1 1
LADER002.PLT.TOP Platform: Top (Required if exit area not level) 1 1 1
LADER002.CAP K Ladder Stile Cap Set 1 1 1
LADER002.SIGN FastFit Entry Compliance Sign 1 1 1

I HSHY8) ()% +96&, &F-(&YS(H&)"","(#&(!%0,

FLAT SURFACE TO ROOF SHEETING WITH EXTENSION FOOT KIT e " i8S SN I
1380mm 2580mm 3780mm
LADER002.FO0T.90.K Kit: 2 x Ladder Foot: 90 degrees with 4 Screws 1 1 1
ROOF SHEETING TO ROOF SHEETING (Platform installed in front of ladder) i Ul
1200mm 2400mm 3600mm
LADER002.PLT.BASE Platform: Adjustable Base (Required if entry area not level) 1 1 1
ROOF SHEETING TO ROOF SHEETING (Ladder installed on top of platform) If%/og;* '_#$Zn/01(‘)1;(,, If#$30/01(4)1*5+”
1150mm 2350mm 3550mm
LADER002.PLT.FOOT Platform: Footing Landing (Required if entry area not level) 1 1 1
FLAT SURFACE TO ROOF SHEETING WITH LOCKABLE DOOR !"#fﬁ'/'/(oi*'*” !"@";;‘/‘/(%*'(,, !"#fﬁ;‘/(ﬂ)ﬂ*'t,
LADER002.DOOR Ladder Access Lockable Door Kit 1 1 1
FLAT SURFACE TO ROOF SHEETING ROOF SHEETING TO ROOF SHEETING
"#$%&'()%*+,-&./'0123345634 "#$%&'()%*+,-&./'01233456347!/80

~
~
~
~
~
~.
~
3

3
+:
N4
>
R
&
S
~

42




8%t

FastFit

Access Systems

LADDER KITS WITH CAGES

=
*
I
90 DEGREE PARAPET LADDER WITH PLATFORM & HANDRAILS X
@
FLAT SURFACE TO ROOF SHEETING 1 HE08" " ()< 1 HS%8." " ()**( 1HE%8" " ()**+
4
Product Code Description 1080mm 2280mm 3480mm <5
+
LADER002.LHD Ladder Head: 2400mm (5 Rung 1324mm) 2 2 2
LADER002.SEC.4 Ladder Section: 1200mm (4 rung) 0 1 0
LADER002.SEC.8 Ladder Section: 2400mm (8 rung) 0 0 1 gf»
*
LADER002.SPL.K Kit: 2 x Splice Joint 600mm and 8 Screws 0 1 1 o\°
2
LADER002.BASE.ANGLE_2x350  Ladder Base Support Angle: 2x350mm 2 2 2 )
LADER002.BRK250 Ladder Fixing Bracket: 250mm 1 1 2 N
=
LADER002.PLT.1M.K Platform: Parapet Landing 1000mm with Handrails 1 1 1 ;;,
I+
LADER002.PLT.BASE Platform: Base (Required if exit area not level) 1 1 1 &
LADER002.CAP K Ladder Stile Cap Set 2 2 2
LLADER002.SIGN FastFit Entry Compliance Sign 1 1 1 o)
2
"#S$H%&!'()%*+%E&,&$-(&%B(H&)'."," (#&(1/%0, )
IHEU& " " ()***,, HS%&" " ()**(,, IHE%&™ " ()**+,,
FLAT SURFACE TO ROOF SHEETING WITH EXTENSION FOOT KIT 77703810 Z 770810 Z 770810
1380mm 2580mm 3780mm 2 "
LADER002.FOOT.90.K Kit: 2 x Ladder Foot: 90 degrees with 4 Screws 1 1 1 =N
ROOF SHEETING TO ROOF SHEETING (Platform installed in front of ladder) PRI | TR | TR
1200mm 2400mm 3600mm 3\:
LADER0O2.PLT.BASE Platform: Adjustable Base (Required if entry area not level) 1 1 1 =
. IHSN& " ()***,, RSN " ()**(,, IHSN& ™ " ()**+,, )
ROOF SHEETING TO ROOF SHEETING (Ladder installed on top of platform) i g i S
1150mm 2350mm 3550mm " A
LADER002.PLT.FOOT Platform: Footing Landing (Required if entry area not level) 1 1 1 § é
- o
A
1 HS%& " " ()=, HE%& " ()**(,, TUHE%&" " ()**+,
FLAT SURFACE TO ROOF SHEETING WITH LOCKABLE DOOR ~ 41 1% Z 4/ /% ~ 41 1%
LADER002.DOOR Ladder Access Lockable Door Kit N/A 1 1 5
S
H
s
X
t
@
N
FLAT SURFACE TO ROOF SHEETING ROOF SHEETING TO ROOF SHEETING
"#$%&'()%*+,-&./'0123345664 "#$%&'()%*+,-&./'01233456647!/80 ®
+£
o
i
X
=
:‘
N
~
®

43

%
2
2
&
=
+




FastFitf-{ LADDER KITS WITH CAGES

90 DEGREE LADDER WITH TOP PLATFORM & CAGE

FLAT SURFACE TO ROOF SHEETING TUHSRE" " (O (* 1rasne " (0*(( 10T O (+
Product Code Description 2280mm 3480mm 4680mm
LADER002.LHD Ladder Head: 2400mm (5 Rung 1324mm) 1 1 1
LADER002.SEC.4 Ladder Section: 1200mm (4 rung) 1 0 1
LADER002.SEC.8 Ladder Section: 2400mm (8 rung) 0 1 1
LADER002.SPL.K Kit: 2 x Splice Joint 600mm and 8 Screws 1 1 2
LADER002.BASE.ANGLE_2x350  Ladder Base Support Angle: 2x350mm 1 1 1
LADER002.BRK250 Ladder Fixing Bracket: 250mm 1 2 2
LADER002.CAGE.2 Ladder Cage: (1.01 to 2.0 metres) 1 0 0
LADER002.CAGE.3 Ladder Cage: (2.01 to 3.0 metres) 0 1 0
LADER002.CAGE.3.1+2 Ladder Cage: (2.01 to 3.0 metres) (1m-+2m) 0 0 0
LADER002.CAGE .4 Ladder Cage: (3.01 to 4.0 metres) 0 0 1
LADER002.CAGE .4.2+2 Ladder Cage: (3.01 to 4.0 metres) (2m+2m) 0 0 0
|LADER002.CAGE.5 Ladder Cage: (4.01 to 5.0 metres) 0 0 0
LADER002.CAGE.5.2+3 Ladder Cage: (4.01 to 5.0 metres) (2m+3m) 0 0 0
LADER002.CAGE.GATE Lockable Ladder Cage Gate 1 1 1
LADER002.HR.90.K Handrail Set: 90 degrees (2 arms) 1 1 1
LADER002.PLT.TOP Platform: Top (Required if exit area not level) 1 1 1
LADER002.CAP.K Ladder Stile Cap Set 1 1 1
LADER002.SIGN FastFit Entry Compliance Sign 1 1 1

I"HSHI&!' ()% +%6&, 8S-(&UB(HE)'."," (#&(1/%0,

FLAT SURFACE TO ROOF SHEETING WITH EXTENSION FOOT KIT rash 0. | e g rash O
2580mm 3780mm 4980mm
LADER002.FOOT.90.K Kit: 2 x Ladder Foot: 90 degrees with 4 Screws 1 1 1
ROOF SHEETING TO ROOF SHEETING (Platform installed in front of ladder) e PR G R
2400mm 3600mm N/A
LADER002.PLT.BASE Platform: Adjustable Base (Required if entry area not level) 1 1 N/A
ROOF SHEETING TO ROOF SHEETING (Ladder installed on top of platform) 1_#%/01([)1;(* |f¢$z“/01(‘)1*5(( 'f$0//°/01(‘)1;(+
2350mm 3550mm 4750mm
LADER002.PLT.FOOT Platform: Footing Landing (Required if entry area not level) 1 1 1

3
+:
N4
>
R
&
S
~

44




8%t

EastFit LADDER KITS WITH CAGES

[
7
90 DEGREE LADDER WITH TOP PLATFORM & CAGE z\:
130" ()*(7 1HE%& " " ()* (< 1"#e%&" " ()*(= ,
14#3%8" " ()* (6 EiS
B(OIS:$,:"5S;  8(9I$:$:"5%  8(91$:$,:"5S: FLAT SURFACE TO ROOF SHEETING K
¥
5880mm 3480mm 4680mm 5880mm I'#$%8&'()%*+,-&./'0123345644
1 1 1 1
0 0 1 0 §
2 1 1 2 3
=
2 1 2 2 -
1 1 1 1 N
3 2 2 2 i
0 0 0 0 S
0 0 0 0
0 1 0 0
(3]
0 0 0 0 2
0 0 1 0 )
1 0 0 0
0 0 0 1
o &
1 1 1 1 £ %
~
1 1 1 1
1 1 1 1
1 1 1 1 .
1 1 1 1 ©
&
1"4#8%" " ()*(6,, HE% " (0*(7,, PHE% " (0% (<,, HE% " (O0* (=, ‘o=
-,.//0,810 -,.//0,&10 -,.//0,810 -,.//0,810 S
F+
6180mm 3780mm 4980mm N/A !,
T &
! ! ! ! ROOF SHEETING TO ROOF SHEETING 7
145968 ()%*+,-&./'012334564471/80
1"#8%" " ()*(6,, He% = (0*(7,, HE%" " 0% (<, #e% " 0* (=,
-,2"3% -,2"3% -,2"3% -,2"3% ‘O=
N/A 3600mm N/A N/A %
L o
N/A 1 N/A N/A g3
&
N
1" #8%" " ()*(6,, He% (O0* (7, HE% " (0% (<,, He% " (0* (=,
-,.//0145 -,.//0145 -,.//0145 -,.//0145
5950mm 3550mm 4750mm 5950mm (\3/:
&
1 1 1 1 K
S
S
=
~
@)

%
2
2
&
<
+

45




FastFitf-{ LADDER KITS WITH CAGES

90 DEGREE PARAPET LADDER WITH PLATFORM & CAGE

FLAT SURFACE TO ROOF SHEETING PUHSNGTT (Fx IHEIET (R ( IHENET T (O* 1T HENE" " ()*+6
Product Code Description 2280mm 3480mm 4680mm 5880mm
LADER002.LHD Ladder Head: 2400mm (5 Rung 1324mm) 2 2 2 2
LADER002.SEC.4 Ladder Section: 1200mm (4 rung) 1 0 1 0
LADER002.SEC.8 Ladder Section: 2400mm (8 rung) 0 1 1 2
LADER0O02.SPL.K Kit: 2 x Splice Joint 600mm and 8 Screws 1 1 2 2
LADER002.BASE.ANGLE_2x350 Ladder Base Support Angle: 2x350mm 2 2 2 2
LADER002.BRK250 Ladder Fixing Bracket: 250mm 1 2 2 2
LADER0OO2.PLT.IM.K Platform: Parapet Landing 1000mm with Handrails 1 1 1 1
LADER002.PLT.BASE Platform: Adjustable Base 1 1 1 1
LADER002.CAGE.2 Ladder Cage: (1.01 to 2.0 metres) 1 0 0 0
LADER002.CAGE.3 Ladder Cage: (2.01 to 3.0 metres) 0 1 0 0
LADER0O02.CAGE.3.1+2 Ladder Cage: (2.01 to 3.0 metres) (1m+2m) 0 0 0 0
L ADER002.CAGE .4 Ladder Cage: (3.01 to 4.0 metres) 0 0 1 0
LADER002.CAGE.4.2+2 Ladder Cage: (3.01 to 4.0 metres) (2m+2m) 0 0 0 0
LADER002.CAGE.5 Ladder Cage: (4.01 to 5.0 metres) 0 0 0 1
LADER002.CAGE.5.2+3 Ladder Cage: (4.01 to 5.0 metres) (2m+3m) 0 0 0 0
LADER002.CAGE.GATE Lockable Ladder Cage Gate 1 1 1 1
LADER002.CAP K Ladder Stile Cap Set 2 2 2 2
LADER002.SIGN FastFit Entry Compliance Sign 1 1 1 1
"#$H%&! () %*+%&,&$-(&%$(#&)"."," (#&(1/%0,
FLAT SURFACE TO ROOF SHEETING WITH EXTENSION FOOT KIT i i A e el e
2580mm 3780mm 4980mm N/A
LADER002.FOQT.90.K Kit: 2 x Ladder Foot: 90 degrees with 4 Screws 1 1 1 N/A

PRS0 (% 4%, 1HS%™ " ()*+( PRSP ++,  1UHER"T()*46,,

ROOF SHEETING TO ROOF SHEETING (Platform installed in front of ladder) _ 23 _om3% " _ 23 _on3g
2400mm 3600mm N/A N/A

LADER002.PLT.BASE Platform: Adjustable Base (Required if entry area not level) 1 1 N/A N/A

ROOF SHEETING TO ROOF SHEETING (Ladder installed on top of platform) If%/m(‘)g* 'f&%/m(‘)g( If$z°/08g+ 'f$z°/01(é)g6

2350mm 3550mm 4750mm 5950mm

LADER002.PLT.FOOT Platform: Footing Landing (Required if entry area not level) 1 1 1 1

3
+:
N4
>
R
&
S
~

46




8%t

EastFit LADDER KITS WITH CAGES

[
Fd
90 DEGREE PARAPET LADDER WITH PLATFORM & CAGE _z\:
IS (T | 1THSUET (RS IUHEUR T (*+=
8(,91%:8,:"'5%; 8(,91$:%,:"'5%; 8(,91$:%,:"'5%; %
3480mm 4680mm 5880mm FLAT SURFACE TO ROOF SHEETING *
2 2 2 I"#$9%8&.' ()%*+,-&./'01233456;4
0 1 0 e
o
1 1 2 %
L
1 2 2 =
2 2 2
N
2 2 2 =
&
1 1 1 S
S
1 1 1
0 0 0
0 0 0 @
&
1 0 0 8
0 0 0
0 1 0
o
0 0 0 g .
0 0 1 ~
1 1 1
2 2 2
©
1 1 1 %
&
PUHE%" " ()*+7,, TUHE%" " ()*+<,, PUHE%" " ()*+=,, -
-,.//0,810 -,.//0,810 -,.//0,810 8'
3780mm 4980mm N/A ) \g
1 1 N/A ROOF SHEETING TO ROOF SHEETING :e
- o
I"#$%&'()%*+,-&./'01233456;47!/80 A
S (R - M (S B (e
-,2"3% -,2"3% -,2"3%
3600mm N/A N/A 8
1 /A N/A *
e
55
14" " (%47, ST (ORISR (R4, ~
-,.//0145 -,.//0145 -,.//0145
3550mm 4750mm 5950mm
1 1 1 <
3
o
£
S
S
@)

%
2
2
&
<
+

47




FastFitf-{ LADDER KITS WITH CAGES

90 DEGREE LADDER WITH 2.4m ADJUSTABLE PLATFORM & CAGE

FLAT SURFACE TO ROOF SHEETING 1A ()¥6* | IUHSRETT(FB( IHEN&TT(*6+  1HS%E""()*66
Product Code Description 2280mm 3480mm 4680mm 5880mm
LADER002.LHD Ladder Head: 2400mm (5 Rung 1324mm) 1 1 1 1
LADER002.SEC.4 Ladder Section: 1200mm (4 rung) 1 0 1 0
LADER002.SEC.8 Ladder Section: 2400mm (8 rung) 0 1 1 2
LADER0O02.SPL.K Kit: 2 x Splice Joint 600mm and 8 Screws 1 1 2 2
LADER002.BASE.ANGLE_2x350 Ladder Base Support Angle: 2x350mm 1 1 1 1
LADER002.BRK250 Ladder Fixing Bracket: 250mm 1 2 2 2
LADER002.CAGE.2 Ladder Cage: (1.01 to 2.0 metres) 1 0 0 0
LADER002.CAGE.3 Ladder Cage: (2.01 to 3.0 metres) 0 1 0 0
LADER002.CAGE.3.1+2 Ladder Cage: (2.01 to 3.0 metres) (1m+2m) 0 0 0 0
LADER002.CAGE .4 Ladder Cage: (3.01 to 4.0 metres) 0 0 1 0
LADER002.CAGE.4.2+2 Ladder Cage: (3.01 to 4.0 metres) (2m+2m) 0 0 0 0
LADER002.CAGE.5 Ladder Cage: (4.01 to 5.0 metres) 0 0 0 1
LADER002.CAGE.5.2+3 Ladder Cage: (4.01 to 5.0 metres) (2m+3m) 0 0 0 0
LADER002.CAGE.GATE Lockable Ladder Cage Gate 1 1 1 1
LADER002.PLT.ADJ.2400 Platform: 2400mm Adjustable Landing 1 1 1 1
LADER002.CAP.K Ladder Stile Cap Set 1 1 1 1
LADER002.SIGN FastFit Entry Compliance Sign 1 1 1 1

I"HSHI&! ()% +96&, &$-(&UB(H&)'."," (#&(1/%0,

UHSUET T (REY,  IUHSIET(6(, 1UHOU& T (F6+, 1"HSUE" " ()*66,

FLAT SURFACE TO ROOF SHEETING WITH EXTENSION FOOT KIT 770810 770810 = 770810 170810
2580mm 3780mm 4980mm N/A
LADER002.FOQT.90.K Kit: 2 x Ladder Foot: 90 degrees with 4 Screws 2 2 2 N/A
E(%gr'): SHEETING TO ROOF SHEETING (Platform installed in front of !"#3;“{0284‘:;52)*6*, !"#?“{03'2;3(;)*5(, !"#$_°/,0§I";é)*6+, !"#f°/yﬂt2§"';§)*66,
2400mm 3600mm N/A N/A
LADER002.PLT.BASE Platform; Adjustable Base (Required if entry area not level) 1 1 N/A N/A
nggr'r:n)SHEETING TO ROOF SHEETING (Ladder installed on top of !"fﬁ"/ol&/'o'll(l);‘s*,, !"fslﬂ/o/x}'o'lg);(s(,, !.'fﬁw;g}.();g);e+" !"fsl%/&/'o'lfl);(%”
2350mm 3550mm 4750mm 5950mm
LADER002.PLT.FOOT Platform: Footing Landing (Required if entry area not level) 1 1 1 1

3
+:
N4
>
R
&
S
~

48




8%t

EastFit LADDER KITS WITH CAGES

[
7
90 DEGREE LADDER WITH 2.4m ADJUSTABLE PLATFORM & CAGE z\:
TUHSUETT (K67 IUHSWETT(MB< | 1UHS%&™ " (6=
8(,91%:8,:"'5%; 8(,91$:%,:"'5%; 8(,91$:%,:"'5%; %
FLAT SURFACE TO ROOF SHEETING T
3480 4680 5880 -
mm mm mm I"H$96& ()% +,-&./'0123345694
1 1 1
0 1 0 e
o
1 1 2 %
X
1 2 2 =
1 1 1
N
2 2 2 B
&
0 0 0 3
IS
0 0 0
1 0 0
0 0 0 a
&
0 1 0 :
0 0 0
0 0 1
o
1 1 1 f_; .
1 1 1 ~
1 1 1
1 1 1
©
£
&
14U " ()*67,,, 1"#3%&""()*6<,, 1" HE%& " * ()*6=,,,,
-,.//0,&10 -,.//0,810 -,.//0,&10
3780mm 4980mm N/A S
2 2 N/A 3
4
ROOF SHEETING TO ROOF SHEETING + %
THE%&" " (%67,  1"HIU&" " ()*6<,m  1"H#IN&" " (6=, A
e Vo Yo 48068 ()%6*+-&./'012334569471/80
3600mm N/A N/A
1 N/A N/A 3
e
3
Lo
U " ()67, 17HENE" " ()*6<,,, 1"#S%&" " ()*6=,,, é ;\é
-,.//0145 ,-,.//0145 -,.//0145 : &
N
3550mm 4750mm 5950mm
1 1 1
(0]
v
3
o
£:3
<
S
@)

%
2
2
&
<
+

49




FastFit LADDER KITS WITH CAGES

90 DEGREE LADDER WITH CAGE FOR INTERNAL ACCESS

1UHSUET T ()RT6 1 HNE T (<77

FLAT SURFACE TO ROOF SHEETING PUHSNGT (FT* | IHEN&T T (OFT( 1THSNE” T () T+ B918:5,:"58:  6(.918:8,:"58;
Product Code Description 3475mm 4675mm 5875mm 4675mm 5875mm
LADER002.SEC.4 Ladder Section: 1200mm (4 rung) 1 0 1 0 1
LADER002.SEC.8 Ladder Section: 2400mm (8 rung) 1 2 2 2 2
LADER002.SPL.K Kit: 2 x Splice Joint 600mm and 8 Screws 1 1 2 1 2
LADER002.BASE.ANGLE_2x350  Ladder Base Support Angle: 2x350mm 1 1 1 1 1
LADER002.BRK250 Ladder Fixing Bracket: 250mm 2 2 2 2 2
LADER002.CAGE.2 Ladder Cage: (1.01 to 2.0 metres) 1 0 0 0 0
LADER002.CAGE.3 Ladder Cage: (2.01 to 3.0 metres) 0 1 0 0 0
|LADER002.CAGE.3.1+2 Ladder Cage: (2.01 to 3.0 metres) (1m+2m) 0 0 0 1 0

L ADER002.CAGE.4 Ladder Cage: (3.01 to 4.0 metres) 0 0 1 0 0
LADER002.CAGE .4.2+2 Ladder Cage: (3.01 to 4.0 metres) (2m+2m) 0 0 0 0 1

L ADER002.CAGE.GATE Lockable Ladder Cage Gate 1 1 1 1 1
GUARDOO1.HATCH_SM Hatch: Roof Mount Guardrail Kit 1 1 1 1 1
LADER002.CAP.K Ladder Stile Cap Set 1 1 1 1 1
LLADER002.SIGN FastFit Entry Compliance Sign 1 1 1 1 1

I"HSHI&' ()% + 068, &S-(&YB(HE)'." " (H&(1/%0,

FLAT SURFACE TO ROOF SHEETING WITH EXTENSION FOOT KIT ~ 1"/#8%& 7%, 1"#8%&" " (*7(, 1"™#80&" " ()"7+, 1"#$%&"* (76, 1" #$0&" " ()*77,

-,.//0,810 -,.//0,&10 -,.//0,&10 -,.//0,810 -,.//0,&10
3775mm 4975mm N/A 4975mm N/A
LADER002.FOOT.90.K Kit: 2 x Ladder Foot: 90 degrees with 4 Screws 1 1 N/A 1 N/A

FLAT SURFACE TO ROOF SHEETING
I"#$%&'()%*+,-&./'01233456:4

3
+:
N4
>
R
&
S
~

50




8%t

EastFit LADDER KITS WITH CAGES

=
*
I
90 DEGREE LADDER WITH MIDWAY REST PLATFORM FOR INTERNAL ACCESS X
©®
FLAT SURFACE TO ROOF SHEETING UGN T (F<r | ITHEN T T (< THENT T (F<t | IHEN&T T ()*<6  1MHE%& " " ()*<T &
=
Product Code Description 6775mm 7975mm 9175mm 10375mm  11575mm :
LADER002.SEC.4 Ladder Section: 1200mm (4 rung) 1 2 1 0 1
LADER002.SEC.8 Ladder Section: 2400mm (8 rung) 3 3 4 5 5 g,i
LADER002.SPL.K Kit: 2 x Splice Joint 600mm and 8 Screws 2 3 3 3 4 4\3
LADER002.BASE.ANGLE_2x350  Ladder Base Support Angle: 2x350mm 2 2 2 2 2 =
LADER002.BRK250 Ladder Fixing Bracket: 250mm 4 4 5 5 5
N
LADER0O2.PLT.MID.S Platform: Midway Rest Side Entry 1 1 1 1 1 ':
LADER002.CAGE.2 Ladder Cage: (1.01 to 2.0 metres) 2 1 0 0 0 %
LADER002.CAGE.3 Ladder Cage: (2.01 to 3.0 metres) 0 1 2 1 0 i
LADER002.CAGE.4 Ladder Cage: (3.01 to 4.0 metres) 0 0 0 1 2
[LADER002.CAGE.GATE Lockable Ladder Cage Gate 1 1 1 1 1 ;;
LADER002.CAGE.1.3 Ladder Half Cage: 1300mm 1 1 1 1 1 =
GUARDO01.HATCH_SM Hatch: Roof Mount Guardrail Kit 1 1 1 1 1
LADER002.CAP K Ladder Stile Cap Set 2 2 2 2 2
LLADER002.SIGN FastFit Entry Compliance Sign 1 1 1 1 1 3_9 ::
SR
"#S$H%&!'()%*+%E&,&$-(&%B(H&)'."," (#&(1/%0,
DUHEE" T (5<*, 1UHSHE" " (JF<(, 1" HENE " (*<r, 1B T (%<6, 1"H#$%&" " (*<T,
FLAT SURFACE TO ROOF SHEETING WITH EXTENSION FOOT KIT ~ 770400 770800 770810 ~ 770800 770800 ©
7075mm 8275mm 10015mm  10675mm  11875mm é
LADER002.FOOT.90.K Kit: 2 x Ladder Foot: 90 degrees with 4 Screws 1 1 1 1 1
=
S
Ik
L o
Te
R
FLAT SURFACE TO ROOF SHEETING
I"#$%&'()%*+,-&./'01233456D4
S
)
3+
L8
E
@
N
o
V.
H
o
i
=
=
:‘
N
N
®

%
2
2
&
<
+

51




FastFit

Access Systems

LADDER KITS WITH CAGES

90 DEGREE LADDER WITH MIDWAY REST & TOP REST PLATFORM

FLAT SURFACE TO ROOF SHEETING

1AL ()<=*

T H$%& " * ()*=(

1HSUE " ()<=t

Product Code Description 6780mm 7980mm 9180mm
LADER002.LHD Ladder Head: 2400mm (5 rung 1324mm) 1 1 1
LADER002.SEC.4 Ladder Section: 1200mm (4 rung) 0 1 2
LADER002.SEC.8 Ladder Section: 2400mm (8 rung) 3 3 3
L ADER002.SPL.K Kit: 2 x Splice Joint 600mm and 8 Screws 2 4 4
LADER002.BASE. ANGLE_2x350 Ladder Base Support Angle: 2x350mm 2 2 2
LADER002.BRK250 Ladder Fixing Bracket: 250mm 4 4 5
LADER002.CAGE.1.3 Ladder Half Cage: 1300mm 1 1 1
LADER002.CAGE.2 Ladder Cage: (1.01 to 2.0 metres) 1 0 0
LADER002.CAGE.3 Ladder Cage: (2.01 to 3.0 metres) 1 2 1
LADER002.CAGE.4 Ladder Cage: (3.01 to 4.0 metres) 0 0 1
LADER002.CAGE.5 Ladder Cage: (4.01 to 5.0 metres) 0 0 0
LADER002.CAGE.GATE Lockable Ladder Cage Gate 1 1 1
LADER0OO2.PLT.MID.S Platform: Midway Rest Side Entry 1 1 1
LADER002.PLT.ADJ.2400 Platform: Adjustable Landing 2400mm 1 1 1
LADER002.CAP.K Ladder Stile Cap Set 2 2 2
LADER002.SIGN FastFit Entry Compliance Sign 1 1 1
"#$#%&!'()%*+%E&,&$-(&%B(H&)"."," (#&(1/%0,
PESNET ()RR, 1UHSNET T (F=(,  1THSNE" T ()*=+,

FLAT SURFACE TO ROOF SHEETING WITH EXTENSION FOOT KIT Z 7702810 Z 7702810 7702810

7080mm 8280mm 9480mm
LADER002.FOQT.90.K Kit: 2 x Ladder Foot: 90 degrees with 4 Screws 1 1 1
ROOF SHEETING TO ROOF SHEETING (Platform installed in front of ladder) RSy T IS W

7025mm 8225mm 9425mm
LLADER002.PLT.BASE Platform: Adjustable Base (Required if entry area not level) 1 1 1
ROOF SHEETING TO ROOF SHEETING (Ladder installed on top of platform) i i B I C b

6850mm 8050mm 9250mm
LADER002.PLT.FOOT Platform: Footing Landing (Required if entry area not level) 1 1 1

3
+:
N4
>
R
&
S
~

52




8%t

EastFit LADDER KITS WITH CAGES

[
Fd
90 DEGREE LADDER WITH MIDWAY REST & TOP REST PLATFORM z\:
UUHSKE T ()*=6 | 1THSUE" " ()*=T *:
S
10380mm 11580mm
1 1 -
1 0 3
4 5 §
) . ROOF SHEETING TO ROOF SHEETING :
) ) I"#$9%&'()%*+,-&./'01233456 A6 7TEFF=GHI o
=
5 5 :;,
1 1 IS
0 0
0 0
15}
2 1 &
0 1
1 1
1 1 x @
1 1 ZF
2 2
1 1
©
g
&
1" 4#$%& " " ()*=6,, 1 HE%& " " ()*=7,,
-,.//0,&10 -,.//0,&10 ‘o=
10680mm 11880mm 5
1 1 L &
fe
- o
N
1" H$%& " " ()*=6,, 1"He%&" " ()*=7,,
~2"38 ~2"3$
N/A N/A =
N/A N/A <
L&
°\ M
+ R
1" #$%&" " ()*=6,, 1" H#$%&" " ()*=7,, - &
-,.//0145 -,.//0145 N
10450mm 11650mm
1 1 o
v,
3
o
£
S
S
@)

%
2
2
&
<
+

53




FastFit LADDER KITS WITH V-LINE

90 DEGREE LADDER WITH VLINE WITH TOP PLATFORM

FLAT SURFACE TO ROOF SHEETING LRI G PHHghe” " (O (+( P0G " O C+
Product Code Description 3480mm 4680mm 5880mm
LADER002.LHD Ladder Head: 2400mm (5 Rung 1324mm) 1 1 1
LADER002.SEC.4 Ladder Section: 1200mm (4 rung) 0 1 0
LADER002.SEC.8 Ladder Section: 2400mm (8 rung) 1 1 2
LADER002.SPL.K Kit: 2 x Splice Joint 600mm and 8 Screws 1 2 2
LADER002.BASE.ANGLE_2x350 Ladder Base Support Angle: 2x350mm 1 1 1
LADER002.BRK250 Ladder Fixing Bracket: 250mm 0 1 1
LADER002.HR.90.K Handrail Set: 90 degrees (2 arms) 1 1 1
LADER002.PLT.TOP Platform: Top (Required if exit area not level) 1 1 1
LADER002.CAP K Ladder Stile Cap Set 1 1 1
LADER002.SIGN FastFit Entry Compliance Sign 1 1 1
VLINEOO7 FastFit Vline Kit, 250mm brackets 1 1 1
STAT.CABLEQO1 V-Line Cable 5 6 7
VLINE.SWAGE V-Line Swaged Termination (includes Swaging Fee) 1 1 1
VLINE.WARN V-Line Compliance Warning Sign 1 1 1
"#$H%&!' ()%*+%&,&$-(&%B(#&)"."," (#&(1/%0,
VLINESHUTO001 V-Line Shuttle with Karabiner 1 1 1
1H#8%8" " ) (**,-, 1#8%8" " O (* (-, 1 HE%8" " )5+,
FLAT SURFACE TO ROOF SHEETING WITH EXTENSION FOOT KIT /0810 770810 /70810
3780mm 4980mm 6180mm
LADER002.FO0T.90.K Kit: 2 x Ladder Foot: 90 degrees with 4 Screws 1 1 1
ROOF SHEETING TO ROOF SHEETING (Platform installed in front of ladder) ’"#$%§‘,',;g(**"’ ’"#$%§‘,'_;g(*("' !"#$%§‘,',;g(*""’
3600mm 4800mm 6000mm
LADER002.PLT.BASE Platform: Adjustable Base (Required if entry area not level) 1 1 1
A UHSHRTT OO, IHSRETTQC(-, | IHSRET T (-
ROOF SHEETING TO ROOF SHEETING (Ladder installed on top of platform) /015 /015 I /0\5
3550mm 4750mm 5950mm
LADER0O2.PLT.FOOT Platform: Footing Landing (Required if entry area not level) 1 1 1
HE%&" " () (*,-, H#$%&" " () (* (-, 1HE%&" " () (*+,-,
FLAT SURFACE TO ROOF SHEETING WITH LOCKABLE DOOR I o o
LADER002.DOOR Ladder Door 1 1 1

FLAT SURFACE TO ROOF SHEETING
I"H$%6& ()%*+,-&./'0123345464

$ ’
[
T
—
.
.
—
——

3
+:
N4
>
R
&
S
~

54




FastFit

Access Systems

LADDER KITS WITH V-LINE

90 DEGREE PARAPET LADDER WITH VLINE AND TOP PLATFORM

FLAT SURFACE TO ROOF SHEETING U A eng " O((( PHShe” " O ((+
Product Code Description 3480mm 4680mm 5880mm
LADER002.LHD Ladder Head: 2400mm (5 Rung 1324mm) 2 2 2
LADER002.SEC.4 Ladder Section: 1200mm (4 rung) 0 1 0
LADER002.SEC.8 Ladder Section: 2400mm (8 rung) 1 1 2
LADER002.SPL.K Kit: 2 x Splice Joint 600mm and 8 Screws 1 2 2
LADER002.BASE.ANGLE_2x350 Ladder Base Support Angle: 2x350mm 2 2 2
LADER002.BRK250 Ladder Fixing Bracket: 250mm 1 2 2
LADER002.HR.90.K Handrail Set: 90 degrees (2 arms) 1 1 1
LADER002.PLT.TOP Platform: Top (Required if exit area not level) 1 1 1
LADER002.CAP K Ladder Stile Cap Set 2 2 2
LADER002.SIGN FastFit Entry Compliance Sign 1 1 1
VLINEOO7 FastFit Vline Kit, 250mm brackets 1 1 1
STAT.CABLEQO1 V-Line Cable 5 6 7
VLINE.SWAGE V-Line Swaged Termination (includes Swaging Fee) 1 1 1
VLINE.WARN V-Line Compliance Warning Sign 1 1 1
"4#$#%&!" () %*+%&,&$-(&%B(#&)"."," (#&(1/%0,
VLINESHUTO001 V-Line Shuttle with Karabiner 1 1 1
ESN " (-, VA (G 14#8%8" " O ((+,-,
FLAT SURFACE TO ROOF SHEETING WITH EXTENSION FOOT KIT 770810 /0810 /70810
3780mm 4980mm 6180mm
LADER002.FO0T.90.K Kit: 2 x Ladder Foot: 90 degrees with 4 Screws 1 1 1
ROOF SHEETING TO ROOF SHEETING (Platform installed in front of ladder) !"#’5%5‘,',;?((*"' !"#3‘%5‘,', ;g(((,—, ’"#$%§‘,'_;g((*"'
3600mm 4800mm 6000mm
LADER002.PLT.BASE Platform: Adjustable Base (Required if entry area not level) 1 1 1
. 1H$%&" " O ((*,-, He%& " " OG-, 1UH$%&" " O ((+,-,
ROOF SHEETING TO ROOF SHEETING (Ladder installed on top of platform) /015 /015 /015
3550mm 4750mm 5950mm
LADER002.PLT.FOOT Platform: Footing Landing (Required if entry area not level) 1 1 1
1H#8%&" " O((*,-, He%& " " OG-, 1 #$%8" " O((+,-,
FLAT SURFACE TO ROOF SHEETING WITH LOCKABLE DOOR P o o
LADER002.DO0R Ladder Door 0 1 1

FLAT SURFACE TO ROOF SHEETING
I"H$%6& ()%*+,-&./'0123345444

55

(+.8 . . . )
e (9.5 YHE+H.TC T%.#0$./ A et $'%+x() 5% SH

($%'6

+%
>0(®.5>#(00.:

+%
>($9%:6>#(00.:

@, TuiLT%.#0#.<8

%
R
2
&
=
+




3
+:
N4
>
R
&
S
~

FastFit LADDER KITS WITH V-LINE

90 DEGREE LADDER WITH VLINE, MIDWAY REST PLATFORM & TOP PLATFORM

56

FLAT SURFACE TO ROOF SHEETING TSN " () (+* 1HSU&™ " O (+( 1HSU&™ T ((++ 1HSU&" " ()(+6 1"HEN&" " ()(+7
Product Code Description 7080mm 8280mm 9480mm 10680mm 11880mm
LADER002.LHD Ladder Head: 2400mm (5 Rung 1324mm) 1 1 1 1 1
L ADER002.SEC.4 Ladder Section: 1200mm (4 rung) 1 0 1 0 1
L ADER002.SEC.8 Ladder Section: 2400mm (8 rung) 2 3 3 4 4
LADER002.SPL.K Kit: 2 x Splice Joint 600mm and 8 Screws 3 3 4 4 5
LADER002.BASE.ANGLE_2x350 Ladder Base Support Angle: 2x350mm 1 1 1 1 1
LADER002.BRK250 Ladder Fixing Bracket: 250mm 2 2 3 3 3
LADER002.HR.90.K Handrail Set: 90 degrees (2 arms) 1 1 1 1 1
LADER002.PLT.TOP Platform: Top (Required if exit area not level) 1 1 1 1 1
LADER002.PLT.MID.90 Midway Rest Platform Stile Mount 1 1 1 1 1
LADER002.CAP K Ladder Stile Cap Set 1 1 1 1 1
LLADER002.SIGN FastFit Entry Compliance Sign 1 1 1 1 1
VLINEOO7 FastFit Vline Kit, 250mm brackets 1 1 1 1 1
VLINEGDEOOG V-Line Cable Guide - Straight 0 1 1 1 1
STAT.CABLEOO1 V-Line Cable 8 9 11 12 13
VLINE.SWAGE V-Line Swaged Termination (includes Swaging Fee) 1 1 1 1 1
VLINE.WARN V-Line Compliance Warning Sign 1 1 1 1 1
"#SH%&! ()% +%&,&$-(&%$(HE&)'."," (#&(1/%60,
VLINESHUTO01 V-Line Shuttle with Karabiner 1 1 1 1 1
RO O Y7z | (1 o0 o —— - CTAAOT
FLAT SURFACE TO ROOF SHEETING WITH EXTENSION FOOT KIT ! ff_/"/‘?‘/ogg ! ff_”/“l&/oggg(v ! ?./of/og%ﬁ' ! ﬁ?./“/&/oxﬁ)é%' ! ﬁ?./f/o&(l)é”'
7380mm 8580mm 9780mm 10980mm  12180mm
LLADER002.FOQT.90.K Kit: 2 x Ladder Foot: 90 degrees with 4 Screws 1 1 1 1 1
ROOF SHEETING TO ROOF SHEETING TUHE0& " () (+*, 1"H#HE%&" ()(+( 17 HU8. " ()(++ 1#S%& " " () (+6, 1" #$%&" " () (+7,
(Platform installed in front of ladder) -2"3% -2"3 -2"3 -,2"3% -2"3%
(Required if entry area not level)  7200mm ~ 8400mm  9600mm  10800mm  12000mm
LADER002.PLT.BASE Platform: Adjustable Base 1 1 1 1 1
ROOF SHEETING TO ROOF SHEETING 108" " ()(+*, 1 #S%E " O(+( 1HSNE " T )+, 1HS%E" T ()(+6, 1MHS%&" " () (+7,
(Ladder installed on top of platform) -,.//0145 -,.//0145 -,.//0145 -,.//0145 -,.//0145
(Required if entry area not level)  7450mm  8350mm  9550mm  10750mm  11950mm
LADER002.PLT.FOOT Platform: Footing Landing 1 1 1 1 1
FLAT SURFACE TO ROOF SHEETING WITH LOCKABLE DOOR e G S MRS, WG o G e (K
LADER002.D00R Ladder Door 0 1 1 1 1

FLAT SURFACE TO ROOF SHEETING
I"#$%& () %*+,-&./'01233454;;




FastFit LADDER KITS WITH V-LINE

90 DEGREE PARAPET LADDER, VLINE, MIDWAY REST PLATFORM & TOP PLATFORM

FLAT SURFACE TO ROOF SHEETING PUHSHE " ()(6* | 1HSNE" T ()(B( | 1HSN&"T()(6+  1MH$U& T()(66 1H$%& " ()(67
Product Code Description 7080mm 8280mm 9480mm 10680mm 11880mm
LADER002.LHD Ladder Head: 2400mm (5 Rung 1324mm) 2 2 2 2 2
LADER0O02.SEC.4 Ladder Section: 1200mm (4 rung) 1 0 1 0 1
LADER002.SEC.8 Ladder Section: 2400mm (8 rung) 2 3 3 4 4
LADER002.SPL.K Kit: 2 x Splice Joint 600mm and 8 Screws 3 3 4 4 5
LADER002.BASE.ANGLE_2x350 Ladder Base Support Angle: 2x350mm 2 2 2 2 2
LADER002.BRK250 Ladder Fixing Bracket: 250mm 3 3 4 4 4
LADEROO2.PLT.IM.K Platform: Parapet Landing 1000mm with Handrails 1 1 1 1 1
LADER0O2.PLT.BASE Platform: Base (Required if exit area not level) 1 1 1 1 1
LADER002.PLT.MID.90 Midway Rest Platform Stile Mount 1 1 1 1 1
LADER002.CAP K Ladder Stile Cap Set 1 1 1 1 1
LADER002.SIGN FastFit Entry Compliance Sign 1 1 1 1 1
VLINEOO7 FastFit Vline Kit, 250mm brackets 1 1 1 1 1
VLINEGDEOO6 V-Line Cable Guide - Straight 0 1 1 1 1
STAT.CABLEOO1 V-Line Cable 8 9 11 12 13
VLINE.SWAGE V-Line Swaged Termination (includes Swaging Fee) 1 1 1 1 1
VLINE.WARN V-Line Compliance Warning Sign 1 1 1 1 1
" H#$H#%&! ()%*+%0&,&$-(&%B(#&)"."," (#&(1/%0,
VLINESHUT001 V-Line Shuttle with Karabiner 1 1 1 1 1
FLAT SURFACE TO ROOF SHEETING WITH EXTENSION FOOT KIT "f$%/&/ogf1)§5* 'f$%/&/0é1)(§6( !"fff’/ol&/'o'&(l)éﬁt 'fﬂi%/&logﬁ)é% !"#-ﬁ?.o/f/.ol&(l)éw'
7380mm 8580mm 9780mm 10980mm 12180mm
LADER002.FOOT.90.K Kit: 2 x Ladder Foot: 90 degrees with 4 Screws 1 1 1 1 1
ROOF SHEETING TO ROOF SHEETING A8 ()(6*, 1HENR" " (O(6(, 1"HS%& T ()(6+, !"H#SU&" " ()(66, !"#$%&""()(67,
(Platform installed in front of ladder) -2"3% -,2"3% -2"3% -,2"3% -2"3%
(Required if entry area not level) ~ 7200mm 8400mm 9600mm  10800mm  12000mm
LADER002.PLT.BASE Platform: Adjustable Base 1 1 1 1 1
ROOF SHEETING TO ROOF SHEETING 18" () (6%, 1HENR" T O(6(, 1"HS%& T ()(6+, !"HSU&" " ()(66, !"#$%&""()(67,
(Ladder installed on top of platform) -,.//0145 -,.//0145 -,.//0145 -,.//0145 -,.//0145
(Required if entry area not level) ~ 7150mm 8350mm 9550mm  10750mm  11950mm
LADEROO2.PLT.FOOT Platform: Footing Landing 1 1 1 1 1
FLAT SURFACE TO ROOF SHEETING WITH LOCKABLE DOOR : #f"’/“ﬁ/ /050)(6 1 #fi/“,f,,&,)(e(' ! #foy/f//oso)(eﬁ ! #fn,/f//nfo)(%’ ! #?Dl,ﬁ;//ﬂso)(m'
LADER002.DOOR Ladder Door 0 1 1 1 1

FLAT SURFACE TO ROOF SHEETING
I"H$%6& ()%*+,-&./'012334549;

57

(+.8 . . . )
e (9.5 YHE+H.TC T%.#0$./ A et $'%+x() 5% SH

($%'6

+%
>0(®.5>#(00.:

+%
>($9%:6>#(00.:

@, TuiLT%.#0#.<8

%
R
2
&
=
+




FastFit LADDER KITS WITH V-LINE

90 DEGREE LADDER WITH VLINE, HANDRAILS & 2.49m ADJUSTABLE PLATFORM

FLAT SURFACE TO ROOF SHEETING IHEne " O(7* 1ghet O (7( 18" O (7+
Product Code Description 3480mm 4680mm 5880mm
LADER002.LHD Ladder Head: 2400mm (5 Rung 1324mm) 1 1 1
LADER002.SEC.4 Ladder Section: 1200mm (4 rung) 0 1 0
LADER002.SEC.8 Ladder Section: 2400mm (8 rung) 1 1 2
LLADER002.SPL.K Kit: 2 x Splice Joint 600mm and 8 Screws 1 2 2
LADER002.BASE.ANGLE_2x350  Ladder Base Support Angle: 2x350mm 1 1 1
LADER002.BRK250 Ladder Fixing Bracket: 250mm 0 1 1
LADER002.PLT.ADJ.2400 Platform: 2400mm Adjustable Landing 1 1 1
LADER002.CAP.K Ladder Stile Cap Set 1 1 1
LADER002.SIGN FastFit Entry Compliance Sign 1 1 1
VLINEOO7 FastFit Vline Kit, 250mm brackets 1 1 1
STAT.CABLEOO1 V-Line Cable 5 6 7
VLINE.SWAGE V-Line Swaged Termination (includes Swaging Fee) 1 1 1
VLINE.WARN V-Line Compliance Warning Sign 1 1 1
"#$H% &' ()%*+%&,&$-(&%B(H&)'."," (#&(1/%0,
VLINESHUTO001 V-Line Shuttle with Karabiner 1 1 1
FLAT SURFACE TO ROOF SHEETING WITH EXTENSION FOOT KIT !"#$.°A’/&/'0'&01(§7*v'x !"#$_°/°/&/'O' &(1)57(#' !"#$_°/'}&/'0'&(1)é7+'-x
3780mm 4980mm 6180mm
LADER002.FO0T.90.K Kit: 2 x Ladder Foot: 90 degrees with 4 Screws 1 1 1
ROOF SHEETING TO ROOF SHEHING 1HSNE" " () (T*,-, 1S ((7(,-, 1H8%8"" () (7+,-,
(Platform installed in front of ladder) 2"3% 2"3% 2"3%
3600mm 4800mm 6000mm
LADER002.PLT.BASE Platform: Adjustable Base (Required if entry area not level) 1 1 1
ROOF SHEETING TO ROOF SHEETING 1 H8%8" " () (7%,-, 1 4#8%& () (7(,-, 1HEhe” " () (7+,-,
(Ladder installed on top of platform) .//0145 .//0145 .//0145
3550mm 4750mm 5950mm
LADER002.PLT.FOOT Platform: Footing Landing (Required if entry area not level) 1 1 1
FLAT SURFACE TO ROOF SHEETING WITH LOCKABLE DOOR e S IR (O O ’"#$%:/';U§o)(7+"’
LADER002.D00R Ladder Door 0 1 1

FLAT SURFACE TO ROOF SHEETING
I"#$%68& ()%*+,-&./'01233454:4

<<
-~
S —
—
—~—
-
~—
B
h—
.
~—

3
+:
N4
>
R
&
S
~

58




FastFit LADDER KITS WITH V-LINE

90 DEGREE LADDER,VLINE, MIDWAY REST PLATFORM & 2.4m ADJUSTABLE PLATFORM

FLAT SURFACE TO ROOF SHEETING PN (O(<* | 1UHSUE T (O(S( 1HSNE T ((<H | 1HSUET T ()(<6 | 1HENE " ()(<7
Product Code Description 7080mm 8280mm 9480mm 10680mm 11880mm
LADER002.LHD Ladder Head: 2400mm (5 Rung 1324mm) 1 1 1 1 1
LADER002.SEC.4 Ladder Section: 1200mm (4 rung) 1 0 1 0 1
LADER002.SEC.8 Ladder Section: 2400mm (8 rung) 2 3 3 4 4
LADER002.SPL.K Kit: 2 x Splice Joint 600mm and 8 Screws 3 3 4 4 5
LADER002.BASE.ANGLE_2x350 Ladder Base Support Angle: 2x350mm 1 1 1 1 1
LADER002.BRK250 Ladder Fixing Bracket: 250mm 2 2 3 3 3
LADER002.PLT.ADJ.2400 Platform: 2400mm Adjustable Landing 1 1 1 1 1
LLADER002.PLT.MID.90 Midway Rest Platform Stile Mount 1 1 1 1 1
LADER002.CAP.K Ladder Stile Cap Set 1 1 1 1 1
LADER002.SIGN FastFit Entry Compliance Sign 1 1 1 1 1
VLINEOO7 FastFit Vline Kit, 250mm brackets 1 1 1 1 1
VLINEGDEOO6 V-Line Cable Guide - Straight 0 1 1 1 1
STAT.CABLEQO1 V-Line Cable 8 9 1 12 13
VLINE.SWAGE V-Line Swaged Termination (includes Swaging Fee) 1 1 1 1 1
VLINE.WARN V-Line Compliance Warning Sign 1 1 1 1 1
"#$HU&!' ()%*+%&,&P-(&%B(#&)"."," (#&(1/%0,
VLINESHUTO01 V-Line Shuttle with Karabiner 1 1 1 1 1
v VSIS [reer e o —— q oo x5 oo
FLAT SURFACE TO ROOF SHEETING WITH EXTENSION FOOTKIT ! ’ff_“/&/o &(l)é< | ! ﬁ?./o/&/oxfl)é«' ! “ff./"/&/ogfl)é“v ! fff”“/&/o g%<6' ! #—t:sf’/u/&/OéI)é<7’
7380mm 8580mm 9780mm 10980mm 12180mm

LADER002.FOOT.90.K Kit: 2 x Ladder Foot: 90 degrees with 4 Screws 1 1 1 1 1
ROOF SHEETING TO ROOF SHEETING PN (O(<*, 1UHSNE O 1UHSHE () (<H, THSNE" T ()(<6, 1H$%&" " ()(<7,
(Platform installed in front of ladder) -,2"3% -2"3% -,2"3% -2"3% -2"3%

(Required if entry area not level) ~ 7200mm 8400mm 9600mm 10800mm  12000mm
LADER0O2.PLT.BASE Platform: Adjustable Base 1 1 1 1 1
ROOF SHEETING TO ROOF SHEETNG PN (O(<*, 1UHSNE O 1UHSHE () (<+, THSNE" T ()(<6, 1HIN&" " ()(<7,
(Ladder installed on top of platform) -,.//0145 -,.//0145 -,.//0145 -,.//0145 -,.//0145

(Required if entry area not level) ~ 7150mm 8350mm 9550mm 10750mm  11950mm
LADER0O2.PLT.FOOT Platform: Footing Landing 1 1 1 1 1
FLAT SURFACE TO ROOF SHEETING WITH LOCKABLE DOOR ! #f"{“ﬁmg)@ ! #f‘%”ogmfb)@(, b #ff“fgﬂé)(«, ! #s_svy/oé‘//ﬂ(m)(%, ! #foy/f//e(/o)(d’
LADER002.DOOR Ladder Door 0 1 1 1 1

FLAT SURFACE TO ROOF SHEETING
I"#$%6& ()%*+,-&./'01233454D;

59

(+.8 . . . )
e (9.5 YHE+H.TC T%.#0$./ A et $'%+x() 5% SH

($%'6

+%
>0(®.5>#(00.:

+%
>($9%:6>#(00.:

@, TuiLT%.#0#.<8

%
R
2
&
=
+




3
H
N4
N
o
&
S

FastFit

Access Systems

LADDER GUARDRAIL

GUARDRAIL - ROOF MOUNT KIT FOR HATCH 1800mm x 1800mm

= Roof Hatch Guardrail for mounting to roof sheeting.

= Entry/Exit safety.

= Adjusts to suit roof pitch.
= Heavy gauge aluminium for superior strength.

PRODUCT CODE: GUARD001.HATCH_SM

Components Description Material Qty
CUT: GUARD_HR Handrail Profile - 1800mm Aluminium 3
- CUT: GUARD_KR Kneerail Profile - 1745mm Aluminium 8
CUT: GUARD_HR Handrail Profile - 650mm Aluminium 2
CUT: GUARD_KR Kneerail Profile - 650mm Aluminium 2
GUARD_HR.CAP Handrail End Cap Plastic MDPE 2
GUARD_KR.CAP Kneerail End Cap Plastic MDPE 2
GUARDOO1.GRAB_BOLT  Grabrail Set Kit Aluminium 1
GUARDOO1.WW.POST.06  Post Kit — Roof Mount Aluminium 6
GUARD_KR.ELBW Kneerail Elbow Joint Kit Aluminium 4
GUARD_HR.ELBW Handrail Elbow Joint Kit Aluminium 4
GUARDRAIL - CONCRETE MOUNT KIT FOR HATCH 1800mm x 1800mm

= Roof Hatch Guardrail for mounting to concrete.

= Entry/Exit safety.

= Adjusts to suit roof pitch.

= Heavy gauge aluminium for superior strength.

PRODUCT CODE: GUARDO001.HATCH_CON

Components Description Material Qty

CUT: GUARD_HR Handrail Profile - 1800mm Aluminium 8

CUT: GUARD_KR Kneerail Profile - 1745mm Aluminium 3

CUT: GUARD_HR Handrail Profile - 650mm Aluminium 2

CUT: GUARD_KR Kneerail Profile - 650mm Aluminium 2

GUARD_HR.CAP Handrail End Cap Plastic MDPE 2

GUARD_KR.CAP Kneerail End Cap Plastic MDPE 2

GUARDOO1.GRAB_BOLT ~ Grabrail Set Kit Aluminium 1

GUARDOO1.WW.POST.02  Heavy Duty Post Kit — Base Mount Aluminium 6
GUARD_KR.ELBW Kneerail Elbow Joint Kit Aluminium 4
GUARD_HR.ELBW Handrail Elbow Joint Kit Aluminium 4

60



8%t

LADDER SUPPORT DOCK - ROOF GUTTER MOUNT

S
*
= Ladder Support Dock. :\c
= Gutter/Roof mounted. &2
= Rivets supplied to fix to roof sheeting/gutter.
= Used with temporary/removable ladders. 4
%
PRODUCT CODE: GUARD001.GRAB_GUTR :
Components Description Material Qty
GUARDOO1.GRAB_GUTR.01 Gutter/Roof Mount Ladder Support Dock Aluminium 1 g;
LADFX001 LadderLink: Standard Aluminium *
=N
. SCREW 12-14x20mm Screw: 12-14x20mm Self Tapping Galvanised 14 =
T RIVET_5x22mm Rivet: 5 x 22mm Aluminium
FOAM-TAPE-SQUARE Foam Tape: 40x40x1.6mm EPDM ]
#
S
&
LADDER SUPPORT DOCK - PARAPET MOUNT
= Ladder Support Dock. ;E
= Parapet mounted. =
= Fixings not supplied.
= Used with temporary/removable ladders.
g 2
PRODUCT CODE: GUARD001.GRAB_PRPT z f‘n
Components Description Material Qty
GUARDOO1.GRAB_PRPT.01 Parapet Mount Ladder Support Dock Aluminium 1
LADFX010 LadderLink: Parapet Aluminium 1 ‘2
SCREW 12-14x20mm Screw: 12-14x20mm Self Tapping Galvanised 10 @
.C.§
LADDER GRABRAIL - ROOF VMIOUNT %
A
11
= Ladder Grabrails for mounting to roof sheeting. § §
= Entry/Exit safety. R
PRODUCT CODE: GUARDO01.GRAB_SM
Components Description Material Qty :é
GUARDO01.GRAB_SM.01 Roof Mount Grabrail Aluminium 2 I K
., RIVET_5x22mm Rivet: 5x22mm Aluminium 18 § °\°
SCREW 12-14x20mm Screw: 12-14x20mm Self Tapping 316SS 6 ‘?
FOAM-TAPE-SQUARE Foam Tape: 40x40x1.6mm EPDM 18

LADDER GRABRAIL - CONCRETE MOUNT

= Ladder Grabrails for mounting to concrete.
= Entry/Exit safety.
= Concrete fixings not included.

PRODUCT CODE: GUARD001.GRAB_CM

Components Description Material Qty
GUARDOO01.GRAB_CM.01 Roof Mount Grabrail Aluminium 2

+x(). $£.79%SH.i

61



FastFit/11 PERMANENT GUARDRAIL

GUARDRAIL - ROOF MOUNT - 2 METRES

= Two (2) metre roof mount guardrail kit.

=  Forinstallation on roof sheeting with pitches 0 to 25 degrees, for
roof pitch greater than 12 degrees, a second Kneerail may be
required.

= Fixings not supplied.

= Heavy gauge aluminium for superior strength.

PRODUCT CODE: GUARDK211

. - Components Description Material Qty
d GUARD_HR.2M Handrail Profile: 2 metres Aluminium 1
GUARD_KR.2M Kneerail Profile: 2 metres Aluminium 1
GUARDOO1.WW.POST.06  Guardrail Post Kit Aluminium 2
; SCREW 12-14x20mm Screw: 12-14x20mm Self Tapping Tek Screw  Galvanised 4
* 2 GUARD_HR.BRACE Handrail Brace Aluminium 2
< GUARD_HR.CAP Handrail Endcap Plastic MDPE 2
GUARD_KR.CAP Kneerail Endcap Plastic MDPE 2

GUARDRAIL - HEAVY DUTY BASE MOUNT - 2 METRES

= Two (2) metre heavy duty base mount guardrail kit.
= For use on concrete structures.
= Fixings not supplied.

= Heavy gauge aluminium for superior strength.

PRODUCT CODE: GUARDK221

Components Description Material Qty
GUARD_HR.2M Handrail Profile: 2 metres Aluminium 1
GUARD_KR.2M Kneerail Profile: 2 metres Aluminium 1
GUARDOO1.WW.POST.02 Heavy Duty Guardrail Post Kit, Base Mount Aluminium 2
SCREW 12-14x20mm Screw: 12-14x20mm Self Tapping Tek Screw  Galvanised 4
GUARD_HR.BRACE Handrail Brace Aluminium 2
GUARD_HR.CAP Handrail Endcap Plastic MDPE 2
GUARD_KR.CAP Kneerail Endcap Plastic MDPE 2

GUARDRAIL - HEAVY DUTY SIDE MOUNT - 2 METRES

= Two (2) metre heavy duty side mount guardrail kit.
= For use on concrete structures.
= Fixings not supplied.

= Heavy gauge aluminium for superior strength.

PRODUCT CODE: GUARDK231

Components Description Material Qty

GUARD_HR.2M Handrail Profile: 2 metres Aluminium 1

GUARD_KR.2M Kneerail Profile: 2 metres Aluminium 1
E GUARDOO1.WW.POST.04 Heavy Duty Guardrail Post Kit. Side Mount Aluminium 2
3’: SCREW 12-14x20mm Screw: 12-14x20mm Self Tapping Tek Screw  Galvanised 4
AN GUARD_HR.BRACE Handrail Brace Aluminium 2
g GUARD_HR.CAP Handrail Endcap Plastic MDPE 2
2 GUARD_KR.CAP Kneerail Endcap Plastic MDPE 2

62




O$%$Hi

FastFit
PERMANENT FOLDING GUARDRAIL <

O\O

®

#

GUARDRAIL - FOLDING CONCRETE BASE MOUNT GUARDRAIL KIT &2

+

&

o

b

) L c\°
= Heavy duty folding base mount guardrail kit. =
= Folds to horizontal when not required.

N
= Single guardrail. ':
= Maximum spacing between posts is 2.3 metres. %
= For use on concrete structures. i
= Fixings not supplied.
= Heavy gauge aluminium for superior strength. g

wn &
£ ®
~=
TWO (2) METRE LENGTH - PRODUCT CODE: GUARDK202 ©
Components Description Material Qty \‘f‘é
GUARD_HR.2m Handrail Profile: 2000mm Aluminium 1
GUARD_KR.2m Kneerail Profile: 2000mm Aluminium 1
SCREW 12-14x20mm Screw: 12-14 x 20mm Self Tapping Tek Screw Galvanised 4 é
GUARDOO1.WW.POST.11 Post Kit — Fold Down Concrete Mount Aluminium 2 \:T;\E
GUARD_HR.BRACE_BEND Handrail Brace Aluminium 2 ",&" ;:'
+ =
GUARD_HR.CAP Handrail End Cap Plastic MDPE 2 -2
GUARD_KR.CAP Kneerail End Cap Plastic MDPE 2
5
k=)
THREE (3) METRE LENGTH - PRODUCT CODE: GUARDK203 1 E
X
Components Description Material Qty + é
GUARD_HR.3m Handrail Profile: 3000mm Aluminium 1 ~
GUARD_KR.3m Kneerail Profile: 3000mm Aluminium 1
SCREW 12-14x20mm Screw: 12-14 x 20mm Self Tapping Tek Screw Galvanised 4
GUARDOO1.WW.POST.11 Post Kit — Fold Down Concrete Mount Aluminium 3 z
GUARD_HR.BRACE_BEND Handrail Brace Aluminium 2 %
GUARD_HR.CAP Handrail End Cap Plastic MDPE 2 §
GUARD_KR.CAP Kneerail End Cap Plastic MDPE 2 E

N

®

FOUR (4) METRE LENGTH - PRODUCT CODE: GUARDK204

Components Description Material Qty
GUARD_HR.4m Handrail Profile: 4000mm Aluminium 1
GUARD_KR.4m Kneerail Profile: 4000mm Aluminium 1
SCREW 12-14x20mm Screw: 12-14 x 20mm Self Tapping Tek Screw Galvanised 4 :;E
GUARDOO1.WW.POST.11 Post Kit — Fold Down Concrete Mount Aluminium 3 gg
GUARD_HR.BRACE_BEND Handrail Brace Aluminium 2 Séi
GUARD_HR.CAP Handrail End Cap Plastic MDPE 2 g:‘:;
GUARD_KR.CAP Kneerail End Cap Plastic MDPE 2 _=
(-]
=

63




FastFit/11 PERMANENT FOLDING GUARDRAIL

GUARDRAIL - FOLDING ROOF MOUNT GUARDRAIL KIT

= Folding roof mount guardrail kit.
= Folds to horizontal when not required.
= Maximum spacing between posts is 2.3 metres.

= For installation on roof sheeting with pitches 0 to 12
degrees.

= Heavy gauge aluminium for superior strength.

TWO (2) METRE LENGTH - PRODUCT CODE: GUARDK192

Components Description Material Qty
GUARD_HR Handrail Profile: 2000mm Aluminium 1
GUARD_KR Kneerail Profile: 2000mm Aluminium 1
SCREW 12-14x20mm Screw: 12-14 x 20mm Self Tapping Tek Screw Galvanised 4
GUARDOO1.WW.POST.05 Post Kit — Folding Roof Mount Aluminium 2
GUARD_HR.BRACE_BEND Handrail Brace Aluminium 2
GUARD_HR.CAP Handrail End Cap Plastic MDPE 2
GUARD_KR.CAP Kneerail End Cap Plastic MDPE 2

THREE (3) METRE LENGTH - PRODUCT CODE: GUARDK193

Components Description Material Qty
GUARD_HR Handrail Profile: 3000mm Aluminium 1
GUARD_KR Kneerail Profile: 3000mm Aluminium 1
SCREW 12-14x20mm Screw: 12-14 x 20mm Self Tapping Tek Screw Galvanised 4
GUARDOO1.WW.POST.05 Post Kit — Folding Roof Mount Aluminium 3
GUARD_HR.BRACE_BEND Handrail Brace Aluminium 2
GUARD_HR.CAP Handrail End Cap Plastic MDPE 2
GUARD_KR.CAP Kneerail End Cap Plastic MDPE 2

FOUR (4) METRE LENGTH - PRODUCT CODE: GUARDK194

Components Description Material Qty

GUARD_HR Handrail Profile: 4000mm Aluminium 1

GUARD_KR Kneerail Profile: 4000mm Aluminium 1
= SCREW 12-14x20mm Screw: 12-14 x 20mm Self Tapping Tek Screw Galvanised 4
¢¢E GUARDOO1.WW.POST.05 Post Kit — Folding Roof Mount Aluminium 3
fg GUARD_HR.BRACE_BEND Handrail Brace Aluminium 2
80 GUARD_HR.CAP Handrail End Cap Plastic MDPE 2
g GUARD_KR.CAP Kneerail End Cap Plastic MDPE 2
=~

64




FastFit

Access Systems

PERMANENT GUARDRAIL

GUARDRAIL - ROOF MOUNT GUARDRAIL STARTING KIT

PRODUCT CODE: GUARDK141

Six (6) metre roof mount guardrail starting kit.
Maximum spacing between posts is 2.3 metres.

To extend guardrail length add six (6) metre repeating
kits use (GUARDK142).

For installation on roof sheeting with pitches 0 to 25
degrees, for roof pitch greater than 12 degrees, a
second Kneerail may be required.

Additional Toeboards may be required if items are
likely to fall on person below.

Heavy gauge aluminium for superior strength.

Components
GUARD_HR

GUARD_KR
GUARD_HR.CAP
GUARD_KR.CAP
GUARD_HR.BRACE_BEND
SCREW 12-14x20mm
GUARD0O1.WW.PQST.06

Description

Six (6) metre Handrail Profile
Six (6) metre Kneerail Profile
Handrail End Cap

Kneerail End Cap

Handrail Brace

Screw: 12-14 x 20mm Self Tapping Tek Screw

Post Kit — Roof Mount

Material Qty
Aluminium
Aluminium
Plastic MDPE
Plastic MDPE
Aluminium
Galvanised

B = NS T S R S R

Aluminium

GUARDRAIL - ROOF MOUNT GUARDRAIL REPEATING KIT

PRODUCT CODE: GUARDK142

Six (6) metre roof mount guardrail repeating kit.
Maximum spacing between posts is 2.3 metres.

For installation on roof sheeting with pitches 0O to 25
degrees, for roof pitch greater than 12 degrees, a
second Kneerail may be required.

Additional Toeboards may be required if items are
likely to fall on person below.

Heavy gauge aluminium for superior strength.

Components
GUARD_HR

GUARD_KR

SCREW 12-14x20mm
GUARDOO1.WW.PQST.06
GUARD_HR.SPL.245
GUARD_KR.SPL.245

Description
Six (6) metre Handrail Profile
Six (6) metre Kneerail Profile

Screw: 12-14 x 20mm Self Tapping Tek Screw

Post Kit — Roof Mount
Handrail Splice 245mm
Kneerail Splice 245mm

Material Qty
Aluminium
Aluminium
Galvanised
Aluminium
Aluminium

— a4 w oo =

Aluminium

65

O$%$Hi

$'%+x()

+.8 (2.5 FHERTZ % H0S. ACnit
L#9

($%'6

+%
>0(9.6>#(00..-

+%
>($%::6>#(00..:

©.é TiiLT%.#0#.<8

%
2
R
&
=
+




FastFit

Access Systems

PERMANENT GUARDRAIL

GUARDRAIL - CONCRETE BASE MOUNT GUARDRAIL STARTING KIT

PRODUCT CODE: GUARDK121

Six (6) metre heavy duty base mount guardrail
starting kit.

To extend guardrail length add six (6) metre
repeating kits use (GUARDK122).

Maximum spacing between posts is 3 metres.
For use on concrete structures.

Additional Toeboards may be required if items are
likely to fall on person below.

Fixings not supplied.

Heavy gauge aluminium for superior strength.

Components Description Material Qty
GUARD_HR Six (6) metre Handrail Profile Aluminium 1
GUARD_KR Six (6) metre Kneerail Profile Aluminium 1
GUARD_HR.CAP Handrail End Cap Plastic MDPE 2
GUARD_KR.CAP Kneerail End Cap Plastic MDPE 2
GUARD_HR.BRACE_BEND Handrail Brace Aluminium 2
SCREW 12-14x20mm Screw: 12-14 x 20mm Self Tapping Tek Screw Galvanised 4
GUARDOO1.WW.POST.02 Heavy Duty Post Kit — Base Mount Aluminium 3

GUARDRAIL - CONCRETE BASE MOUNT GUARDRAIL REPEATING KIT

= Six (6) metre heavy duty base mount guardrail
repeating kit.

= Maximum spacing between posts is 3 metres.

= For use on concrete structures.

= Additional Toeboards may be required if items are
likely to fall on person below.

= Fixings not supplied.

= Heavy gauge aluminium for superior strength.

PRODUCT CODE: GUARDK122

Components Description Material Qty

GUARD_HR Six (6) metre Handrail Profile Aluminium 1

GUARD_KR Six (6) metre Kneerail Profile Aluminium 1
E SCREW 12-14x20mm Screw: 12-14 x 20mm Self Tapping Tek Screw Galvanised 8
2}; GUARDOO1.WW.POST.02 Heavy Duty Post Kit — Base Mount Aluminium 2
o{’ GUARD_HR.SPL.245 Handrail Splice 245mm Aluminium 1
g:; GUARD_KR.SPL.245 Kneerail Splice 245mm Aluminium 1
(-]
=~

66




FastFit

PERMANENT GUARDRAIL

O$%$Hi

Access Systems ::
X
@
*
GUARDRAIL - CONCRETE SIDE MOUNT GUARDRAIL STARTING KIT x
Six (6) metre heavy duty side mount guardrail -~
. . @
starting kit. 4?5
To extend guardrail length add six (6) metre §
repeating kits use (GUARDK132).
Maximum spacing between posts is 3 metres. S
For use on concrete structures. _i
Additional Toeboards may be required if items are =
Y, likely to fall on person below.
: Fixings not supplied. a
&
Heavy gauge aluminium for superior strength. =
PRODUCT CODE: GUARDK131 ‘3_? :z
Components Description Material Qty =
GUARD_HR Six (6) metre Handrail Profile Aluminium 1
GUARD_KR Six (6) metre Kneerail Profile Aluminium 1
GUARD_HR.CAP Handrail End Cap Plastic MDPE 2 ‘2
GUARD_KR.CAP Kneerail End Cap Plastic MDPE 2 @
GUARD_HR.BRACE_BEND Handrail Brace Aluminium 2
SCREW 12-14x20mm Screw: 12-14 x 20mm Self Tapping Tek Screw Galvanised 4
GUARDOO1.WW.POST.04 Heavy Duty Post Kit Aluminium 3 g
ES
L &
T E
- o
A
GUARDRAIL - CONCRETE SIDE MOUNT GUARDRAIL REPEATING KIT
5
(=]
#*
= Six (6) metre heavy duty side mount guardrail ;\é ©
repeating kit. 3
A
= Maximum spacing between posts is 3 metres.
= For use on concrete structures.
= Additional Toeboards may be required if items are z
likely to fall on person below. ®
= Fixings not supplied. Eo
= Heavy gauge aluminium for superior strength. '\:)
®

PRODUCT CODE: GUARDK132

Components Description Material Qty
GUARD_HR Six (6) metre Handrail Profile Aluminium 1

GUARD_KR Six (6) metre Kneerail Profile Aluminium 1 IEtE
SCREW 12-14x20mm Screw: 12-14 x 20mm Self Tapping Tek Screw Galvanised 8 ég
GUARDOO1.WW.POST.04 Heavy Duty Post Kit Aluminium 2 g
GUARD_HR.SPL.245 Handrail Splice 245mm Aluminium 1 :I:E
GUARD_KR.SPL.245 Kneerail Splice 245mm Aluminium 1 ©%
=
*
+

67




FastFit/T1 PERMANENT WALKWAY

Access Systems

WALKWAY - LEVELLED STARTING KIT

= Six (6) metre levelled walkway starting kit for angled
roof profiles.

= To extend walkway length add six (6) metre repeating
kits use (GUARDK112).

= No guardrail.

=  AS1657 requires walkways on roof pitches over
seven (7) degrees to be levelled.

= Custom made for roof pitches upto 25 degrees.

= Heavy gauge aluminium for superior strength.

PRODUCT CODE: GUARDK111

Components Description Material Qty
AL_GRATING 13mm Six (6) metre Walkway Grating Aluminium 1
SCREW 12-14x20mm Screw: 12-14 x 20mm Self Tapping Tek Screw Galvanised 4
SCREW 12-14x35mm Screw: 12-14 x 35mm Self Tapping Tek Screw Galvanised 22
AL_GRATING DISC Grating Disc Aluminium 22
GUARDOO1.SPRT_WELD Walkway Support Batten - Welded Aluminium 11
GUARD_END.Y.595 Walkway End Bar 595mm Yellow Aluminium 2

WALKWAY - LEVELLED REPEATING KIT

= Six (6) metre levelled walkway repeating kit for angled
roof profiles.

=  AS1657 requires walkways on roof pitches over
seven (7) degrees to be levelled.

=  No guardrail.
= Custom made for roof pitches upto 25 degrees.

= Heavy gauge aluminium for superior strength.

PRODUCT CODE: GUARDK112

Components Description Material Qty
AL_GRATING 13mm Six (6) metre Walkway Grating Aluminium 1
SCREW 12-14x20mm Screw: 12-14 x 20mm Self Tapping Tek Screw Galvanised 4
SCREW 12-14x35mm Screw: 12-14 x 35mm Self Tapping Tek Screw Galvanised 20
AL_GRATING DISC Grating Disc Aluminium 20
GUARDOO1.SPRT_WELD Walkway Support Batten - Welded Aluminium 10
GUARD_JOIN.595 Walkway Joiner Bar 595mm Aluminium 1

3
H
N4
>
R
&
S
~—~

68




O$%$Hi

FastFit/T1 PERMAANENT WALKWAY

F
R
®
*
. *
WALKWAY - FLAT STARTING KIT +
= Six (6) metre flat walkway starting kit. :ég
= No guardrail. S
=
= To extend walkway length add six (6) metre
repeating kits use (GUARDK102). N
= Suitable for roof pitches O to 7 degrees. For pitches és
over 7 degrees use (GUARDK111). ¥
= Heavy gauge aluminium for superior strength.
a1
&
PRODUCT CODE: GUARDK101
(2]
Components Description Material Qty E :ﬂ:
AL_GRATING 13mm Six (6) metre Walkway Grating Aluminium 1 -
SCREW 12-14x20mm Screw: 12-14 x 20mm Self Tapping Tek Screw Galvanised 4
SCREW 12-14x35mm Screw: 12-14 x 35mm Self Tapping Tek Screw Galvanised 22
AL_GRATING DISC Grating Disc Aluminium 22 ‘2
RIVET_5x22mm Tri-fold Rivets 5.0x22mm Aluminium 22 f‘a}
FOAM-TAPE-SQUARE Foam Tape: 40mm x 40mm x 1.6mm EPDM 22
GUARD_END.Y.595 Walkway End Bar 595mm Yellow Aluminium 2
GUARD_WALK.CHL.700 Walkway Support Batten 700mm Aluminium 11 g
X
L&
s
R
WALKWAY - FLAT REPEATING KIT
5
g
R
= Six (6) metre flat walkway repeating kit. % :
. "B
= No guardrail. 2
= Suitable for roof pitches O to 7 degrees. For pitches
over 7 degrees use (GUARDK112).
o
= Heavy gauge aluminium for superior strength. ;’;
3
X
=
=
=
N
. ®

PRODUCT CODE: GUARDK102

Components Description Material Qty

AL_GRATING 13mm Six (6) metre Walkway Grating Aluminium 1

SCREW 12-14x20mm Screw: 12-14 x 20mm Self Tapping Tek Screw Galvanised 4

SCREW 12-14x35mm Screw: 12-14 x 35mm Self Tapping Tek Screw Galvanised 20 :;E
AL_GRATING DISC Grating Disc Aluminium 20 g
RIVET_5x22mm Tri-fold Rivets 5.0x22mm Aluminium 20 &
FOAM-TAPE-SQUARE Foam Tape: 40mm x 40mm x 1.6mm EPDM 20 IF
GUARD_JOIN.595 Walkway Joiner Bar 595mm Aluminium 1 6?
GUARD_WALK.CHL.700 Walkway Support Batten 700mm Aluminium 10 ?

69




FastFit/T PERMANENT WALKWAY

WALKWAY - SINGLE GUARDRAIL LEVELLED STARTING KIT

= Six (6) metre levelled walkway starting kit for angled roof
profiles.

= To extend walkway length add six (6) metre repeating kits
use (GUARDK162).

= Single guardrail.

= AS1657 requires walkways on roof pitches over seven (7)
degrees to be levelled.

= Custom made for roof pitches upto 25 degrees.

= Heavy gauge aluminium for superior strength.

PRODUCT CODE: GUARDK161

Components Description Material Qty
AL_GRATING 13mm Six (6) metre Walkway Grating Aluminium 1
GUARD_HR Six (6) metre Handrail Profile Aluminium 1
GUARD_KR Six (6) metre Kneerail Profile Aluminium 1
GUARD_HR.CAP Handrail End Cap Plastic MDPE 2
GUARD_KR.CAP Kneerail End Cap Plastic MDPE 2
GUARD_HR.BRACE_BEND Handrail Brace Aluminium 2
SCREW 12-14x20mm Screw: 12-14 x 20mm Self Tapping Tek Screw Galvanised 8
SCREW 12-14x35mm Screw: 12-14 x 35mm Self Tapping Tek Screw Galvanised 20
AL_GRATING DISC Grating Disc Aluminium 20
GUARDOO1.WW.POST.08 Single Levelled Walkway Post Kit *Check Pitch Aluminium 4
GUARDOO1.SPRT_WELD Walkway Support Batten - Welded Aluminium 6
GUARD_END.Y.595 Walkway End Bar 595mm Yellow Aluminium 2

WALKWAY - SINGLE GUARDRAIL LEVELLED REPEATING KIT

= Six (6) metre levelled walkway repeating kit for angled roof
profiles.

= AS1657 requires walkways on roof pitches over seven (7)
degrees to be levelled.

= Single guardrail.
= Custom made for roof pitches upto 25 degrees.

= Heavy gauge aluminium for superior strength.

PRODUCT CODE: GUARDK162

Components Description Material Qty
AL_GRATING 13mm Six (6) metre Walkway Grating Aluminium 1
GUARD_HR Six (6) metre Handrail Profile Aluminium 1
GUARD_KR Six (6) metre Kneerail Profile Aluminium 1
SCREW 12-14x20mm Screw: 12-14 x 20mm Self Tapping Tek Screw Galvanised 12
SCREW 12-14x35mm Screw: 12-14 x 35mm Self Tapping Tek Screw Galvanised 18
— AL_GRATING DISC Grating Disc Aluminium 18
¢¢tE GUARDOO1.WW.POST.08 Single Levelled Walkway Post Kit *Check Pitch Aluminium 3
63 GUARDOO1.SPRT_WELD Walkway Support Batten - Welded Aluminium 6
g GUARD_JOIN.595 Walkway Joiner Bar 595mm Aluminium 1
jﬁ-’ GUARD_HR.SPL.245 Handrail Splice 245mm Aluminium 1
= GUARD_KR.SPL.245 Kneerail Splice 245mm Aluminium 1

70




WALKWAY - SINGLE GUARDRAIL FLAT STARTING KIT

PRODUCT CODE: GUARDK151

Six (6) metre flat walkway starting kit.

To extend walkway length add six (6) metre

repeating kits use (GUARDK152).

Single guardrail.

Suitable for roof pitches 0 to 7 degrees. For
pitches over 7 degrees use (GUARDK161).

Heavy gauge aluminium for superior strength.

Components
AL_GRATING 13mm
GUARD_HR

GUARD_KR
GUARD_HR.CAP
GUARD_KR.CAP
GUARD_HR.BRACE_BEND
SCREW 12-14x20mm
SCREW 12-14x35mm
AL_GRATING DISC
RIVET_5x22mm
FOAM-TAPE-SQUARE
GUARDOO1.WW.POST.07
GUARD_END.Y.595
GUARD_WALK.CHL.700

Description

Six (6) metre Walkway Grating

Six (6) metre Handrail Profile

Six (6) metre Kneerail Profile

Handrail End Cap

Kneerail End Cap

Handrail Brace

Screw: 12-14 x 20mm Self Tapping Tek Screw
Screw: 12-14 x 35mm Self Tapping Tek Screw
Grating Disc

Tri-fold Rivets 5.0x22mm

Foam Tape: 40mm x 40mm x 1.6mm

Single Walkway Post Kit *Check Pitch

Walkway End Bar 595mm Yellow

Walkway Support Batten 700mm

Material
Aluminium
Aluminium
Aluminium
Plastic MDPE
Plastic MDPE
Aluminium
Galvanised
Galvanised
Aluminium
Aluminium
EPDM
Aluminium
Aluminium
Aluminium

WALKWAY - SINGLE GUARDRAIL FLAT REPEATING KIT

Qty

PRODUCT CODE: GUARDK152

Six (6) metre flat walkway repeating kit.

Single guardrail.

Suitable for roof pitches 0 to 7 degrees. For
pitches over 7 degrees use (GUARDK162).

Heavy gauge aluminium for superior strength.

Components
AL_GRATING 13mm
GUARD_HR

GUARD_KR

SCREW 12-14x20mm
SCREW 12-14x35mm
AL_GRATING DISC
RIVET_5x22mm
FOAM-TAPE-SQUARE
GUARDOO1.WW.POST.07
GUARD_JOIN.595
GUARD_HR.SPL.245
GUARD_KR.SPL.245
GUARD_WALK.CHL.700

Description

Six (6) metre Walkway Grating

Six (6) metre Handrail Profile

Six (6) metre Kneerail Profile

Screw: 12-14 x 20mm Self Tapping Tek Screw
Screw: 12-14 x 35mm Self Tapping Tek Screw
Grating Disc

Tri-fold Rivets 5.0x22mm

Foam Tape: 40mm x 40mm x 1.6mm

Single Walkway Post Kit *Check Pitch

Walkway Joiner Bar 595mm

Handrail Splice 245mm

Kneerail Splice 245mm

Walkway Support Batten 700mm

Material
Aluminium
Aluminium
Aluminium
Galvanised
Galvanised
Aluminium
Aluminium
EPDM
Aluminium
Aluminium
Aluminium
Aluminium
Aluminium

Qty

71

(+.8 . . . )
e (9.5 YHE+H.TC T%.#0$./ A et $'%+x() 5% S$H0

($%'6

+%
>0(%.5>#(00.:

+%
>($9%::6>#(00..!

@ TuiLT%.#0#.<8

+
N4
>
R
3%
&
<
+




FastFit

Access Systems

PERMANENT WALKWAY

WALKWAY - DOUBLE GUARDRAIL LEVELLED STARTING KIT

= Six (6) metre levelled walkway starting kit for angled roof
profiles.

= Double guardrail.

=  To extend walkway length add six (6) metre repeating kits
use (GUARDK182).

=  AS1657 requires walkways on roof pitches over seven (7)
degrees to be levelled.

= Custom made for roof pitches upto 25 degrees.

= Heavy gauge aluminium for superior strength.

PRODUCT CODE: GUARDK181

Components Description Material Qty
AL_GRATING 13mm Six (6) metre Walkway Grating Aluminium 1
GUARD_HR Six (6) metre Handrail Profile Aluminium 2
GUARD_KR Six (6) metre Kneerail Profile Aluminium 2
GUARD_HR.CAP Handrail End Cap Plastic MDPE 4
GUARD_KR.CAP Kneerail End Cap Plastic MDPE 4
GUARD_HR.BRACE_BEND Handrail Brace Aluminium 4
SCREW 12-14x20mm Screw: 12-14 x 20mm Self Tapping Tek Screw Galvanised 12
SCREW 12-14x35mm Screw: 12-14 x 35mm Self Tapping Tek Screw Galvanised 20
AL_GRATING DISC Grating Disc Aluminium 20
GUARDOO1.WW.POST.10 Double Levelled Walkway Post Kit *Check Pitch Aluminium 4
GUARDOO1.SPRT_WELD Walkway Support Batten - Welded Aluminium 6
GUARD_END.Y.595 Walkway End Bar 595mm Yellow Aluminium 2

WALKWAY - DOUBLE GUARDRAIL LEVELLED REPEATING KIT

= Six (6) metre levelled walkway repeating kit for angled roof
profiles.

= Double guardrail.

=  AS1657 requires walkways on roof pitches over seven (7)
degrees to be levelled.

= Custom made for roof pitches upto 25 degrees.

= Heavy gauge aluminium for superior strength.

PRODUCT CODE: GUARDK182

72

Components Description Material Qty
AL_GRATING 13mm Six (6) metre Walkway Grating Aluminium 1
GUARD_HR Six (6) metre Handrail Profile Aluminium 2
GUARD_KR Six (6) metre Kneerail Profile Aluminium 2
SCREW 12-14x20mm Screw: 12-14 x 20mm Self Tapping Tek Screw Galvanised 20
SCREW 12-14x35mm Screw: 12-14 x 35mm Self Tapping Tek Screw Galvanised 18
AL_GRATING DISC Grating Disc Aluminium 18
E GUARDOO1.WW.POST.10 Double Levelled Walkway Post Kit *Check Pitch Aluminium 3
2}:; GUARDOO1.SPRT_WELD Walkway Support Batten - Welded Aluminium 6
8\: GUARD_JOIN.595 Walkway Joiner Bar 595mm Aluminium 1
& GUARD_HR.SPL.245 Handrail Splice 245mm Aluminium 2
2 GUARD_KR.SPL.245 Kneerail Splice 245mm Aluminium 2



WALKWAY - DOUBLE GUARDRAIL FLAT STARTING KIT

PRODUCT CODE: GUARDK171

Six (6) metre flat walkway starting kit.

To extend walkway length add six (6) metre

repeating kits use (GUARDK172).

Double guardrail.

Suitable for roof pitches 0 to 7 degrees. For
pitches over 7 degrees use (GUARDK181).

Heavy gauge aluminium for superior strength.

Components
AL_GRATING 13mm
GUARD_HR

GUARD_KR
GUARD_HR.CAP
GUARD_KR.CAP
GUARD_HR.BRACE_BEND
SCREW 12-14x20mm
SCREW 12-14x35mm
AL_GRATING DISC
RIVET_5x22mm
FOAM-TAPE-SQUARE
GUARDOO1.WW.POST.09
GUARD_END.Y.595
GUARD_WALK.CHL.700

Description

Six (6) metre Walkway Grating

Six (6) metre Handrail Profile

Six (6) metre Kneerail Profile

Handrail End Cap

Kneerail End Cap

Handrail Brace

Screw: 12-14 x 20mm Self Tapping Tek Screw
Screw: 12-14 x 35mm Self Tapping Tek Screw
Grating Disc

Tri-fold Rivets 5.0x22mm

Foam Tape: 40mm x 40mm x 1.6mm

Double Walkway Post Kit *Check Pitch
Walkway End Bar 595mm Yellow

Walkway Support Batten 700mm

Material
Aluminium
Aluminium
Aluminium
Plastic MDPE
Plastic MDPE
Aluminium
Galvanised
Galvanised
Aluminium
Aluminium
EPDM
Aluminium
Aluminium
Aluminium

WALKWAY - DOUBLE GUARDRAIL FLAT REPEATING KIT

Qty

B S N I

—_
N

20
20
12
12

PRODUCT CODE: GUARDK172

Six (6) metre flat walkway repeating kit.

Double guardrail.

Suitable for roof pitches 0 to 7 degrees. For
pitches over 7 degrees use (GUARDK182).

Heavy gauge aluminium for superior strength.

Components
AL_GRATING 13mm
GUARD_HR

GUARD_KR

SCREW 12-14x20mm
SCREW 12-14x35mm
AL_GRATING DISC
RIVET_5x22mm
FOAM-TAPE-SQUARE
GUARDOO1.WW.POST.09
GUARD_JOIN.595
GUARD_HR.SPL.245
GUARD_KR.SPL.245
GUARD_WALK.CHL.700

Description

Six (6) metre Walkway Grating

Six (6) metre Handrail Profile

Six (6) metre Kneerail Profile

Screw: 12-14 x 20mm Self Tapping Tek Screw
Screw: 12-14 x 35mm Self Tapping Tek Screw
Grating Disc

Tri-fold Rivets 5.0x22mm

Foam Tape: 40mm x 40mm x 1.6mm

Double Walkway Post Kit *Check Pitch
Walkway Joiner Bar 595mm

Handrail Splice 245mm

Kneerail Splice 245mm

Walkway Support Batten 700mm

Material
Aluminium
Aluminium
Aluminium
Galvanised
Galvanised
Aluminium
Aluminium
EPDM
Aluminium
Aluminium
Aluminium
Aluminium
Aluminium

Qty

20
18
18
12
12

DN N =

73

(+.8 . . . )
e (9.5 YHE+H.TC T%.#0$./ A et $'%+x() 5% S$H0

($%'6

+%
>0(%.5>#(00.:

+%
>($9%::6>#(00..!

@ TuiLT%.#0#.<8

+
N4
>
R
3%
&
<
+




! .l

FastFitf \WALKWAY STAIRS/STEPS

T
Ed

= Walkway Roof Stairs.

=  Custom fabrication, advise distance travelled and roof
degrees for quote and lead time.

= FastFit stairs are manufactured to AS 1657:2018
Standards.

= Heavy gauge aluminium for superior strength.

ROOF STAIRS 21-26 DEGREES 27-35 DEGREES 36-45 DEGREES
Description Distance Product Code Distance Product Code Distance Product Code
Travelled Travelled Travelled

%@@A, 3BCIEF,6,*,38H, 355 STAIR001.21-26 290 STAIR001.27-35 225 STAIR001.36-45
%@@A, 3BCOEF,G, (,3BHIF 710 STAIR002.21-26 580 STAIR002.27-35 450 STAIR002.36-45
%@@A, 3BCIEF G, +,3BHIF 1065 STAIR003.21-26 870 STAIR003.27-35 675 STAIR003.36-45
%@@A, 38CIEF,G,6,3BHIF 1420 STAIR004.21-26 1160 STAIR004.27-35 900 STAIR004.36-45
%@@A, 38CIEF,6,7,3BHIF 1775 STAIR005.21-26 1450 STAIR005.27-35 1125 STAIR005.36-45
%@@A, 3BCIEF,6,<,3BHIF 2130 STAIR006.21-26 1740 STAIR006.27-35 1350 STAIR006.36-45
%@@A, 38CIEF,6,=,3BHIF 2485 STAIR007.21-26 2030 STAIR007.27-35 1575 STAIR007.36-45
%@@A, 3BCOEF,6,>,3BHIF 2840 STAIR008.21-26 2320 STAIR008.27-35 1800 STAIR008.36-45
%@@A, 3BCOEF,6,?,3BHIF 3195 STAIR009.21-26 2610 STAIR009.27-35 2025 STAIR009.36-45

%@@A, 38CIEF,6,* ", 3BHIF 3550  STAIR010.21-26 2900  STAIR010.27-35 ~ 2250  STAIR010.36-45
%@@A, 38CIEF6,**,3BHIF 3905  STAR011.21-26 3190  STAR011.27-35 2475  STAIR011.36-45
%@@4, 38CIEF 6, (,3BHIF 4260  STAIR012.21-26 3480  STAIR012.27-35 2700  STAIR012.36-45
%@@#,3BCEF G, *+,38HIF 4615  STAR013.21-26 3770  STAR013.27-35 2925  STAIR013.36-45
%@@4, 38CIEF 6,6, 3BHIF 4970  STAR014.21-26 4060  STAIR014.27-35 ~ 3150  STAIR014.36-45
%@@4, 38CIEF 6,7, 3BHIF 5325  STAR015.21-26 4350  STAIR015.27-35 3375  STAIR015.36-45
%@@4, 38CIEF 6, <, 3BHIF 5680  STAIR016.21-26 4640  STAIR016.27-35 ~ 3600  STAIR016.36-45
%@0A, 38CIEF6,*=, 3BHIF 6035  STAIR017.21-26 4930  STAR017.27-35 ~ 3825  STAIR017.36-45
%@@#,3BCIEF,6,*>,3BHIF 6390  STAIR018.21-26 ~ 5220  STAIR018.27-35 ~ 4050  STAIR018.36-45

3
H
N4
N
o
&
S

74




8%t

= Steps can be used as bridges to cross over piping/conduits etc.
= Without the provision of an intermediate step, step down to ground or walkway must not exceed 300mm.

=
SINGLE STEP - 600 x 300 x 300 ,;:
= Single Step - Length 600mm x Width 300mm x Height 300mm. 2
= |Legs to be trimmed to required height.
3
PRODUCT CODE: STAIRFF1-STP300 »E
Components Description Material Qty
- STAIRFF1-STP300-01 Single Step 300mm Weldment Aluminium 1
CUT:AL_ANGLE 50x50x3 Angle: 5050x3mm Length:900mm Aluminium 2 g;
. CUT: LADER002.STL.4820 Stile Profile, Ladder 270mm Aluminium 4 §
5'7’ FOAM-TAPE-SQUARE Foam Tape: 40 x 40 x 1.6mm EPDM 6 =
RIVET_5x22mm Rivet: 5 x 22mm Aluminium 6
SCREW 12-14x20mm Screw: 12-14x20mm Self Tapping Galvanised 20 E
_CT;
I+
SINGLE STEP - 600 x 600 x 300 =
= Single Step - Length 600mm x Width 600mm x Height 300mm.
= |Legs to be trimmed to required height. g
PRODUCT CODE: STAIRFF1-STP600
Components Description Material Qty
STAIRFF1-STP600-01 Single Step 600mm Weldment Aluminium 1 13 :Z
CUT:AL_ANGLE 50x50x3 Angle: 5050x3mm Length:900mm Aluminium 2 =~
> CUT: LADER002.STL.4820 Stile Profile, Ladder 270mm Aluminium 4
FOAM-TAPE-SQUARE Foam Tape: 40 x 40 x 1.6mm EPDM 6
RIVET_5x22mm Rivet: 5 x 22mm Aluminium 6 ©
SCREW 12-14x20mm Screw: 12-14x20mm Self Tapping Galvanised 20 g}j
DOUBLE STEP UP
=  Lower Step - Length 600mm x Width 300mm x Height 225mm. §
= Higher Step - Length 600mm x Width 300mm x Height 450mm. I ﬁ
PRODUCT CODE: STAIRFF1-STP300D R
Components Description Material Qty
STAIRFF1-STP300-01 Single Step 300mm Weldment Aluminium 2 ..
CUT:AL_ANGLE 50x50x3 Angle: 5050x3mm Length:900mm Aluminium & 8
CUT: LADER002.STL.4820 Stile Profile, Ladder 196mm Aluminium 2 I K
> CUT: LADER002.STL.4820 Stile Profile, Ladder 421mm Aluminium 4 é °\°
FOAM-TAPE-SQUARE Foam Tape: 40 x 40 x 1.6mm EPDM 9 ‘?\2
RIVET_5x22mm Rivet: 5 x 22mm Aluminium 9
SCREW 12-14x20mm Screw: 12-14x20mm Self Tapping Galvanised 28

BRIDGE ASSEMBLY

= Lower Steps - Length 600mm x Width 300mm x Height 225mm.
= Higher Step - Length 600mm x Width 600mm x Height 450mm.

PRODUCT CODE: STAIRFF1-STP600B

Components Description Material Qty

STAIRFF1-STP600-01 Single Step 600mm Weldment Aluminium 1

. »  STAIRFF1-STP300-01 Single Step 300mm Weldment Aluminium 2
CUT:AL_ANGLE 50x50x3 Angle: 5050x3mm Length:900mm Aluminium 4 —
) CUT: LADER002.STL.4820 Stile Profile, Ladder 196mm Aluminium 4 z’:eE
CUT: LADER002.STL.4820 Stile Profile, Ladder 421mm Aluminium 4 X
FOAM-TAPE-SQUARE Foam Tape: 40 x 40 x 1.6mm EPDM 12 ;&é
RIVET_5x22mm Rivet: 5 x 22mm Aluminium 12 *
SCREW 12-14x20mm Screw: 12-14x20mm Self Tapping Galvanised 40 =
*
+

75



FastFitf1 SKYLIGHT CROSSOVERS & PROTECTORS

Access Systems

SKYLIGHT CROSSOVER - 2000mm

= Skylight crossover walkway is used to cross skylight roof sheeting.
= Used in conjunction with Lifelines or additional skylight protectors.
= Custom fabrication - request lead time.

= FastFit skylight crossovers are manufactured to AS 1657:2018.

= Heavy gauge aluminium for superior strength.

PRODUCT CODE: GUARD_SKYW.1

Components Description Material Qty
CUT:GUARD_WALK.CHL ~ Walkway Support Channel, Length 1500mm Aluminium
CUT:GUARD_WALK.CHL ~ Walkway Support Channel, Length 600mm Aluminium

CUT: AL_GRATING 13mm  13x600mm Walkway Grating, Length 2000mm  Aluminium 1
GUARD_END.Y.595 Grating End Bar - Yellow, 595mm Aluminium
FOAM-TAPE-SQUARE Foam Seal 40x40x1.6mm EPDM 12
AL_GRATING DISC Walkway Grating Washer Aluminium
RIVET_5x22mm 5.2x22mm Bulbtite Rivet Aluminium 12
SCREW 12-14X35mm Screw 12g-14 x 36mm CI3 Steel H/H Tek Galvanised

SCREW 12-14X20mm Screw 12g-14 x 20mm CI3 Steel H/H Tek Galvanised

SKYLIGHT CROSSOVER WITH DOUBLE GUARDRAIL - 2000mm

= Skylight crossover walkway is used to cross skylight roof sheeting.
= Used in conjunction with Lifelines or additional skylight protectors.
= Custom fabrication - request lead time.

=  FastFit skylight crossovers are manufactured to AS 1657:2018.

= Heavy gauge aluminium for superior strength.

PRODUCT CODE: GUARD_SKYW.2

Components Description Material Qty
CUT:GUARD_KR Kneerail Profile, Guardrails, Length 2000mm Aluminium 2
CUT:GUARD_HR Handrail Profile, Guardrails, Length 2000mm Aluminium 2
CUT:GUARD_WALK.CHL ~ Walkway Support Channel, Length 1500mm Aluminium 2
CUT:AL_GRATING 13mm  13x600mm Walkway Grating, Length 2000mm  Aluminium 1
GUARD_END.Y.595 Grating End Bar - Yellow, 595mm Aluminium 2
GUARD_HR.BRACE .K Handrail Brace Kit Aluminium 4
GUARDOO1.WW.POST.09  Double Guardrail with Walkway Post Kit Aluminium 2
FOAM-TAPE-SQUARE Foam Seal 40x40x1.6mm EPDM 8
AL_GRATING DISC Walkway Grating Washer Aluminium 8
RIVET_5x22mm 5.2x22mm Bulbtite Rivet Aluminium 8
SCREW 12-14X35mm Screw 12g-14 x 35mm CI3 Steel H/H Tek Screw  Galvanised 8
SCREW 12-14X20mm Screw 12g-14 x 20mm CI3 Steel H/H Tek Screw  Galvanised 4
GUARD_KR.CAP Kneerail Endcap, Guardrails Plastic MDPE 4
GUARD_HR.CAP Handrail Endcap, Guardrails Plastic MDPE 4

3
H
N4
>
R
&
S
~—~

76




SKYLIGHT PROTECTOR - FRAMED KIT

SKYLIGHT PROTECTOR - FLAT

=  Framed mesh used to cover Skylights for fall protection.

= Custom sizes - maximum size 1250mm x 1250mm x 300mm.
= Custom fabrication - request lead time.

= Heavy gauge aluminium for superior strength.

= Not foot trafficable.

PRODUCT CODE: GUARD_SKYF.1250.1250 (Length 1250mm - Width 1250mm)

Components Description Material Qty
GUARD_SKYF.1250.1250.01  Skylight Protector Framed 1250x1250x300mm  Aluminium 1
RIVET_5x22mm Rivet: 5 x 22mm Aluminium 8
FOAM-TAPE-SQUARE Foam Tape: 40x40x1.6mm EPDM 8

= Flat mesh used to cover Skylights for fall
protection.

= Heavy gauge aluminium for superior strength.

= Not foot trafficable.

SKYLIGHT PROTECTOR - BENT

PRODUCT CODE: GUARD_SKYL.920.3125 (Length 3125mm - Width 920mm)

Components Description Material Qty
GUARD_SKYL.920.3125.01 Diamond Grill Mesh 920x3125mm Aluminium 1
GUARD_SKY.U_CLIP U-Clip 316SS 6
GUARD_SKY.WASHER Washer: 3/16x5/8x1.5mm Neoprene 6
RIVET_5x22mm Rivet: 5 x 22mm Aluminium 6

PRODUCT CODE: GUARD_SKYL.1250.3125 (Length 3125mm - Width 1250mm)

Components Description Material Qty
GUARD_SKYL.1250.3125.01  Diamond Grill Mesh 1250x3125mm Aluminium 1
GUARD_SKY.U_CLIP U-Clip 316SS 6
GUARD_SKY.WASHER Washer: 3/16x5/8x1.5mm Neoprene 6
RIVET_5x22mm Rivet: 5 x 22mm Aluminium 6

NON STOCK ITEMS - REQUEST QUOTE & LEAD TIME

PRODUCT CODE: GUARD_SKYL.920.2050 (Length 2050mm - Width 920mm)
PRODUCT CODE: GUARD_SKYL.920.2450 (Length 2450mm - Width 920mm)
PRODUCT CODE: GUARD_SKYL.1250.1250 (Length 1250mm - Width 1250mm)
PRODUCT CODE: GUARD_SKYL.1250.2450 (Length 2450mm - Width 1250mm)

ja— -

=  Bent mesh used to cover Skylights for fall protection.

= Available in three (3) widths - 750mm, 920mm and 1250mm.

= Custom height - maximum height 300mm.

= Custom length - maximum length 1450mm.

= Custom fabrication - request lead time.

= Heavy gauge aluminium for superior strength. Not foot trafficable.

PRODUCT CODE: GUARD_SKYB.750.2050 (Length 2050mm - Width 750mm)

Components Description Material Qty
GUARD_SKYB.750.2050.01  Skylight Protector Bent 750x2050mm Aluminium 1
RIVET_5x22mm Rivet: 5 x 22mm Aluminium 8
FOAM-TAPE-SQUARE Foam Tape: 40x40x1.6mm EPDM 8

PRODUCT CODE: GUARD_SKYB.920.2050 (Length 2050mm - Width 920mm)

Components
GUARD_SKYB.920.2050.01

RIVET_5x22mm
FOAM-TAPE-SQUARE

Description

Skylight Protector Bent 920x2050mm
Rivet: 5 x 22mm Aluminium 8
Foam Tape: 40x40x1.6mm EPDM 8

Material Qty
Aluminium 1

PRODUCT CODE: GUARD_SKYB.1250.2050 (Length 2050mm - Width 1250mm)

Components
GUARD_SKYB.1250.2050.01
RIVET_5x22mm
FOAM-TAPE-SQUARE

Description

Skylight Protector Bent 1250x2050mm
Rivet: 5 x 22mm Aluminium 8
Foam Tape: 40x40x1.6mm EPDM 8

Material Qty
Aluminium 1

(+.8 . g . ,
e (.9 YH#E+.TC T%.#0$./ At $'%+x() DE%SHi

($%'6

+%
>0(%.5>#(00.:

+%
>($%::6>#(00..!

@.¢ T LT%.#0#.<8

%
2
&
&
=
+




FastFit/11 GUARDRAIL & WALKWAY PARTS

Access Systems

'y
\

HANDRAIL

= Handrail Profile: six (6) metres.

PRODUCT CODE: GUARD_HR

Material Qty

Components Description
Aluminium 1

GUARD_HR Handrail: Six (6) metres

KNEERAIL

%

KNEERAIL KIT - 2000mm

= Kneerail Profile: six (6) metres.

PRODUCT CODE: GUARD_KR

Material Qty

Components Description
Aluminium 1

GUARD_KR Kneerail: Six (6) metres

= Kneerail Profile Kit - 2000mm.
= Second Kneerail required on guardrail when roof pitch 12 degrees or greater.

PRODUCT CODE: GUARD_KR.2.K

~ Components Description Material Qty
GUARD_KR.2M Kneerail: Two (2) metres Aluminium 1
SCREW 12-14x50mm Screw: 12-14 x 50mm Self Tapping Tek Screw Galvanised 4

KNEERAIL KIT - 6000mm

= Kneerail Profile Kit - 6000mm.
Second Kneerail required on guardrail when roof pitch 12 degrees or greater, not

required on walkway with guardail over 12 degrees.

ST

2}5 ‘ PRODUCT CODE: GUARD_KR.6.K

© ’

89 ’ Components Description Material Qty
8 GUARD_KR Kneerail: Six (6) metres Aluminium 1
- SCREW 12-14x50mm Screw: 12-14 x 50mm Self Tapping Tek Screw Galvanised 8

78




HANDRAIL SPLICE KIT

8%t

= Handrail Splice Kit used to join Guardrail Handrail.

=
i PRODUCT CODE: GUARD_HR.SPL.245.K t:
) Components Description Material Qty @
'L ‘L GUARD_HR.SPL.245 Handrail Splice for Guardrail Aluminium 1
‘l SCREW 12-14x20mm Screw: 12-14x20mm Self Tapping Galvanised 4 &
x
KNEERAIL SPLICE KIT
= Kneerail Splice Kit used to join Guardrail Kneerail. -
g
41 PRODUCT CODE: GUARD_KR.SPL.245.K N
Lo
‘l Components Description Material Qty
.l GUARD_KR.SPL.245 Kneerail Splice for Guardrail Aluminium 1 39
‘l SCREW 12-14x20mm Screw: 12-14x20mm Self Tapping Galvanised 4 ':
w
S
&
HANDRAIL BRACE
= Handrail Brace Kit. o
&
' \ PRODUCT CODE: GUARD_HR.BRACE.K
~ 7 Components Description Material Qty
GUARD_HR.BRACE_BEND  Handrail Brace Aluminium 1 o O
SCREW 12-14x20mm Screw: 12-14x20mm Self Tapping Galvanised 2 d—, 3}.‘
KNEERAIL INSTALLATION TOOL
©
a = Kneeralil installation tool is used to hang the middle rail from handrail '3\";
g whilst being fixed to ensure requirements are met. =
PRODUCT CODE: GUARD001.TOOL_KR S
(=]
Components Description Material Qty ?/:\E
GUARDOO1.TOOL_KR Kneerail Installation Tool Aluminium 1 ;{: g
TOE BOARD RAIL
= Toe Board Rail is used as a barrier to prevent equipment/materials from
falling off roof. S
)
3+
PRODUCT CODE: SEE BELOW % o
Components Description Material Qty * §
GUARD_TOE.1000 Toe Board Rail: 1000mm Aluminium 1 A
GUARD_TOE.2000 Toe Board Rail: 2000mm Aluminium 1
GUARD_TOE.6000 Toe Board Rail: 6000mm Aluminium 1 -
V.
TOE BOARD CORNER JOINER KIT S
3
A PRODUCT CODE: GUARD_TOE.CNR t
A Components Description Material Qty ®
¢l GUARD_TOE.CNR.01 Toe Board Corner Aluminium 1
BOLT-M8x20mm Cup HD Bolt: M8 x 20mm Cup Head 316SS
& NUT M8 Flanged_316 Flanged Nut: M8 316SS
TOE BOARD JOINER KIT
T 3
T T PRODUCT CODE: GUARD_TOE.JOIN &g
(=)
1 Components Description Material Qty Qi
‘ GUARD_TOE.JOIN.01 Toe Board Joiner Aluminium 1 zt;
© BOLT-M8x20mm Cup HD Bolt: M8 x 20mm Cup Head 316SS 4 _
-« )
i 2 ® NUT M8 Flanged_316 Flanged Nut: M8 316SS 4 \_E

79




FastFit/11 GUARDRAIL & WALKWAY PARTS

Access Systems

HANDRAIL END CAP

=  Handrail End Cap is used to seal off Handrail ends.

PRODUCT CODE: GUARD_HR.CAP

Components Description Material Qty
GUARD_HR.CAP Handrail End Cap Plastic MDPE 1

KNEERAIL END CAP

= Kneerail End Cap is used to seal off Kneerail ends.

PRODUCT CODE: GUARD_KR.CAP

Components Description Material Qty
GUARD_KR.CAP Kneerail End Cap Plastic MDPE 1

HANDRAIL ELBOW JOINT KIT

= Handrail Elbow is used to join Handrail corners together.

PRODUCT CODE: GUARD_HR.ELBW

Components Description Material Qty
GUARD_HR.ELBW_BUSH Plastic Handrail Bush Plastic MDPE 2
GUARD_HR.ELBW_JOIN Cast Handrail Elbow Join Aluminium 2
SCREW 12-14x20mm Screw: 12-14x20mm Self Tapping Galvanised 2
BOLT-M6x40mm-SS B/H Bolt: M6x40mm Set Screw Buttonhead 316SS 1
NUT NYLOC M6_316 Nyloc Nut: M6 316SS 1

KNEERAIL ELBOW JOINT KIT

= Kneerail Elbow is used to join Kneerail corners together.

PRODUCT CODE: GUARD_KR.ELBW

Components Description Material Qty
GUARD_KR.ELBW_BUSH Plastic Kneerail Bush Plastic MDPE 2
GUARD_KR.ELBW_JOIN Cast Kneerail Elbow Join Aluminium 2
SCREW 12-14x20mm Screw: 12-14x20mm Self Tapping Galvanised 2
BOLT-M6x30mm-SS B/H Bolt: M6x30mm Set Screw Buttonhead 316SS 1
NUT NYLOC M6_316 Nyloc Nut: M6 316SS 1

GUARDRAIL CORNER KIT (ONE CORNER SET)

Used for:
=  Guardrail single corners.

PRODUCT CODE: GUARDK_CNR.01.G

3+

f%: Components Description Material Qty
g GUARD_HR.ELBW.01 Handrail Elbow Plastic MDPE/Aluminium 1
,{i-’ GUARD_KR.ELBW.01 Kneerail Elbow Plastic MDPE/Aluminium 1
= SCREW 12-14x20mm Screw: 12-14x20mm Self Tapping Galvanised 4

80




GUARDRAIL/WALKWAY CORNER KIT (ONE CORNER SET)

Used for:
= Single guardrail flat roof.

PRODUCT CODE: GUARDK_CNR.01

Components Description Material Qty
GUARD_JOIN.595 Guardrail Join Bar Aluminium 1
GUARD_HR.ELBW Handrail Elbow Plastic MDPE/Aluminium 1
GUARD_KR.ELBW Kneerail Elbow Plastic MDPE/Aluminium 1
SCREW 12-14x20mm Screw: 12-14x20mm Self Tapping Galvanised 8

GUARDRAIL/WALKWAY CORNER KIT (TWO CORNER SETS)

Used for:

=  Single guardrail angled roof.

= Double guardrail flat roof.

=  Flat T-Intersection.

PRODUCT CODE: GUARDK_CNR.02

Components Description Material Qty
GUARD_JOIN.595 Guardrail Join Bar Aluminium 1
GUARD_END.Y.595 Guardrail Yellow End Bar Aluminium 1
GUARD_HR.ELBW Handrail Elbow Plastic MDPE/Aluminium
GUARD_KR.ELBW Kneerail Elbow Plastic MDPE/Aluminium

SCREW 12-14x20mm Screw: 12-14x20mm Self Tapping Galvanised 14

GUARDRAIL/WALKWAY CORNER KIT (THREE CORNER SETS)

Used for:

= Levelled double handrail to acending double handrail (angled roof).

PRODUCT CODE: GUARDK_CNR.03
Components Description Material Qty
GUARD_JOIN.595 Guardrail Join Bar Aluminium 1
GUARD_END.Y.595 Guardrail Yellow End Bar Aluminium 1
GUARD_HR.ELBW Handrail Elbow Plastic MDPE/Aluminium
GUARD_KR.ELBW Kneerail Elbow Plastic MDPE/Aluminium
SCREW 12-14x20mm Screw: 12-14x20mm Self Tapping Galvanised 18
GUARDRAIL/WALKWAY CORNER KIT (FOUR CORNER SETS)

Used for:

= Acending and decending T-Intersections.
PRODUCT CODE: GUARDK_CNR.04
Components Description Material Qty
GUARD_JOIN.595 Guardrail Join Bar Aluminium 1
GUARD_END.Y.595 Guardrail Yellow End Bar Aluminium
GUARD_HR.ELBW Handrail Elbow Plastic MDPE/Aluminium
GUARD_KR.ELBW Kneerail Elbow Plastic MDPE/Aluminium
SCREW 12-14x20mm Screw: 12-14x20mm Self Tapping Galvanised 22

GUARDRAIL/WALKWAY CORNER KIT (FIVE CORNER SETS)

Used for:

PRODUCT CODE: GUARDK_CNR.05

=  Single handrail to decending double handrail (angled roof).
= Levelled double handrail to decending double handrail (angled roof).

Components
GUARD_JOIN.595
GUARD_END.Y.595
GUARD_HR.ELBW
GUARD_KR.ELBW
SCREW 12-14x20mm

Description

Guardrail Join Bar

Guardrail Yellow End Bar

Handrail Elbow

Kneerail Elbow

Screw: 12-14x20mm Self Tapping

Material Qty
Aluminium 1
Aluminium 1
Plastic MDPE/Aluminium
Plastic MDPE/Aluminium
Galvanised 26

(+.8 . g . )
D (9.5 YHE+H.TC T%.#0$./ A et $'%+x() BBYPBH

($%'6

+%
>0(9.6>#(00..-

+%
>($%::6>#(00.:

@.¢ TaiLT%.#0#.<8

¥
2
>
Re
3
&
S
+




FastFit TIGUARDRAIL & WALKWAY PARTS

WALKWAY END BAR

= Walkway End Bar 595mm Kit.

PRODUCT CODE: GUARD_END.595.K

’ Components Description Material Qty
GUARD_END.595 Walkway End Bar 595mm Aluminium 1
SCREW 12-14x20mm Screw: 12-14x20mm Self Tapping Galvanised 2

WALKWAY END BAR - YELLOW

= Walkway End Bar Yellow 595mm Kit.

PRODUCT CODE: GUARD_END.Y.595.K

Components Description Material Qty
GUARD_END.Y.595 Walkway End Bar Yellow 595mm Aluminium 1
SCREW 12-14x20mm Screw: 12-14x20mm Self Tapping Galvanised 2

WALKWAY JOINER

. = Walkway Joiner Bar 595mm Kit.

PRODUCT CODE: GUARD_JOIN.595.K

Components Description Material Qty
n GUARD_JOIN.595 Walkway Joiner Bar 595mm Aluminium 1
SCREW 12-14x20mm Screw:; 12-14x20mm Self Tapping Galvanised 4
WALKWAY SUPPORT BATTEN
t = Walkway Support Batten Kit.

PRODUCT CODE: GUARD_WALK.CHL.700.K

Components Description Material Qty
GUARD_WALK.CHL.700 Walkway Support Batten Aluminium 1
SCREW 12-14x35mm Screw: 12-14x35mm Self Tapping Galvanised 2
AL_GRATING DISC Walkway Grating Washer Aluminium 2
RIVET_5x22mm 5.2x22mm Bulbtite Rivet Aluminium 2
. FOAM-TAPE-SQUARE Foam Tape: 40mm x 40mm x 1.6mm EPDM 2

WALKWAY CLEAT
° = Walkway Cleat 595mm Kit.
////j;’ = Required when walkway direction of travel slope is greater than 10 degrees.
"
/»///’_/:/ PRODUCT CODE: GUARD_CLEAT.595.K

"///j ;-/-:’ - Components Description Material Qty
é"/ GUARD_CLEAT.595 Walkway Cleat 595mm Aluminium 1
SCREW 12-14x20mm Screw: 12-14x20mm Self Tapping Galvanised 2

WALKWAY GRATING

= Walkway Grating: six (6) metres.

i

H*

i PRODUCT CODE: AL_Grating 13mm

>

gg Components Description Material Qty
2 AL_Grating 13mm Walkway Grating: 600mm x 6 metres Aluminium 1

82




8%t

LEVELLED WALKWAY SUPPORT BATTEN

=  Supplied as flat pack for assembly on site, screw together & install.

<
N o
X
PRODUCT CODE: GUARD001.SPRT_SCREW ©»
Components Description Material Qty
GUARDOO1.SPRT_SCREW.01  Walkway Support Batten Angle Aluminium 1 4
RIVET_5x22mm Tri-fold Rivets 5.0x22mm Aluminium 2 J
! FOAM-TAPE-SQUARE Foam Tape: 40mm x 40mm x 1.6mm EPDM 2 *
- SCREW 12-14x20mm Screw: 12-14 x 20mm Self Tapping Tek Screw  Galvanised 3
&%
LEVELLED WALKWAY SUPPORT BATTEN g_
L
=  Welded together to angle provided by client. =
S
PRODUCT CODE: GUARD001.SPRT_WELD N
Components Description Material Qty a',
GUARDOO1.SPRT_WELD.01 Walkway Support Batten Angle Aluminium 1 ﬁ_
RIVET_5x22mm Tri-fold Rivets 5.0x22mm Aluminium 2
\‘ FOAM-TAPE-SQUARE Foam Tape: 40mm x 40mm x 1.6mm EPDM 2
ul
35
WALKWAY/GUARDRAIL FIXINGS - STANDING SEAM
= Clamps for fixing to standing seam roof sheeting.
1 2 0 2
t ‘ \ Product Codes Description Material Qty x f‘.
1 CLAMP.SS Customized Aluminium Metal Roof Clamp Alum/316SS 1
3 4 2 CLAMP.KZ Kingzip Aluminium Clamp Alum/316SS 1
‘ *‘ 3 CLAMP.KL406 Klip-lok 406 Aluminium Clamp Alum/316SS 1 o
H 4 CLAMP.KL700 Klip-lok 700 Aluminium Clamp Alum/316SS 1 3\:
WALKWAY/GUARDRAIL FIXINGS - METAL ROOF SHEETING .
S
= Rivet with foam tape for fixing to metal roof sheeting. %
| L &
Product Codes Description Material Qty kY igi
RIVET_5x22mm 5.2x22mm Bulbtite Rivet Aluminium 1 A
‘ FOAM-TAPE-SQUARE  Foam Tape: 40mm x 40mm x 1.6mm EPDM 1
.8.=
WALKWAY/GUARDRAIL FIXINGS - CONCRETE " \5;\?
o ©
2
=  Concrete Anchor Rod for fixing guardrail to concrete structures. RN
=  Recommended chemical anchor n
PRODUCT CODE: CON-M10X130
(o]
Components Description Material Qty q\é
ROD-M10X130 Anchor Rod M10 x 130mm 316SS 1 %
WASHER M10_316 Washer: M10 31655 1 N
~
WASHER M10_Spring_316  Spring Washer: M10 316SS 1 |
NUT M10_316 Nut: M10 316SS 1 ©"

CONCRETE STUD ADHESIVE

'] = Fischer FIS V 300T Injection Mortar is the ideal chemical adhesive to use
e : : when installing SafetyLink height safety systems.

RSV =  The injection cartridge is for use with a standard caulking gun. o
=-‘=. = Partially used cartridges can be re-used by changing the mixing nozzle. +H

g PRODUCT CODE: CON-CHEM-FISV.300 Qi
! g ] Components Description Material Qty :éhc;
R | CON-CHEM-FISV.300.01 Concrete FIS V 300ml Cartridge Mortar 1 _
P CON-CHEM-FISMR Static Mixer FIS MR Plastic 2 ?

83




3
H
N4
>
R
&
S
~—~

84

FastFit

Access Systems

GUARDRAIL & WALKWAY PARTS

SINGLE GUARDRAIL POST KIT - FLAT WALKWAY

Walkway Post Kit for use in Single Guardrail Flat Starting and Repeating Kits
(GUARDK151 & GUARDK152).

Suitable for roof pitches 0 to 7 degrees.

Maximum spacing between posts is 2.3 metres.

PRODUCT CODE: GUARDO001.WW.POST.07

SINGLE GUARDRAIL POST KIT -

Components Description Material Qty
GUARDOO1.WW.POST.07.01  Single Post Walkway Kit Aluminium 1
SCREW 12-14x20mm Screw: 12-14 x 20mm Self Tapping Tek Screw Galvanised 12
SCREW 12-14x50mm Screw: 12-14 x 50mm Self Tapping Tek Screw Galvanised 2
RIVET_5x22mm Tri-fold Rivets 5.0x22mm Aluminium
FOAM-TAPE-SQUARE Foam Tape: 40mm x 40mm x 1.6mm EPDM 4

LEVELLED WALKWAY

Walkway Post Kit for use in Single Guardrail Levelled Starting and Repeating
Kits (GUARDK161 & GUARDK162).

Suitable for custom made roof pitches 0O to 25 degrees.

Maximum spacing between posts is 2.3 metres.

PRODUCT CODE: GUARDO001.WW.POST.08

Components Description Material Qty
GUARDOO1.WW.POST.08.01  Single Post Walkway Kit Aluminium 1
SCREW 12-14x20mm Screw: 12-14 x 20mm Self Tapping Tek Screw Galvanised 12
SCREW 12-14x50mm Screw: 12-14 x 50mm Self Tapping Tek Screw Galvanised 2
RIVET_5x22mm Tri-fold Rivets 5.0x22mm Aluminium
FOAM-TAPE-SQUARE Foam Tape: 40mm x 40mm x 1.6mm EPDM 4

DOUBLE GUARDRAIL POST KIT -

FLAT WALKWAY

Walkway Post Kit for use in Single Guardrail Flat Starting and Repeating Kits
(GUARDK171 & GUARDK172).

Suitable for roof pitches 0 to 7 degrees.

Maximum spacing between posts is 2.3 metres.

PRODUCT CODE: GUARD001.WW.POST.09

- Components Description Material Qty
GUARDOO1.WW.POST.09.01  Single Post Walkway Kit Aluminium 1
SCREW 12-14x20mm Screw: 12-14 x 20mm Self Tapping Tek Screw Galvanised 20
l SCREW 12-14x50mm Screw: 12-14 x 50mm Self Tapping Tek Screw Galvanised 4
RIVET_5x22mm Tri-fold Rivets 5.0x22mm Aluminium
FOAM-TAPE-SQUARE Foam Tape: 40mm x 40mm x 1.6mm EPDM 4

DOUBLE GUARDRAIL POST KIT -

LEVELLED WALKWAY

Walkway Post Kit for use in Single Guardrail Levelled Starting and Repeating
Kits (GUARDK181 & GUARDK182).

Suitable for custom made roof pitches O to 25 degrees.

Maximum spacing between posts is 2.3 metres.

PRODUCT CODE: GUARD001.WW.POST.10

AN

Components
GUARDOO1.WW.POST.10.01
SCREW 12-14x20mm

Material

Qty

Aluminium 1

Description
Single Post Walkway Kit

Screw: 12-14 x 20mm Self Tapping Tek Screw Galvanised 20

SCREW 12-14x50mm Screw: 12-14 x 50mm Self Tapping Tek Screw Galvanised
RIVET_5x22mm Tri-fold Rivets 5.0x22mm Aluminium
FOAM-TAPE-SQUARE Foam Tape: 40mm x 40mm x 1.6mm EPDM 4



B$%$H.i

SINGLE GUARDRAIL POST KIT - FOLDING ROOF MOUNT
=  Single Post Kit for Folding Roof Mount Kit (GUARDK192, GUARDK193 & GUARDK194).

-
= Suitable for custom made roof pitches O to 25 degrees. .
=  Maximum spacing between posts is 2.3 metres. 7
X
PRODUCT CODE: GUARDO001.WW.POST.05 @
Components Description Material Qty
GUARDO0O1.WW.POST.05.01 Single Post Walkway Kit Aluminium 1 q':g
SCREW 12-14x20mm Screw: 12-14 x 20mm Self Tapping Tek Screw Galvanised 3 »E
- -
o £ b SCREW 12-14x50mm Screw: 12-14 x 50mm Self Tapping Tek Screw Galvanised 2
( -
- - :J RIVET_5x22mm Tri-fold Rivets 5.0x22mm Aluminium ®
- FOAM-TAPE-SQUARE Foam Tape: 40mm x 40mm x 1.6mm EPDM 5 ;
GUARD_FOLD.01.PIN Locking Pin, 95mm Aluminium 1 %:
2
SINGLE GUARDRAIL POST KIT - ROOF MOUNT
N
PR = Single Post Kit for Roof Mount Starting and Repeating Kit (GUARDK141 & GUARDK142). ':
= Suitable for custom made roof pitches O to 25 degrees, for roof pitch greater than 12 .g
degrees, a second Kneerail is required. =
=  Maximum spacing between posts is 2.3 metres.
A
PRODUCT CODE: GUARDO001.WW.POST.06 a
)
Components Description Material Qty .
l GUARDOO1.WW.POST.06.01 Single Post Walkway Kit Aluminium 1
& SCREW 12-14x20mm Screw: 12-14 x 20mm Self Tapping Tek Screw Galvanised 8
< SCREW 12-14x50mm Screw: 12-14 x 50mm Self Tapping Tek Screw Galvanised 2 g &
P RIVET_5x22mm Tri-fold Rivets 5.0x22mm Aluminium 4 < fen
- FOAM-TAPE-SQUARE Foam Tape: 40mm x 40mm x 1.6mm EPDM 4
GUARD_FOLD.01.PIN Locking Pin, 95mm Aluminium 1
©
GUARDRAIL POST KIT - FOLDING CONCRETE MOUNT Q\a
PR = Single Post for Folding Concrete Mount Guardrail Kit (GUARDK202, GUARDK203 &
GUARDK204). ..
= Maximum spacing between posts is 2.3 metres. S
E<S
N
PRODUCT CODE: GUARDO001.WW.POST.11 ;{: g
+ =
Components Description Material Qty -2
GUARDOO1.WW.POST.11.01 Single Post Guardrail Kit Aluminium 1
.'3 SCREW 12-14x20mm Screw: 12-14 x 20mm Self Tapping Tek Screw Galvanised 3
SCREW 12-14x50mm Screw: 12-14 x 50mm Self Tapping Tek Screw Galvanised 2 s
GUARD_FOLD.01.PIN Locking Pin, 95mm Aluminium 1 %
L&
3 e
GUARDRAIL POST KIT - HEAVY DUTY CONCRETE BASE VMIOUNT | \‘;\’i
- = Single Post for Concrete Base Mount Guardrail Kit (GUARDK121 & GUARDK122).
= Maximum spacing between posts is 3 metres.
(o]
PRODUCT CODE: GUARDO001.WW.POST.02 :3\;%
..
Components Description Material Qty ﬁ
GUARDOO1.WW.POST.02.01 Single Post Guardrail Kit Aluminium 1 Q
SCREW 12-14x20mm Screw: 12-14 x 20mm Self Tapping Tek Screw Galvanised 2 i
P SCREW 12-14x50mm Screw: 12-14 x 50mm Self Tapping Tek Screw Galvanised 2 @

SINGLE GUARDRAIL POST KIT - HEAVY DUTY SIDE MOUNT

- = Single Post for Concrete Side Mount Guardrail Kit (GUARDK131 & GUARDK132).
= Maximum spacing between posts is 3 metres.

N PRODUCT CODE: GUARDO001.WW.POST.04 2:}_;

3 =)
Components Description Material Qty g

GUARDOO1.WW.POST.04.01 Single Post Guardrail Kit Aluminium 1 :Hi

SCREW 12-14x20mm Screw: 12-14 x 20mm Self Tapping Tek Screw Galvanised 2 %

4l SCREW 12-14x50mm Screw: 12-14 x 50mm Self Tapping Tek Screw Galvanised 2 C,:
+

85




Expert Fall Protection Planning

I"HB96&' ()+,-.$,(/)-").-01")) ()/-%$"2-"3$-4$3$-%5-4$10-653*-57%-%4$-05, (%(5)()/-5#-&573-#"11-035%$8%(5)-
&,%$29-$),73()/-"11-"3$" -5#-&573-3554-"3$-"88%,,$.-, "#$1& -

:4()/,-%5-85),(.$3-64%$)-01"))()/-&573-355#-1"857%<-
= =3$-"11-"3$" -5#-&573-355#-035%%$8%$.9-"1156()/-85201$%$-"88$,,-64%$)-653*()/-"%-4$(/4%,>
= =3$-&57-035%%$8%$.-#352-%4$-/357).-709-"1156()/-85201$%3$-"88$,,-%5-8573-355#>

s 2$%"(1$.-85203$4%),(@$-.5872$)%"%(5)-035@ (.$.-$:/:-(),%"11"%(5)-/7(.$,9-%$,%()/-3$,71%,9-035.78%-
4$$%,-,4571.-A$-035@(.$.:
- 'H$%6&'()*-8")-"1,5-035@ (.$-&57-6(%4-"-B7"L(#($.-").-3$07%"A1$-(), %" 11$3-5#-I"#$%& ()*-035.78%,:

C5)%"8%-573-.$,(/)-%$"2-"%-()#5D, "#$%&1()*:852-").-6$-8")-01")-&573-#"11-"33$,%-,&,%$2-#53-&57:

SCAN ME SCAN ME SCAN ME SCAN ME SCAN ME
Ladder Catalogue Ladder Handbook Ladder Training Terms & Conditions SafetyLink Website

-
w
(=]
(=}
N
o0
©
1
Y
(3}

86




" H00&I$! (1o**(+ HE -&IH"

$VLD 3DFLILF 7KH $PHULFDV
4S8 H()*+!" - $/0
123304560787000900:;10<3=>086;8013:5

(XURSH $IULFD OLGGOH (DVW
HXURSH VDOHV#VDIHW\OLQN FRP

1RUWKHUQ (XURSH
XN VDOHV#VDIHW\OLQN FRP

222-&H#()*+!",-.$/0

A DIVISION OF

[ ]
bSl ISO 9001

Quality

Management

A Systems
Safety Link DE LTAP LUS CERTIFIED

FS 707792



